D ISEKI

PIECES DETACHEES

Motoculteurs

SA360F
SA370F
SA560F
SA570F
SA580F

SA360-FE120G-3X
SA360F-FE120G-3X
SA370-FE161G-7X
SA370F-FE161G-7X
SA560FS-FE120G-2X

S\
- SA570FS-FE161G-8X
SA580FS-FE221G-5X

van Béal - 21, av. de I'Agriculture - B.P. 16
0

d le d Ced
Tél : 0473 91 93 51 - Télécopie : 04 73 9

Y .
Z.1. du Brézet - 63014 Clermont-Ferrand Cedex 2
) 03-000165-050215
www.yvanbeal.fr- E-mail : info@yvanbeal.fr - a
R.C.S. Clermont-Fd B 304 973 886 S.A.S. au capital de 612 000 € 1110-097-1000A







Directions for use of Parts Catalogue

All component and option parts used for SA360,SA370,SA560,SA570,SA580 TILLER

are listed in this parts catalogue.

Description of type of machines and particulars

h?[zc?}?inc:afs Engines Remarks
SA360 FE120G - 3X

SA360F FE120G — 3X With side clutch
SA370 FE161G - 7X

SA370F FE161G —~ 7X With side clutch
SAB60FS FE120G - 2X

SABTORS FE161G - 8X Zizh sfsecﬁifi
SAB80FS FE221G = 5X

TYPE OF MODEL | C
KEY | PART CODE DESCRIPTION ¢ T|O
L

TFls | TFIT | TFI9 c
126 | 1614-508-200-00 | FILTER(SUCTION) ASSY

B T A
128 | 1614-508-260-00 | FILTERGSUCTION) ASSY| 1| '

129 | 1614-508-262-00 | FILTER(LH)

REMARKS

VIO

®

IO KEY shows the location of parts diagramed in the illustration.

\]

® Parts numbers begin with ~V = and ~W ~ are standard parts of the market.
® "LH  and RH ~ on the parts name are described against the moving
direction of the machine or are described on the condition how to install parts

on the machines.



QTY shows the number of parts to be used for one unit of machine.

"M * is indicated for parts supplied by a meter long.

" ¢ is indicated for parts supplied by liter.

" AR~ is indicated for parts need to be adjusted or regulated.

The following symbol classifies parts to be used for machines.

" %~ means standard parts.

T ~ shows that the parts can be installed as optional parts.

"R~ shows that the parts can be used as applicable parts to replace originally

equipped parts.

Serial number : upper row shows the serial number for the first product and

lower row for the last product. 7
Example : Serial no. 1 through to serial no. 1999.

ITC : Interchangeability
"1 0LD <« NEW

New parts can be used in place of the old parts.
27 -0LD - NEW

Old parts can be used in place of the new parts.
"3 --OLD — NEW

Old parts and new parts can’'not be replaced each other.

COL : Color code

Color is signified with color code number for colored parts.

Please see the color \list/ 'shown in the next page.

GRP : Parts shown in this column can be replaced by SET parts.
Exsample ; Parts marked @ can be replaced by parts marked ®, and ©
for ©, so the rest follow in the same alphabetical order.

Remarks

* Other maker’s part code number is shown in this column.

* When Fig. No. is shown in the Remark column of SET parts or ASSY parts,

each of their component parts are listed in said Fig. No.



The following colors are used for color parts.

COLOR COLOR SPRAY TYPE PAINTS PAINTS
CODE CODE NUMBER| 4K DRUM 16K DRUM
01 SUPER RED
6G SUMMER WHITE | 1300-958-001-10 | 1300-958-003-00 | 1300-958-004-00
TF MIRROR BLACK 1300-954-001-10 | 1300-954-003-00 | 1300-954-004-00

NOTE : Color code is signified only for the parts assigned by 'the maker as color

parts.

4. Serial Numbers :

5.

1) For engines serial number is stamped on CRANK CASE COMP, Please see

Fig.N

0.1 —8&.

For serial number of FE221GbX engine, Please ‘see Fig.No.l — 10.

2) For chassies serial number is shown on'(the LABEL.

Please see

Parts Order

1) Parts numbers listed in the parts catalogue are all registered in

computer”.

2) When you order parts, please make sure of correct numbers.

L1 2103 st B I

“ISEKI on-line

3) When substitute parts is available, the part number ordered will be automatically

turned to a new part number.

4) Please

be sure to use

“ISEKI GENUINE PARTS”".

Any other similar parts other than ISEKI parts when used may cause a ftrouble

that makes us unable to repair or guarantee the warrant.



¥0-001-L60-01T1

Xk K | kkkk (5
bk kx| kkkk vy
* 44
* v
.................. | * 194
LI 0y
Bk k| KKk 6¢
* % 8¢
* k% | % Le
KKKk 9¢
PP sg
* k| k¥kx ¥e
i €e
% ok K | kkkRK 7€
\ I NETII] 1¢
- o * % 0¢
* x 6%
e 8z
E I 3 LZ
Py N R N - X% K K 97
P §2
ERE S ¥z
Ll L|LlLl £2
g L1l A
. x % 17
* 0%
Kok ok [ %X % 61
kX x| okkakok 81
* & & | kkkx L1
e ok %k | kg 91
Bk % x| kkxkk g1
* KKK ¥1
* K £1
% A
*k k¥ | k % 11
77 P 0T
Kk k| kkkXk B
3 E2 22 g
* L
* ok k| kkkxk g
- ok % | kKkk [
% %k % | kkkx ¥
( * % % E2%] e
P 4
*x X | XXk T
5
I
4
00 P OO
[S8SLS 9 L 8
EEEER ﬁmmmm
yvy vy
S S ﬁwm S
1€°80°€6 *EXK TA00K A0 FTEVI BUNLONUIS *EK I *d




Y0-001-L60-0111

Kk k| kREN 8Y
\ ko ok k| KKEK LY
N * ok k| kkkx ay
9
I
El
7
|
00 OO0 ;a
S8SLS 9 L 9
45454 SA€4E | O
yv yvy
SS SSS|H

T€780°€6

KKK

T400K 40 d7dVl BYNLONULS

*kk



CONTENTS

SA360, 560
T2 (FE120G-3X, FE120G-2X)

CYLINDER/CRANK CASE SYSTEM R A GAARR LR R LR R R TR LR R R TR RE { SA AT DR Flg
PISTON,/CRANK SHAFT SYSTEM  reeecreeerereesseesrsnsansussaseersuranssseensrioninssaruneennns Fig.
VALVE, CAM SHAFT SYSTEM  ereeeersreesserseessssssassisanssneensueseeiinissaassienennnens Fig.
OIL SYSTEM  ceeerrererrerernrersuereseemnormunietuimernermioterinmemieeriieeinieemeeiain =/ Fig.
COOLING SYSTEM (1) reeeererersrreessneeansnnennineinineenineenils 7 N Fig.
COOLING SYSTEM (2)  +eerrreeerseresssesrueasueeanstastentesannisniesssresessnesseesassaesssss Fig.
FELECTRICAL SYSTEM  coreeeeeeeeeeeeesessmmmniensonsiiiisinssasasninees e reerentireriereeeeerenrnn Fig.
CONTROL SYSTEM  cereereeeeeeeteretsoimmnmmeeeaesseiimiuiisssininesimianmneeseeseeresonmmmmmm. Fig.
CARBURETOR SYSTEM  -reeeereeervessurnesrurrrumnmmmmrsioieetilortineneeenenmmiiee, Fig.
AIR FILTER,/MUFFLER SYSTEM (1)  rereeesitessabioreeesueniuenneseniiieeiisnneeennns Fig.
AIR FILTER,MUFFLER SYSTEM (2) e R RN Fig.
FUEL FILTER SYSTEM (1)  ceeerereerreesstmeasnassoumannueniuesannesiseansniessssinnnessnsesnnns Fig.
FUEL FILTER SYSTEM () oo Sedleesrsmsmmmmsrsesesesesesn e Fig
STARTER SYSTEM  rreerrerrreresnnesnsdiomiainemeuanemtnmmuamemnneruiersionemerriersiiermineionenen Fig.
LABEL,  +eveveseesumumereeetetneiiiiuneereeesedsaiiomunerteteeesimnreteeeeseeniauieereesies e seiananaens Fig.

© 0 N O Ol W N

e e e e e s
SO oW NN = O



CONTENTS

SABE80
TPy (FE221G-5X)

CYLINDER, /CRANK CASE SYSTEM  cteererereresestrumuetesennniiiniieeesneniiniine, R Fig.
PISTON /CRANK SHAFT SYSTEM cereeeereeeessesroronteremnaniiiiietieetnaiiie i Fig.
VALVE,  CAM SHAFT SYSTEM  trreseerereeteetretmmmmiiineeeteeniiiiiinieeeessrminibhnee Fig.
OTL, SYSTEM  creverrereeeessnnmeeeamommeesiimmeesimmmsneessiiiasteesiomsersssnsssesosiiaiesseennnneees Fig.
COOLING SYSTEM  weereevreeeeesssnsaessiumeessisnusresssiniureesennnnessssnsdeesldiimteeanennnnnnes Fig.
ELECTRICAL SYSTEM  +reereesreeraseersuumaeemuineetninerniieremmnaersnomiaeeiiimeris Fig.
CONTROL SYSTEM  reereerreeruareeeuuieeeruuiarensianernanerenionesesedoniiiiemeiii.. Fig.
CARBURETOR SYSTEM  +eereerrerseersmeeermaraeenioetmuiesemnimrmesidimrmr.. Fig.
AIR FILTER,/MUFFLER SYSTEM --eeeeerreersrersserunusinnenes Vernrrertnsenniernneearesnrierans Fig.
FUEL FILTER SYSTEM  reeercerrrerserrrrarenneernnernerenideeniiiiiierenniminereriee. Fig.
STARTER SYSTEM  rereeseerrenreeernineerrenineessinasih R Fig.
LLABEL,  vereeeerrerneennertnmenemntaeeatersseestiaestneasiasssetriseeranterteettserrtiestrieesiierrieeaiannans Fig

© 0 ~N O g bW N =

— e e
w N o= O



CONTENTS

SA370, 570
T2y (FE161G-7X, FE161G-8X)

CYLINDER,CRANK CASE SYSTEM  +errrereererreessneeanntaninneenniienninneens Gt Fig.
PISTON,/CRANK SHAFT SYSTEM  creeeeeressrsumerummimmiiiiiiiiiisai . Fig.
VALVE, CAM SHAFT SYSTEM  teeeeeerserseereesremmmmummteniis i Fig.
OIL SYSTEM  ccrerreereeatatetttecuuuinosiosstotttttiteieiissttstttiaiiiisiissroraesios . .‘ ................ F 1g
COOLING SYSTEM (1)  rereerrerereesersormeeerssnineesennnnieennnnenaasls Y7 PO Fig.
COOLING SYSTEM (2)  reeeeseeressreesatumtammmttesniittainttenitse st st esnieneesnieessnns Fig.
ELECTRICAL SYSTEM  ceeeererererrteeseaeeeeremmmemminposionses P eeerereenirninniiineneens Fig.
CONTROL SYSTEM  reeeeeeeerrseeeesememreeemtereternteamreeeesiaiieiaatseninneninnnns Fig.
CARBURETOR SYSTEM  ++eveerrererssnrnrmraruummmmmemeesisnmemiiinmeeteemaeeneeinnaeaanneeneeneans Fig.
AIR FILTER,/MUFFLER SYSTEM (1)  reeereseeeretboreaneeniuianneaniinaniatenienaiaas Fig.
AIR FILTER,/MUFFLER SYSTEM (2) . testteeessreeesoneemnintemiinenaniiieniiieeaniniens Fig.
FUEL FILTER SYSTEM (1)  ceeerereeesrrsemaittioneeannennnnenniteasneeaniiriaesnnnnessnens Fig.
FUEL FILTER SYSTEM (2)  rreeseseesesaiutorisunennuimtmamuimniressinnsenisesnnnnaesssnesennns Fig.
STARTER SYSTEM T 0 0 Flg
TN ) o) DT s S Fig.
N 00 T T £ SO P Fig

© 0 N & O oW NN =

—
o

11
12
13
14
15
16



CONTENTS

SA360, 370, 560, 570, 580

CHASS IS

FRAME (FRONT) SYSTEM  +reereseesererereresesseseseseenissesisssasssesssssasesssnnnss e Fig.
FRAME (FRONT) SYSTEM (SAS80 TYPE)  reeerererreressermsesseensemssesiiasssisnens Fig.
STAND SYSTEM  reeeeeseesssssssssssssss sttt Fig.
ENGINE SYSTEM  +eeevereeseerseroreuesstmteeensesseaseessessensiesesisesseseesesisorseseessesens Fig.
HITCH (REAR) SYSTEM  c+ereeesessessessersessassesanassessessssassaesuninnsiin 174 0 WSRO Fig.
PULLEY SYSTEN  +eeeeeeerereeeeeaeeraeraatatatneimmiiiiinstestsustansasmnnrssinssssnssesttreserss.. Fig.
TENSION (55F) SYSTEM (SABB0,570 TYPE)  rerseevestresiosiusstiinmnessnnnisneisneniens Pig
TENSION (77F) SYSTEM (SAB360,370,580 TYPE)  «rreietseresirssmmmsseesnessinsnnisnnss Pig
STOPPER SYSTEM  ceveeveeseereememiuesurnuesmeesemneesueseioiinees Reverneermearesssseenesieenenas Fig.
CASE (MISSION) SYSTEM (SA360,370 TYPE)  -wwe-e: eeeeereeresresesemeesenmeeseeseene Fig
CASE (MISSION) SYSTEM (F TYPE)  «weeereese: (oo renresrenrerte et Fig.
SHAFT (MAIN) SYSTEM (SAS80 TYPE)  wirevesrteeseeessreesirsessssnsnesisancasaseaen. Fig.
SHAFT (MAIN,/J) SYSTEM (SA560,570 TYPE)  «wrerrererererrsessmeeressssssareneinen, Fig.
SHAFT (MAIN) SYSTEM (SAS60,370 TYPE)  ereeererseeerermsmsesssmsnsesssssasesennn, Fig.
SHAFT (COUNTER) SYSTEM  :rereeresicestesmmieninnrmeasenseniesssasssteisssessesssssansennnns Fig.
SHAFT (SHIFT REDUCTION) SYSTEM  +ereerereresesersereseseiesisssrmsessssisessinsssssanens Fig
SHAFT (WHEEL) SYSTEM  roessverssterseesessstessntssssestsesssasstssinssesssassmsesssssssissssssnes Fig.
SHIFTER (MAIN) SYSTEM rsvirereereeeresesnisssesmisnsesstessssesescessessssasessssessssneesones Fig.
SHIFTER (SIDE CLUTCH) SYSTEM (F TYPE)  cereevererernerssneesninesiienanineesinns Fig.
SHIFTER (SUB) SYSTEM (SA580 TYPE)  ceesereeresereesseemressamerismismesmesisenerseannes Pig.
SHIFTER (SUB,J) SYSTEM (SABBO0,570 TYPE)  rrereeeeereeeesseessmessnessssessnsesaen Pig
BOSS (FREE WHEEL) SYSTEM (SA360,370 TYPE) (OPTION)  -reereeesseesesncees Fig.
WHEEL PIPE STSTENM  cveeveereerserseereemmenmeaeetaserseesenssiemeeetaeesenseeseeseeseenns Fig.
BRACKET (HANDLE) SYSTEM (SAB60,570 TYPE)  swrerereesrerereresereserasaissnseunns Fig.
BRACKET (HANDLE) SYSTEM (SAS80 TYPE)  ceeeeeerrerermreserusessssnessennennns Fig.
BRACKET (HANDLE) SYSTEM (SA360,370 TYPE)  treeererererrerervsmeseeesenuenns Fig
HANDLE SYSTEM (SA5G0,570 TYPE)  crerrerereseerersarssmesmsmssesesisssssssessssssanane, Fig.
HANDLE SYSTEM (SAS80 TYPE)  «ereerereeresseresmruniemeniesisssnseissssessnsssonessans Fig.

HANDLE SYSTEM (SA360’37O TYPE) ......................................................... F 1g

© 0 N O O = W N =

DN DD DN N DN DN DD DN DN o = e e e el e e
© 0 ~1 & O & W N = O W 00 ~I O U & W NN o= O



10

HANDLE SYSTEM (SA360F,370F TYPE)  :eereeeeeerserereermmineeranniieeennninieeennnas Fig.
LEVER (CLUTCH) SYSTEM  terreereessorrumttmmmmnittsiiiuiiistiiiiiie i Fig.
ACCELERATOR (E) SYSTEM  «eeveeeeesnereuustmmmummummuminnnnnneieitiimittiienreeen. Fig.
SHIFT (MAIN) SYSTEM (SABS0 TYPE)  ceeererrreeersrurersoimeniiinniieenniieennieenn, Fig.
SHIFT <MAIN) SYSTEIML  crevrrerreesrosacsecaettnirocttrstesttistsestisareccsertsstscsttastotnccsanons Flg
ADJUST (HANDLE) SYSTEM (SA560,570,680 TYPE) = serseevervvevrrernmmepmnsneeeiiies Fig.
ADJUST (HANDLE) SYSTEM (SA360,370 TYPE) ......................................... Flg
SHIFT (SIDE CLUTCH,E) SYSTEM (SA370F,560,570,580 TYPE) ~— :sseeseseseses Fig.
SHIFT (SIDE CLUTCH) SYSTEM (SA360F,370F TYPE)  -eeeeeeeeees 2R, Fig.
GUIDE (SHIFT) SYSTEM  tereeereeerrrrnneseeeiiiiniiiii /2 VOO Fig.
SHIFT (SUB)’HOOD SYSTEM  ceeeecensetttttttetianneeiatitttttnneiatiniarettecaanocroierioiitatanans Flg
FUEL TANK SYSTEM (SAS60 TYPE)  «rereeeererrrverneseiannmashiiunceteennnnniniieeeeenns Fig.
FUEL TANK (55) SYSTEM (SABS70 TYPE)  -erereriuineeiestrimmntrmeeteraniniiiieneeees Fig.
FUEL TANK (77) SYSTEM (SAB80 TYPE)  vtrereetidecemrmmnmunerteeeninniuiiiinenss Fig
COVER (BELT) SYSTEM ceeeeeeessrvvveereesenminnecclioens U ORE Fig.
FENDERELECTRICAL, SYSTEM  eeeeeseeen R Fig.
LABEL (MODEL) SYSTEM  seseessertenrsmmectntsthumeumemiittriiiietetetereetnaanniaaannas Fig.
LABEL SYSTENM  creeresereernerarnrtararmoresnstiasbbontnetsrostemoeerionmmemietereretomnrominreen Fig.

TOOL’MANUAL SYSTEM R R R R R R R R P S Flg

30
31
32
33
34
35
36

37

38
39
40
41
42
43
44
45
46
47
48



ENGINE

 FE120G-2X--SAB60
 FE1206-3X-SA360

5209 - 097 -100 - 00




FIG. 1

11

CYLINDER,/CRANK CASE SYSTEM

5209-001
TYPE OF MODEL| 1| C | G
KEY PART CODE DESCRIPTION OTY e TFeraos 1 T | © | R REMARKS
2X 3X c|L|P

1| 5110 -042 ~ 113 — XX | GASKET,/HEAD N * i 110042113
2 | 5110 -082 - 092 = XX | HEAD/CYLINDER ~ COMP | * 110082092
3| 5110-222-065- 9H | CASE/ROCKER T * 1102220659H

4| 5110 - 602 — 044 — XX | GASKET 1 ¥ 110602044
5 | 5110 - 602 — 291 — XX | GASKET,ROCKER CASE o| ¥ * 110602291

6 | 5140 — 892 — 080 — XX | BREATHER | * * 140692080

7 | 5490 — 156 — 120 — XX | COVERCRANLCASE 1 490156120

8 | 5491 — 202 — 241 — XX | CRANKCASE comp | S 491202241

9 | 5146 - 214 - 166 — AX | BOLT | 3146214166A
10 | 5920 - 431 - 037 - XX | PN o ¢ 920431037

11 | 5136 ~ 504 — 231 00 | SEALOIL 2 i 313650423100

12 | 5130 — GOB — 30X = XX | BOLT,/M6X30 1 * L 13060630

13 | 5130 — TO8 — 45X — XX | BOLT P * 130T0845
14| 5187 - JOB ~ 14X - XX | BOLT I 187J0614
15 | 5410 - BOS — 00X — XX | WASHER/MS I 41080600

16 | 5551 — A0B — 12X — XX | PIN.DOWEL | * ¥ 551A0612
17 | 5601 — AB2 - 04X — XX | BEARINGRE 6204 f | 601A6204

18 COVER,CRANKCASE | . £ 490156103

5480 — 156 - 103 — XX




12

FIG. 2 PISTON,”CRANK SHAFT SYSTEM

5209-002
TYPE OF MODEL| 1 [ C |G
KEY PART CODE DESCRIPTION QY Fr1206 1 fe1206 | T | O |R REMARKS
2X 3X ClL|P
1 | B5130-012-132 - XX | PISTON 11 * * 130012132
2 | 5130 - 021 - 005 — XX | PIN PISTON /- ! 130021005
3 | 5130 — 086 - 027 — XX | RING/PISTON | * : 130086027
4 | 5130 - 252 — 096 — XX | RING PISTON L=0.5 m| ¥ 130252096
5 | 5130 -292 - 116 — XX | PISTON L=0.5 ) AR| ¥ 130292116
6 5132 - 516 — 045 — XX | ROD ASSY CONNECTIONG 1 * * 132516045
7 | 5921 = 502 ~ 122 — XX | BOLT,CONNECTING ROD 2l 921502122
8 | 5491 — 196 - 122 — XX | CAMSHAFT /) ASSY 1 * * 491196122
9 | 5590 - 562 — 862 — XX | GEAR/HELICAL 1 * ¥ 590562862
10 | 5820 ~ 382 ~ 093 — XX | KEY ” 11 * * 920382093
11 | 5920 — 360 — 03X — XX | RING SNAP 1 * 92036003




FIG. 3

._
“w—=e
15 ,Ci), L==n
4 S
Q

14

13

VALVE “CAM SHAFT SYSTEM

B
TYPE OF MODEL| 1 | C | G
KEY PART CODE DESCRIPTION aTY Meerzne Tiezos 1 T | © | R REMARKS
2% 3X c|L|P
1 |1 5120 - 042 —- 098 ~ XX | VALVE/INTAKE 1 i 120042098
2 | 5120 - 052 — 087 — XX | VALVE/EXHAUST - | 120052087
3| 5120 - 092 — 062 — XX | RETAINER - VALVESPRING o| : 120092062
4| 5120 - 162 - 059 — XX | ARM,/ROCKER ol 7 O 120162059
5 | 5120 - 322 — 064 — XX | TAPPET o * 120322064
6 | 5130 - 702 - 083 — XX | GUIDE- |t * 130702083
7 | 5181 -162 - 072 — XX | ROD/PUSH 2| 7 < 131162072
8 | 5490 — 782 — 064 — XX | SPRING - ENGINE VALVE 2l ¢ * 490782064
9 | 5491 - 186 — 075 — XX | CAMSHAFT comp | 1] ° . 491186075
10 | 5211 - 182 - 080 — XX | DECOMPRESSOR | | ; 211182080
11 | 5920 — 432 — 122 XX | PIN 1 * 920432122
12 | 5920 - 432 - 130 — XX | PIN of * | * | | | [920432130
13 | 5921 — 442 — 049 — XX | SPRING | ol 921442049
14 | 5920 — 152 ~ 240 — XX | NUT,6MM ol * * 920152240
15 | 5920 — 152 — 253 — XX | NUT ) s 920152253
16 | 5920 — 222 — 001 — XX | WASHER . * 920222001
17 | 5921 - 502 - 198 -~ XX | BOLT o| 921502198
18 | 5183 - BO8 — 25X — XX | BOLT/M8X25 | F 18380825
19 | 5511 — AO5 — 25X — XX | KEY o o 51140525




14

3
L
1 :
4
6
5209-004
‘ TYPE OF MODEL| 1 [ C | G
KEY PART CODE DESCRIPTION ATY [FEr206 T FE120¢ | T | O |R REMARKS
2X 3X cl|L P
1 [ 5110 —-092 — 175 — XX | GASKET al f * 110092175
2 | 5131 — 832 — 487 — XX | PLATE 11 * 131832487
3 (51681 -152—-091 - XX | CAP/OIL FILLER ol ¥ * 1681152091
4 | 5920 — 092 — 308 — XX | SCREW 1 * * 920092308
5 | 5920 — 552 ~ 0684 — XX | O —RING 2l * * 920552064
6 | 5920 - 862 — 203 — XX | PLUG l * 920662203




15

g
2
\
5205-C05A
TYPE OF MODEL| 1 [ C [ G
KEY PART CODE DESCRIPTION QTY [Feraos Trezos 1T | © | R REMARKS
06
2X 3X c|L|P
1 | 5490 — 892 — 362 — 9H | SHROUD,/ENGINE 1 * 4908923629H
2 | 5490 — 892 — 363 — 9H | SHROUD/ENGINE [~ 11 * 4908923639H
3 | 5590 — 412 — 070 — XX | FAN 01 590412070
4 | 5590 — 662 — 618 — XJ | HOUSING/FAN 1|l * 590662618XJ
5 | 5920 — 022 — 283 — XX | BOLT 3l * 920022283
6 | 5920 — 151 ~ 193 = XX | NUT | 1 * 920151193
7 | 5922 - 002 ~ 035 — XX | WASHER 11 * 922002035
8 | 5130 — BO6 — 08X — XX | BOLT,/M6X8 Bl * 130B0608
9 | 5130 — BO8 ~ 16X — XX | BOLT/M8X16 11 13080816




16

FIG. 6

COOLING SYSTEM (2)

5208-005B
TYPE OF MODEL| 1 | C | G
KEY PART CODE DESCRIPTION oTY MFevas TFezos 1T | © | R REMARKS
2 3X CiL |P
1 | 5480 — 892 — 347 — 9H | SHROUD,ENGINE 1 * 4908923479H
2 | 5490 - 892 ~ 351 — OH | SHROUD/ENGINE | ! o 4908923519H
3 | 5590 - 412 - 070 - XX | FaN il ] 590412070
4 | 5590 - 662 - 631 — XJ | HOUSING/FAN | * 590662631XJ
5 | 5920 - 022 - 283 — XX | BOLT 3 o | 920022283
6 | 5130 — BOS — 08X — XX | BOLT./M6x8 8 * 13080608




FIG. 7

ELECTRICAL SYSTEM

17

£%05-008
TYPE OF MODEL] 1 | C | G

KEY PART CODE DESCRIPTION FETZO; S |R REMARKS

1 [ 5110462 — 142 — XX | BRACKET 110462142
""" 2 | 5211 -192 - 139 - XX | IGNITER I 1211192130
------ 3 5211 - 302 - 066 — XX | CAP,SPARK PLUG * o 211302066 o
4 | 5172 - 708 - 419 — AX | SPRING | * 31727084194
C5 | 5211712188 - XX | IGNITION COIL  ASSY L L 211712188

) 5211 — 942 — 246 — XX FLYWHEEL COMP * 2119842246

7 1 5260-112-112 - XX | WIRE :

8 | 5260~ 112 — 287 — XX | WIRE/LEAD 260112287

9 | 5920 - 092 - 166 - XX | scRet | L 920092166

10 | 5144 - 013 — 482 — AX | WASHER | 31440134824

11 | 5158~ 016 — 625~ AX | WASHER : 3158016625A
12 | 5920 - 372 - 165 = XX | CLAMP e 920372165
13 | 5920 - 382 - 077 = XX | Kev - 920382077
14 | 5920 - 592 ~ 156 — XX | TUBE L e 920592156

15 | 5920 - 701 - 167 — XX | PLUG L I I 920701167

16 | 5920 — 712 — 135 — XX | GROMMET 920712135
17 | 5921 — 702 - 062 — XX | CLAMP

18 | 5130 ~ B60 — 25X — XX | BOLT
19 | 5242 - BO4 — 10X — XX | BOLT
20 | 5314 - G14 - 00X — XX | NUT

21 [ 5260 — 112 — 270 — XX | WRE/LEAD

5920 - 372 — 171 - XX | CLAMP




5295-006 -

FIG. 7 ELECTRIC-EQUIPMENT

KEY

PART CODE

TYPE OF MODEL

FE120G

oM

RENMARKS

6211

8211 "302:060-XX CAP
[5211-712-219-
5211-942-281-
6260-112-333-XX
5920-092-308-

 WIRE-LEAD

P o

CBO2
1

-

211302060 |
211712219

211942281
260112333

920092308

5920-222-

5920-372-165-XX CLAMP
12920-382-

5920-592-156-XX TUBE =

5920-702-

1820222102
19203721656

920382077

|920592186

920703077

15920-712-169-
15921-702-062-

5130-B06-

XX GROMMET
XX CLAMP
X BOLT-FLANGED =
X NUT

"

Dol b

1920712159
9217020862
130B0625

314G1400




18

FIG. 8

CONTROL SYSTEM

12
9
)
22
5209-C07
TYPE OF MODEL| 1 [ C | G
KEY PART CODE DESCRIPTION 0T ez TFEaos | T | © | R REMARKS
% 3X c|L|P
1 | 5110 - 482 - 023 — XX | BRACKET | 110482023
2 | 5181 -892 ~ 116 — XX | LINK/CHOKE 1 161692116
3| 5390 - 032 — 074 ~ XX | ARM/PIVOT | ¢ 390032074
4| 5391 - 292 - 052 - XX | SPRING/GOVERNOR I 391292052
5 | 5391 — 802 ~ 792 — XX | PANEL/CONTROL  ASSY |F 391802792
6 | 5131 —~ 682 — 349 — XX | LEVER - 131682349
7 | 5131 - 882 - 371 — XX | PLATE | * 131832371
8 | 5532 — 262 ~ 252 — XX | PANEL/CONTROL T S 592262252
9 | 5144 - 015 - 385 — AX | NUT | U 3144015385A
10 | 5920~ 152 — 120 — XX | NUT R N 920152120
11 | 5144~ 015 — 383 — AX | WASHER B * 3144015383A
12 | 5920 — 262 — 304 — XX | SPACER T | 920262304
13 | 5144 - 015 — 388 — AX | SPRING | N 3144015388A
14 | 5921 — 442 — 266 ~ XX | SPRING o | 921442266
16 | 5921 — 442 — 270 ~ XX | SPRING T 921442270
16 | 5921 — 502 — 227 — XX | BOLT ol * * 921502227
17 | 5214 — BO4 — 08X ~ XX | SCREW M4x8 IR | 21480408
18 | 5144 — 015121 - BX | SLEEVEGOVERNOR | * 131440151218
19 | 5490 — 462 ~ 098 — XX | ROD,/GOVERNOR i * 490462098
20 | 5491 - 032 — 124 — XX | ARM/GOVERNOR o U 491032124
21 | 5491 = 102 ~ 076 — XX | GOVERNOR — ASSY |t * 491102076
2 | 5920-022-269- XX |sOLT | 1 ¥ | 920022269
23 | 5920-092-308-xX | screw | o * | || || 920092308
24 | 5920151 - 193 - XX | NUT 1920151193
25 | 5144 - 015 — 135 — AX | WASHER '3144015135A




FIG. 8

CONTROL SYSTEM

19

12
g
@
22
5209-007
TYPE OF MODEL] | [ C |G
KEY PART CODE DESCRIPTION QTY [Fr1206 | Fero0s | T | © |R REMARKS
2X 3X ClL|P
26 | 5920 - 712 — 126 — XX | GROMMET . 920712126
27 | 5144 — 995 — 232 — AX | SPRING,LINK 1 3144985232A
28 | 5922 — 002 ~ 029 — XX | WASHER i 922002029
29 | 5130 — BOB - 12X — XX | BOLT./M8X12 2l * 130B0612
30 | 5554 — A0B — 00X — XX | PIN il F 554A0600
31 | 5391 ~ 802 — 779 — XX | PANEL/CONTROL ~ ASSY 1 391802779
32 | 5131 — 682 — 330 — XX | LEVER 1 131682330
33 | 5214 — BO4 — 14X — XX | SCREW 1 214B0414




20

FIG. 9

CARBURETOR SYSTEM

s200-008
TYPE OF MODEL] I [ C |G
KEY PART CODE DESCRIPTION OTY [Feras Trez0s 1T | © | R REMARKS
2X 3X clL P
1| 5110~602 051 — XX | GASKET,/CARBURETOR 3 110602051
2 | 5150 - 032 — 338 - XX | CARBURETOR ~ ASSY | 1| * 150032338
3| 5110-092-910 - XX | GASKET a ¢ o 110092919
4| 51681-832-001 - XX | FLOAT  / Assy | 1| L 161832001
5 5161- 842— Q0 2—XX CHAMBER FLOAT ASSL\} 777777 1 VVVVV s L 181 842002 rrrrrrrrr
6 | 5230 - 132 —~ 053 — XX | SCREW ‘ ASSY - 230132053
7 | 5161 ~ 852 — 007 — XX | VALVE ASSY THROTTLE s 161852007
8 | 5161 -862-012 - XX | VALVE/CHOKE  ASSY 161862012
9 | 5230 - 132 — 054 — XX | SCREW ASSY | A 230132054
10 | 5230 — 132 — 055 ~ XX | SCREW ASSY | | 230132055
11 | 5481 ~ 212 = 167 — XX | NOZZLE/MAIN 1 491212167
12 | 5920 - 632 — 233 - XX | JET/MAN g 920632233
13 | 5920 - 642 — 082 — XX | JET/PLOT I * | | | |oz20e42082
14 | 5921 -502 - 274 - XX | BOLT o * || | |e2is02274
15 | 5160~ 602 ~ 160 - XX | PPE/NTAKE | 1| | * | 160602160
16 | 5160 — 732 — 156 — XX | INSULATOR | 160732156
17 15920151 -193 - XX | NOT | ol * | U 920161193
18 | 5951 - 156 -812-00 | cLamp L 395115681200
19 | 5921 -902-105-Xxx |TueE |1 | 1 | 921902105
20 | 5172 - GOB — 18X — XX | STup mexis | o L 17260618
21 | 5172 - GO6 — 73X ~ XX | STUD BOLT 2l * 172G0673
22 | 5150 - 032 ~ 341 - XX | CARBURETOR assy |1 150032341
23 | 5161 -862 - 011 - XX | VALVE/CHOKE  ASSY 1 0 161862011




FIG. 10

21

AIR FILTER/MUFFLER SYSTEM (1)

—
TYPE OF MODEL| 1 | C | G
KEY PART CODE DESCRIPTION OTY MFevame Teos 1 T | © | R REMARKS
2X 3X c|L|P
1 [ 5110 - 102 - 459 — XX | FILTER ASSY AR il 110102459
2 | 5110 - 112 - 241 — XX | CASE/AR FILTER T 110112241
3 | 5110 - 122 — 325 — XX | CAPAIR FILTER 1 f 110122325
4 [ 5110 - 132 - 132 - XX | ELEMENT/ARR FILTER | 110132132
5 5110 - 132 - 133 — XX | ELEMENT ZAIR FILTER 1 * 110132133
§ | 5110 - 602 — 087 — XX | GASKET./MUFFLER 1 110602037
7 [ B110-602 - 049 — XX | GASKET/AIR FILTER | R 110602049
8 | 5131 - 692 - 446 — YM | 131692446YM
"9 | 5131 -1832-527 - XX | 131832527
10 | 5180 — 492 — 220 — XX | PPE/ExmAUST | | 180492220
11 | 5180 — 772 - 098 ~ XX | ARRESTER SPARK 1 180772098
12 | 5144011 - 341 - AX I 3144011341A
13 | 5490 — 702 — 579 — 9Y | MUFFLER coMmP Tt 4907025799Y
14 | 5591 — 562 — 089 — YM | PIPE/TAIL D 591562089YM
15 | 5920 - 151 -193 - XX | NOT | 2| | 920151193
16 | 5144 — 061 — 455 — AX e 3144061455A
17 | 5921 - 502 - 226 — XX | BOLT ol | 921502226
18 | 5921 - 902 — 043 — XX | Tuse | | | 921902043
19 | 5110 — RO — 08X — XX | BOLT M6X8 4 | 110R0608
20 | 5130 -B0O8 - 12X - XX | BOLT 1 . 130B0812
21 | 5171 - GOB - 18X — X 2| 17160616
22 | 5214 - BO5 — 08X — XX | scRew 3 || l21sB0508
23 | 5311 - RO6 - 00X ~ XX | NUT/M6 | o '311R0600
24 | B411 - FO5 - 00X — XX | WASHER 2l 7 411F0500
| 25 | 5461 - FOS - 00X - XX | wasHeRM8 | 7 N I R 481F0B00




22

FIG. 11

i8
20

Y

AIR FILTER/MUFFLER SYSTEM (2)

5209-0098
TYPE OF MODEL] | [ C [ G
KEY PART CODE DESCRIPTION OTY "fr1206 | FEr206 | T| O |R REMARKS
2X 3X c|L |P
11 5110-102—459 — XX | FILTER ASSY AIR 1 * 110102459
2 | 5110-112—-241 - XX | CASE/AIR FILTER 1 110112241
3| 5110~ 122—-325 - XX | CAP,AIR FILTER 1 * 110122325
4 15110 —-132— 132 — XX | ELEMENTAIR FILTER 1 110132132
5 |1 5110—- 132~ 133 — XX | ELEMENT/AIR FILTER - 1 * 110132133
6§ | 5110~ 122 —304 - XX | cap 1 * 110122304
7|1 5110-602—- 037 — XX | GASKET/MUFFLER 1 * 110602037
8 | 5110 -602 — 049 — XX | GASKET/AIR FILTER 1 § 110602049
9 | 5131 —832 - 527 — XX | PLATE 1 * 131832527
10 | 5180 — 492 — 220 — XX | PIPE/EXHAUST 1 * 180492220
11 | 5180 - 772 — 096 — XX | ARRESTER/SPARK 1 * 180772096
12 | 5144 - 011 — 341 — AX | PIPE 1 * 3144011341A
13 | 5490 - 702 — 585 = XX | MUFFLER COMP 1 * 490702585
14 | 5491 - 062 — 506 — XX | COVER/MUFFLER 1 491062506
15 | 5491 — 062 — 509 — XX | COVER/MUFFLER 1 * 491062509
16 | 5591 ~ 562 — 242 — XX | PIPE/TAIL i * 591562242
17 | 5920 -~ 092 — 307 — XX | SCREW 7 * 920092307
18 | 5920 ~ 092 — 322 — XX | SCREW 6 920092322
19 | 5920 - 151 — 193 — XX | NUT Vi * 920151193
20 | 5921 — 442 — 297 — XX | SPRING 1 * 921442297
21 | 5921 - 502 —~ 226 — XX | BOLT 2 921502226
22 | 5921 — 902 — 043 — XX | TUBE 1 * 921902043
23 | 5130 - BO8 — 18X — XX | BOLT/M8X16 1 * 130B0816
24 | 5171 - GOB — 16X — XX | STUD 2 * 171606816
25 | 5311 — R0OB — 00X — XX | NUT/M6 ? 311R0OB00




FIG. 11

23

AIR FILTERMUFFLER SYSTEM (2)

5209-009B
~ TYPE OF MODEL| I [ c |G
KEY PART CODE DESCRIPTION QTY [Ferzoe [Feiz0c | T | © | R REMARKS
2X 3X c|L|P
26 | 5411 — FO5 — 00X — XX | WASHER 2 * 411F0500
27 | 5461 — FOB — 00X — XX | WASHER/M8 2 4B81F0600




24

FIG.

12

FUEL FILTER SYSTEM (1)

L\

11

-
TYPE OF MODEL| 1 | C | G
KEY PART CODE DESCRIPTION oY Meeraee TFenoe | T | O | R REMARKS
2% 3 cliL|P
1 | 5110 -472 073 — XX | BRACKET | * 110472073
2 | 5510~ 232 - 131 — xx | TP | ASSY i 510232131
3| 5136-506-518-02 | GASKET | N 313650651802
4 | 5490 - 192 — 095 ~ XX | FILTER/FUEL I T e 490192095
5 | 5510 - 362 - 063 — XX | POTALTER | 510362063
6 | 5136 - 506 - 517 — 00 | SCREW | 1| 313650651700
7| 5136-506-522—-00 | NUTRING - o 313650652200
8 | 5136-506-512-00 | O-RNG | F 313650651200
9 | 5136 -506 - 527 — 00 | NUT | 313650652700
10 | 5117-026-812—-AX | clP ol 3117026812A
11 | 5921 = 702 - 043 — XX | cLAMP il F 921702043
12 | 5921 - 902 — 096 — XX | TUBE 4X8X160 | F 921902096
13 | 5921 - 902 — 168 - XX | TUBE 1 1921902158
14 | 5130 - BO5 - 08X - XX | BOLT of | 13080508
15 | 5410 - B10 - 00X — XX | WASHER/M1O I 41081000




FIG.

13

20

FUEL FILTER SYSTEM (2)

25

21

20— 2z
18—
27—=) N
g ! \\l
I i1 |
e
) 0
P ‘
G
| ©—=
\ 8
| G
5209-010B
TYPE OF MODEL| 1 | C | G
KEY PART CODE DESCRIPTION OTY Meerage TFese 1 T | © | R REMARKS
2X 3 c/L|P
1 [ 5110 472 - 073 — XX | BRACKET 1 * 110472073
2 | 5205 — 222 — 09X — NX | BRACKET/TANK [~ : : 320522209XN
3| 5158 - 016 - 661 — FX | FILTERFUEL ] * 3158016661F
4 | 5510~ 012 - 254 — XN | FUEL TANK COMP 1 * 510012254XN
5 | 5510 — 232 — 131 — XX | TAP ASSY i N 510232131
6§ | 5136 ~ 506 — 518 — 02 | GASKET 1 ¢ 313650651802
7 | 5490 — 192 - 095 — XX | FILTER/FUEL : * 490192095
8 | 5510 — 362 — 063 — XX | POTFILTER i ¥ 510362063
9 | 5136 - 506 - 517 — 00 | SCREW i * 313650651700
10 | 5136 - 506 - 522 — 00| NUTAING 1 N 313650652200
11 | 5136 - 506 - 512~ 00 | 0-RING i * 313650651200
12 | 5510 - 482 - 055 = XX | CAP TANK 1 * 510482055
13 | 5158 — 016 — 643 — BX | GASKET T f 31580166438
14 | B144-016-782 - AX | scRew | 2 ¥ 3144016732A
15 | 5158 - 016 — 644 — AX | SPRING I T ; 3158016644A
16 | 5520 — 052 -~ 072 ~ XX | GAUGE,FUEL 1 * 520052072
17 | 5158~ 016 ~ 577 — AX | SCREW 2 * 3158016577A
18 | 5136 -506-527-00 | NOT | L 313650652700
19 | 5117 - 026 - 812 — AX | CLIP 9 ’ 3117026812A
20 |5166- 776 -812 - AX | cLp 2 * 31667768124
21 | 5921 - 702 - 067 — XX | cLAMP i 921702067
22 | 5921 — 902 — 095 — XX | TUBE/6X10X200 i ; 921902095
23 | 5921 —~ 902 — 096 — XX | TusE 4xex160 1 921902096
24 | 5130 - B0O5 — 08X — XX | BOLT 2 A 13080508
25 | 5130 — BO8 — 18X — XX | BOLT 4 L 13080818




26

FIG. 13 FUEL FILTER SYSTEM (2)

22
5205-010B
TYPE OF MODEL| 1 | C |G
KEY PART CODE DESCRIPTION QTY [Fr1206 [ Fe1206 g (B E - REMARKS
2X 3X
26 | 5187 —J0B — 14X — XX | BOLT 4 * 187J0614

27 | 5410 = B10 — 00X — XX | WASHER/M10 ( ] 41081000




FIG. 14

STARTER

SYSTEM

21

5209-011
TYPE OF MODEL| 1] C | G
KEY PART CODE DESCRIPTION oTY Frezoe Teemoe T | © | R REMARKS
2X 3X c|L|P
1 | 5490 — 802 — 163 —~ XX | PULLEY./STARTING 1 * 490802163
2 | 5490 — 882 — 419 — XN | STARTER RECOIL |~ | 490882419XN
3 | 5130 -702 - 084 - XX | GUIDE | * 130702084
4| 5131 -652-082 — XX | PAWLRECOIL STARTER | o ¥ ol 131652082
"5 | 5209 — 922 — 49X — NX | CASERECOIL STARTER | s 320992249XN
6 | 5136 - 013 - 454 — BX | HANDLE il ¥ 31360134548
7 | 5591 — 012 - 086 ~ XX | REELRECOIL STARTER [T 591012086
8 | 5591 — 062 - 119 — XX | ROPE 4X1500 )| ¢ | 591062119
3 | 5920 - 092 - 311 - xx | screw )| ¢ 920092311
10 | 5920 — 332 — 160 — XX | RING,/SNAP 1 920332160
11 | 5921 — 442 — 177 <~ XX} SPRING,RETURN 2l F * 921442177
12 | 5921 — 442 — 272 = XX | SPRING 1R N R | 921442272
13 | 5130 — BO6 — 08X = XX | BOLT/M6X8 ¢ I R 13080808




28

4
;__/_/
2
o )
MAX ==
MIN &=
L e
5209-012
TYPE OF MODEL[ | [ C |G
KEY PART CODE DESCRIPTION QTY [TFE1206 | FE1206 g (B F; REMARKS
2X 3X
1 | 5560 — 302 — 423 — XX | LABEL 1 * 560302423
2 | 5560 — 312 — 458 — XX | LABEL/MANUAL i * * 560312458




29

1
- 2
1
)
2
5209-013
TYPE OF MODEL| | | C |G
KEY PART CODE DESCRIPTION QTY [FE1206 | FE1206 g CL) E REMARKS
2X 3X
115921 =102 - 088 — XX | TOOLWRENCH 1 ¥ 821102098
2 | 5151 - 200 ~ 845 - 00 | BAR 1 ¥ 315120094500
3 15119 -200-900 - AX | TOOL KIT 1 * 3118200900A
4 | 5921 — 072 — 057 — XX | TOOL DRIVER 1 ¥ 921072057
5 | 5144 — 900 — 931 — AX | WRENCH,SOCKET 1 * 3144800931A




EN GI N E
FE221G 5X SA580

5210-097-100-00




FIG. 1

31

CYLINDER,CRANK CASE SYSTEM

o
20
i8
5
3
5210-001
TYPE OF MODEL| 1 | C | G

KEY PART CODE DESCRIPTION anY Feare 1|o |8 REMARKS

115110042 — 106 — XX | GASKET,HEAD 1 * 110042106

2 | 5110 - 082 - 086 — XX | HEADCYLINDER |~ 1 N 110082086

3| 5110 - 092 -~ 923 — XX | GASKET,LOCKER CASE )| 110092923
4 | 5110~ 092 - 924 — XX | GASKET,CRANK CASE 1 N I 110092924
5 | 5110~ 226 - 002 - XX | CASELOCKER 1 110226002

6 | 5131 - 832 - 299 — XX | PLATE 1 131832299

7 | 5161 - 262 - 107 - XX | VALVE | 161262107
8 | 5180 - 202 - 073 - XX | BAFFLE il 180202073
9 | 5490 - 156 — 116 — XX | COVERCRANK CASE )| F 490156116
10 | 5491 — 202 — 223 — XX | CRANK CASE coMP I 491202223

11 | 5920 — 042 — 083 = XX | BOLT a7 920042083

12 | 5920 - 092 ~ 308 ~ XX | scRewt 2 |920092308

13 | 5920 — 431 — 037 — XX | PIN 2| | 920431037

14 | 5920 — 431 = 263 - XX | PN 2| 920431263

15 | 5920 - 452 — 188 — XX | BEARNGBALL 3 920452188

16 | 5920 — 492 — 097 — XX | SEAL OIL T 920492097
17 | SEALOIL | 920492198
18 | 5920 - 492 — 207 — XX | SEALOIL | 920492207
19 | 5920 - 551 — 343 — XX | 0-RING of | 920551343
20 | 5921 - 502 ~ 145 — XX | BOLT of 921502145

21 | 5130 - GO8 — 40X — XX | BOLT g 13060840
22 | 5130 - T08 - 45X — XX | BOLT gt 13070845




32

FIG. 2

PISTON,CRANK SHAFT SYSTEM

i3

S]

C

A

4.5

5210-002
TYPE OF MODEL| 1 | C | G
KEY PART CODE DESCRIPTION an [z T[S |8 REMARKS
1 | 5130 - 012 - 128 — XX | PISTONENGINE |7 130012128
2 | 5130 -292 - 117 — XX | PISTON L=05 I 130282117
3| 51830 - 022 - 077 - XX | PINPISTON 1 | 130022077
4 | 5130 - 082 — 055 — XX | RING SET,PISTON T 130082055
5 | 5130 — 252 — 097 — XX | RING/PISTON L=05 - | 130252097
6 | 5130 — 3712 - 054 — XX | CRANK SHAFT  COMP | F 130312054
7 | 5461 -022-075-XX |ROD /L R I 461022075
8 | 5590 — 512 — 097 — XX | GEARSPUR /I 590512097
9 | 5590 ~ 562 — 845 — XX | GEARHELICAL I 590562845
10 | 5920 - 382 - 098 — XX | KEY | || |o20382008
11 | 5130 - 426 — 012 — XX | WEIGHT i 130426012
12 | 5131 - 072 - 088 — XX | SHAFT T I e 131072088
13 | 5132 -516- 038 - XX | CONNECTNG ROD ASSY | 1| * | | | | 132516038
14 | 5156 — 013 - 245 — AX | BOLT.CONN. | o 3156013245A
15 [ 5920 - 151 — 193 ~ XX | NUT 4 920151193
16 | 5920 — 252 — 168 — XX | SHIM T=1.13 AR ¥ 920252168
17 | 5920~ 2852~ 169 - XX | sAm T=148 | w| | [ ] |ezozs2iee
18 | 5920 - 252~ 170 - XX | sHM T=128 |, /5 L 920252170
19 | 5920 - 252~ 171 - XX | SHM T=128 U 920252171
20 | 5920 - 252 — 172 - XX | SHIM T= 133 Iml * 920252172
21 | 5920 -~ 252 — 173 - XX | SHIM T=1.38 w| 920252173
2 | 5920 - 252~ 174 - XX | sHm T=143 m| 1| |e20252174
23 | 5920 - 252 - 175 - XX | sHM T=148 m| 920252175
24 | 5920 - 252 -~ 207 - XX | SHM T=153 m{ * | | | le20282207
25 | 5920 - 262 - 052 ~ XX | SPACER i1 ] | |e20282082




FIG. 2

33

PISTON CRANK SHAFT SYSTEM

Lo

5210-002
TYPE OF MODEL] 1 [ ¢ |G
KEY PART CODE DESCRIPTION OTY [Fezoig g E E REMARKS
5X
26 | 5920 — 331 — 099 — XX | RING,SNAP 2l ¥ 920331099
27 | 5920 — 552 — 072 — XX | O—RING 1 920552072
28 | 5461 — 022 — 075 — XX | ROD 1 461022075




34

FIG. 3

29

=~

VALVE,CAM

SHAFT SYSTEM
15
15_? gh‘; 16
15—%} ﬁ_ 5

1B~26 l \ i2 13
P |
28
@Lﬂ i\ S )
o105
TYPE OF MODEL] 1 [ C |G

KEY PART CODE DESCRIPTION Y [ TS |a REMARKS

1T ] 5120 — 042 — 083 — XX | VALVE,INTAKE 1 * 120042093

2 | 5120 - 052 ~ 081 — XX | VALVEEXHAUST | R 120052081

3 | 5120 - 092 - 066 — XX | RETAINERVALVESPRING ol 120092066

4| 5120 - 112 - 056 — XX | COLLET 4 120112086
5 | 5120 - 162 — 060 — XX | ARM,LOCKER ol 120162060

6 | 5120 — 322 — 060 — XX | TAPPET 2l * 120322060
7| 5130 - 702 - 086 — XX | GUIDE T R

8 | 5131 -162 - 071 — XX | ROD,PUSH 7/ 1131162071

9 [ 5160 - 072 — 072 — XX | SEAT.SPRING of Y 160072072

10 | 5490 - 782 — 067 ~ XX | SPRING.ENGINE VALVE 7 B R N R 490782067

11 | 5491 — 182 — 104 — XX | CAMSHAFT comp 1 491182104

12 | 5211 - 182 — 078 — XX | DECOMPRESSOR (I 211182078
13 | 5920-432 - 186 - XX | PN R 920432186

14 | 5921 — 442 — 323 — XX | SPRING | N 921442323

15 | 5920 — 152 — 240 — XX | NUT&MM of 7 920152240

16 | 5920 — 152 — 253 — XX | NUT o ¢ 920152253

17 | 5166 — 703 — 274 — 00 | WASHER 1 '
18 | 5920 — 252 — 168 — XX | SHIM T=1.13 P 920252168
19 | 5920 - 252 — 169 — XX | SHM T=1.18 wm| | 920252169
20 | 5920 - 252 - 170 — XX | SHM T=1.28 R| || fe20282170

21 | 5920 — 252 — 171 — XX | SHIM T=1.28 920252171
22 | 5920 - 252 - 172 ~ XX | SHM T=1.33 | |e20252172
23 | 5920-252 - 173 - XX | simM T=138 | |e20282173
24 | 5920 - 252 - 174 - XX | sim T=143 | w| Y || | |er0z52174
25 | 5920 - 252~ 175 - XX | SHM T=148 | P L 920252175




35

FIG. 3 VALVE ~“CAM SHAFT SYSTEM
&G——15
H—“’ 1B
15—8 i
~ |
5 X~
\ S éiw
L
27 I
>
- 0
[
B
14 L0 2 : &
6
28
5210-003
TYPE OF MODEL| 1 [ C |G
KEY PART CODE DESCRIPTION OTY [Femie T o R REMARKS
5X
2 | 5920 ~ 252 ~ 207 ~ XX | SHM T=153 AR | 920282207
27 | 5921 -502 — 198 ~ XX | BOLT 2 * 921502198
28 | 5130 — GO8 — 25X — XX | BOLT | * 13060825
29 | 5511 — AO7 - 35X — XX | KeY 1| * 511A0735




36

FIG. 4 OlIL SYSTEM

i
A4
5210-004
TYPE OF MODEL| 1 [ C |G
KEY PART CODE DESCRIPTION Q7Y Fe2218 _CI; (0] i; REMARKS
5X
1]5110-092 - 175 — XX | GASKET 3l f 110092175
2 | 5161 - 152 — 079 — XX | cAP v/ 16115207
3 | 5920 - 552 — 0684 — XX | O—-RING 2l ¢ 920552064
4 | 5920 - 662 — 203 — XX | PLUG 3l 920662203




FIG. 5

COOLING SYSTEM

=

37

-
TYPE OF MODEL] 1 | C |G
KEY PART CODE DESCRIPTION Y [ 1[5 |8 REMARKS
1 | 5131~ 832 — 407 — XX | PLATE 1 131832407
2 | 5180 - 182~ 053 — OH | PLATE I 1801820539H
| 3 | 5490 - 892 - 327 - 9H | SHROUD,ENGINE | 4908923279H
| 4 | 5490 — 892 - 353 — OH | SHROUD,ENGINE 1 | 4908923539H
5 | 5490 — 892 - 354 — 9H | SHROUDENGINE | 4908923549H
6 | 5490 ~ 892 ~ 355 — 9H | SHROUD,/ENGINE |7 4908923559H
7 5590-412-067 - XX [FAN I I I 590412067
8 | 5500 - 662 - 611 — XJ | HoUSNGFAN | | 59066261 1XJ
"9 | 5920 092 - 322 - xx | screw | ol ¥ 920092322
10 | 5920 - 151 - 193 - XX |.NnUT o 920151193
11 | 5115 — 093 — 595~ 00 | WASHER 1 311509359500
12 | 5921 -802 - 197 %X | BOLT L 921502197
13 | 5130 - GO6 - 10X —XX | BOLT 3 | 13060610
14 | 5130 - GO6 ~ 12X - XX | BOLT 1 R 130G0612




38

FIG. 6 ELECTRICAL SYSTEM
5
, o)
4 17
14— %‘5
11
8
5
20 i
i3
10
L '
2
"
5210-006
TYPE OF MODEL] | | C |G
KEY PART CODE DESCRIPTION o ez TS |a REMARKS
1 ]5211~ 192~ 139 ~ XX | IGNITER 11 . 211192139
2 | 5211212~ 087 — XX | COILIGNITION 1 R 211212067
3 | 5211602~ 053 — XX | CAP ASSY |t 211602053
4 | 5140 — 242 — 234 — XX | COVER | 140242234
5 | 5144938 — 415 — AX | GROMMET,PLUG CAP I N 31449384154
6 | 5211 — 942 — 229 — XX | FLYWHEEL comp T 211942229
“““ 7 | 5260 - 112 - 280 - XX | WIRELEAD- 1| 260112280
8 | 5920 - 092 — 308 — XX | SCREW 1 920092308
9 | 5920 — 222 — 205 — XX | WASHER 1| 920222205
10 | 5153 - 408 — 161 —~ AX | CLAMP | 31534087161 A
11 | 5920 - 372 - 171 — XX | ‘cLamp TE 920372171
12 | 5920 -382- 094 - XX | kev | | 920382004
13 | 5153 - 408 — 167 -~ AX | TUBE | | 31534081674
14 | 5920 - 701 - 167 - XX | pLUG ] R A 920701167
15 | 5920 - 712 - 112 — XX | GROMMET il 920712112
16 | 5921 — 702 = 017 — XX | CLAMP 1. 921702017
17 | 5921 - 902 — 069 - XX | TusE  |921902069
18 | 5130 — BO5 — 25X — XX | 8BOLT ) 13080525
19 | 5130 - GO — 12X — XX | BOLT R 13060812
20 | 5224 - BO4 — 08X ~ XX | BOLT T 22480408
21 | 5314 - G16 - 00X — XX | NUT 1 314G1600




FIG. 7

CONTROL SYSTEM

39

7
-
TYPE OF MODEL| 1] C | G

KEY PART CODE DESCRIPTION Y [ 165 REMARKS

1| 5161 -692 ~ 084 — XX | LINKCHIKE . 161692084
2 | 5161 -712-063-XX | LNk 1 161712063
3 /85211-872-061-XX | ARM ASSY T I Y e 211872061

4 | 5390 — 032 — 076 — XX | ARMPIVOT R N N 390032076

5 | 5420 — 362 — 060 — XX | SLEAVE | 420362060

6 | 5491 — 102 - 069 — XX | GOVERNOR ASSY TE 491102069
7 | 5491 - 132 - 121 — XX | PANEL/CONTROL ~ COMP I Y 491132121
g |5185-015-381 - AX | BOLT T 3155015381A
9 | 5921 - 442 - 004 - XX | spRNG | of | || 921442004
10 | 5921 - 442 - 263 — XX | SPRNG | 921442263

11 | 5110 — BO5 — 22X = XX | BOLT.FLANGED 1E 11080522
12 | 5214 — BO5 - 22X = XX | SCREW,/M5x22 R T 214B0B22
13 | 5920 - 022 — 269 — XX | BOLT | . 1920022269

14 | 5920 - 712 ~ 126 - XX | GROMMET | A A 920712126
15 | 5921 — 442 - 198 — XX | SPRING BT 921442199
16 | 5921 — 442 — 279 — XX | SPRING 1 921442279

17 | 5922 - 002 - 029 - XX | waser | 4] | 922002029
18 | 5922 - 002 - 036 — XX | wASHER | 922002036
19 [8130-G06 - 12X -XX |BOLT o | || || 13060612
20 | 8311 -806-00X - XX |nuToms |1 < | 31180600

21 | 5410 -~ BOB — 00X — XX | WASHER/M8 T 410B0B00
22 | 5411 -806 - 00X - XX | wasseroms |1 || | | la1Boso0
23 | 8554 - AOB - 00X - XX |PN | 1+ | | | | |ss4a0800




40

Fi

G. 8

CARBURETOR SYSTEM

—_—
TYPE OF MODEL] 1 | C |G
KEY PART CODE DESCRIPTION a [z IS8 REMARKS
1 [ 5110 - 092 ~ 927 — XX | GASKETNSULATOR 1 110092927
2 | 5110 - 092 - 928 — XX | GASKET,CARBURETOR 1 110092928
3 | 5150 - 032 — 333 — XX | CARBURETOR assy 1 150032333
4| 5110-092-919 - XX | GASKET I 110092919
""" 5 | 5161 — 832 — 001 — XX | FLOAT ~ASSY B 161832001
6 | 5161 - 842 — 002 ~ XX | CHAMBER FLOAT  ASSY 1 161842002
7| 5230-132 - 053 - XX | SCRew CAssY I e e 230132053
8 | 5161 - 852 - 006 - XX | VALVE Assy I | 161852006
9 | 5161 ~862— 007 - XX | VALVE/CHOKE ~ ASSY 1 N N N A 161862007
10 | 5230 - 132 — 054 — XX | scRew AsSY | | | | 230182084
11 | 5230 — 132 — 055 — XX | SCRew ASSY e 230132055
12 | 5491 — 212 — 170 - XX | NOZZLEMAN /S 491212170
13 | 5920 — 832 — 209 - XX | JET/MAIN L N 920632209
14 | 5920 - 642 — 085 — XX | vETPLOT I 920642085
15 | 5921 - 502 ~ 274 - XX | BOLT I 921502274
16 | 5160 - 732 — 150 - XX | INSULATOR . 160732150
17 | 5172 - G0O6 ~ 77X - XX | stup BOLT | 7/ R 172G0677




FIG.

9

41

AIR FILTER/MUFFLER SYSTEM

—_—
TYPE OF MODEL| 1 | C | G
KEY PART CODE DESCRIPTION oY ez 16|k REMARKS
1 [ 5110 - 092 — 487 — XX | GASKETMUFFLER 1 110092487
2 | 5110 - 092 - 925 — XX | GASKET AR FILTER il 110092925
3| B5110-102 - 438- 9H | AR FILTER ASSY | 1101024389H
4| 5110 - 092 — 859 — XX | GASKET | s 110092859
5 | 5110 - 122 —~ 135 — 9H | CAP/AIR FILTER 1 1101221359H
6 | 5920 ~ 722 -~ 073 - XX | BAND e 920722073
7 | 5430 - 582 — 069 - XX | RNG | 430582069
8 | 5156 - 401 — 321 — AX | PAN OIL | 31564013214
9 | 5490 - 642 - 084 — XX | FILTERAR 1 490642054
10 | 5490 - 642 - 055 — XX | FILTERAR | 490642055
11 | 5560 — 312 — 223~ XX | LABEL/MANUAL E 560312223
12 | 5593 - 662 - 065 ~XX | GRATE | | 593662065
13 | 5490 - 692 — 229 — XX | MUFFLER AssY | |oF 490692229
14 | 5110-122-316-9X |cap 1| 1101223169X
15 | 5180 — 772 - 097 — XX | ARRESTER/SPARK o 180772097
16 | 5491 — 062 — 510 — 9X | COVER/MUFFLER il 4910625109X
]7 ------- 5591—562— 230—9\{ PIPE/TAIL ] --------- o 5915622309y
18 | 5920 - 092 - 322 - XX | scReW | 4 920092322
19 | 5921 - 442 - 262 - xX | seRNG | 921442262
20 | 5110 — RO6 — 08X — XX | BOLT M6X8 4 1 110R0608
21 | 5410 — BOB — 00X — XX | WASHER /M6 N 41080600
22 | 5920-151-193 - xx | nOT o * 920151193
23 | 5130 -G08 - 16X - XX | BOLT | 13060816
24 | 5171 - GO8 — 18X — XX | STUD : ieesreT
25 | 5317 - RO8 — 00X — XX | NUT,/M8 7 N R 317RO800




42

FIG. 9

AIR FILTER/MUFFLER SYSTEM

5210009
TYPE OF MODEL| 1 | C |G
KEY PART CODE DESCRIPTION OTY Fea216 g (E E REMARKS
5X
26 | 5461 — FO8 — 00X — XX | WASHER,SP,/M8 vi 461F0800
27 | 5703 — AO7 — 100 — OX | TUBE/RUBBER 1 703A071000
28 | 5110 — R0OB — 08X = XX | BOLT M6X8 2l F 110R0608




FI

G. 10

FUEL FILTER SYSTEM

43

i3

—?&

AN
13
-
TYPE OF WODEL| 1 | C | G

KEY PART CODE DESCRIPTION oY e TS8R REMARKS

1 [ 5110122 -318-xX | cap e 110122318

2 | 5110 - 472 - 065 — XX | BRACKET | N 110472065
3| 5310 - 642 - 053 - XX | PIPE COMP I 310642053
""" 4 | 5510 - 232 - 118 — XX | FILTERFUEL ~  ASSY 1| | |510232118
5 | 5136 -506 - 518 — 02 | GASKET T 313650651802

6 | 5480 - 192 - 095 — XX | FILTERAFUEL 1 4901920856
7 5510 - 362 — 066 ~ XX | CAP/FUEL TAP | 510362066

8§ | 5136 -506-517-00 | sceew i|F 313650651700
9 | 5136 - 506 — 522 ~ 00 | NUTRING 1|t | 313650652200
10 | 5136 - 506 — 512 — 00 | 0-RNG 1A 313650651200

11 | 5136 - 506 - 527~ 00 | NUT 1 313650652700
12 | 5127 - 406 - 812 =00 | cLP N 312740681200

13 | 5136 - 791 -632-00 | cLP 2| ¢ 313679153200
14 | 5920712~ 138 — XX | GROMMET 1 920712138
15 | 5921 — 902 — 098 — XX | TUBE | 921902098

16 | 5130 — GOB — 12X — XX 130G0612
17 | 5224 -B05 - 10X - XX | scRW |4 | | | 22480510
18 | 5410 - B10 — 00X — XX 41081000
19 | 5705 - AO4 - 100 - OX | TUBEBRAD/L=205 | 1 * | | | | 705A041000




44

FIG. 11

STARTER SYSTEM

5210-011
TYPE OF WODEL| 1 [ C | G

KEY PART CODE DESCRIPTION o [ KRl REMARKS

1 [ 5140 -902 - 018 — XX | COVER TE 140902018

2 | 5591 — 162 — 334 — XN | RECOIL STARTER ASSY | g 591162334XN

3| 5131 -652— 073 — XX | POLERECOIL STARTER I 131652073

4 | 5140 - 202 — 094 — XX | RETAINER gl ¢ 140202094
5 | 5320 - 992 — 193 — XX | CASESPRING N 1320992193

6 | 5209 — 922 — BOX — NX | CASE/RECOIL STARTER 1. 320992250XN
7| 5460 - 752 — 086 — XX | GRIP | 460752086

8 | 5591 - 012 - 089 - XX | REEL T 591012089
9 | 5591 - 062 — 099 - XX | ROPE I 591062099

10 | 5145 — 013 — 447 — AX | BOLT | 3145013447A

11 | 5920 — 222 - 248 — XX | WASHER | F 920222248

12 | 8921 - 442 — 055 — XX | SPRINGRECOL | T 921442055
13 | 5921 ~ 442 — 183 — XX | sPRNG | o * 921442183
14 | 5921 - 442 - 212 — XX | SPRING T 921442212
15 | 5490 - 802 — 159 - XX | puLLEv/STARTING | | < | T 490802159

16 | 5130 — GO6 — 12X — XX | BOLT 4 13060612
17 | 5130 - GO8 — 12X - XX | sOLT ) 113060812




45

FIG. 12 LABEL

1
MAX 7
MIN S

2

1.Quand I'huite s'est salic, it [aul ta remplacer(paf

huile neuve.
2.1l faul laver des élémenls de lemps en leinps avec

keroséne, en inslaller aprés applicaliow d’huile.

1.Schmulziges O im Olbadiuftfiller wechseln. )

2.Das Filterelement im Olbadiuftfiler mil_Pelroleum
oder Benzin auswaschen, lracken uni eindlen.
Danach Luftfilter wieder zusammenbauen.

5210-012
KEY PART CODE DESCRIPTJ}ON Tve r MIDEL) 11 §
OTY "rez216 TIO R
Pt 1O |E REMARKS
1 | 5560 — 312 — 458 — XX | LABEL/MANUAL 1 * 560312458

2 | B560 - 312 — 459 — XX | LABEL/M G *
MANUAL 1 560312459




46

FIG. 13 TOOL

§5210-013
TYPE OF MODEL| 1 [ Cc |G
KEY PART CODE DESCRIPTION oY e Z o R REMARKS
5X
1 {5921~ 102 — 098 — XX | TOOLWRENCH | * 921102098
PR .

2 | 58151 - 200 -945 - 00 | BAR 1




5211 -097 - 100 - 00




47

FIG. 1

CYLINDER,CRANK CASE SYSTEM

-~ .
TYPE OF MODEL| 1 | C | G
KEY PART CODE DESCRIPTION oTY (Feres Teea 1T | O |R REMARKS
7X 8X clL|P
1 |5110-042 - 112 — XX | GASKET,/HEAD 1 110042112
2 | 5110 - 082 - 077 - XX | HEAD COMP CYLINDER 1 * 110082077
3| 5110 - 222 — 065 — 9H | CASE/ROCKER | 1 1102220659H
4| 5110 - 602 — 060 — XX | GASKET 1 ’ 110602060
5 | 5110602 - 291 — XX | GASKET,ROCKER CASE 9 * 110602291
6 | 5140 — 692 - 080 — XX | BREATHER i 140692080
7 | 5490 - 156 - 115 — XX | COVER/CRANKCASE | I 490156115
8 | 5491 — 202 — 245 — XX | CRANKCASE coMP | 491202245
9 | 5920 -431-037-xx|pN | 2| N 920431037
10 | 5920 — 431 - 263 — XX | PIN 2| 920431263
11 | 5142 - 504 - 235~ 00 | SEALOIL I 314250423500
12 | 5920 - 492 - 198 = XX | seALOL | ¢ 920492198
13 | 5921 - 502 - 233 = XX | BOLT D T 921502233
14 | 5130 - GO8 - 35X — XX | BOLT/M8X35 130G0835
15 | 5130 - TO8 ~ 45X — XX | BOLT 130T0845
16 | 5187 — JOB — 14X — XX | BOLT 187J0614
17 | 5601 — AB2 — 05X — XX | BEARINGRB,/6205 601A6205
18 | 5601 — AB3 - 05X — XX | BEARING,RB,/6305 G ol 601AB305
19 COVER,/CRANKCASE 1 ol 490156113




48

FIG. 2

PISTON,CRANK SHAFT SYSTEM

7SN
=

=
5211-002
TYPE OF NODEL| 1 [ C | G

KEY PART CODE DESCRIPTION A [ereis [ eeis | ¢ | © |8 REMARKS
11 5130-012—-124 — XX | PISTON/ENGINE 1 * * 130012124

2 | 5130 -021 - 004 — XX | PIN/PISTON I ¢ 130021004
3 | 5130 - 086 — 024 - XX | RING SET PISTON )| . 130086024
4 [ 5130 — 252 — 095 — XX | RING SET PISTON 0.50 )| U 130252095

5 | 51830 -292— 115 — XX | PISTON ENGINE LO.50 il * 130292115
6 | 5132 - 516 — 035 — XX | ROD ASSY CONNECTING 1 * 132516035
7 | 5921 -~ 502 — 122 — XX | BOLT,CONNECTING ROD T f * | 921502122
8 | 5491 — 196 — 120 — XX | CRANKSHAFT = ASSY 1| S 491196120
9 | 5590 - 562 — 839 ~ XX | GEAR/HELICAL | S 590562839

10 | 5920 — 382 — 077 — XX | KEY | N 920382077
11 | 5158 -013 - 122 ~ AX |'RING,SNAP 2l ° * 3158013122A




FIG. 3

49

VALVE“CAM SHAFT SYSTEM

5211-003
TYPE OF MODEL| 1 | C | G
KEY PART CODE DESCRIPTION OTY e TFRee 1T 1O | R REMARKS
7x 8X C|L |P

1 | 5120 - 042 — 091 — XX | VALVE/INTAKE 0 * * 120042091
2 | 5120 — 052 — 079 — XX | VALVE/EXHAUST 1 * ! 120052079
3 | 5120 - 092 — 062 — XX | RETAINER — VALVESPRING v * 120092062
4 | 5120 — 162 — 059 — XX | ARM,/ROCKER 2l ¢ * 120162059
5 | 5120 — 322 — 064 — XX | TAPPET ‘ 2l ¢ ¥ 120322064
6 | 5130 - 702 - 083 - XX | GUIDE 1 * ¥ 130702083
7 [ 5131~ 162~ 089 —~ XX | ROD/PUSH 2 F * 131162069
8 | 5490 — 782 — 064 — XX | SPRING - ENGINE VALVE 2l ¥ * 490782064
9 | 5491 — 186 — 080 — XX | CAMSHAFT COMP 1 f * 491188060
10 | 5211 = 182 — 075 — XX | DECOMPRESOR 1 * 211182075
11 | 5920 — 432 — 122= XX | PN 0 F * 920432122
12 | 5920 — 432 — 130 = XX | PIN 2l * * 920432130
13 | 5921 — 442 — 049 — XX | SPRING I ¥ 921442049
14 | 5920 — 152 = 240 — XX | NUT,6MM 2l * ¥ 920152240
15 | 5920 — 152 — 253 — XX | NUT 2l ¢ # 920152253
16 | 5920 — 222 — 001 — XX | WASHER 1| * * 920222001
17 | 5921 - 502 — 198 — XX | BOLT 2l 7 ¥ 921502198
18 | 5183 - BO8 ~ 25X — XX | BOLT/M8X25 T ¥ 183B0825

19 | 5511 — AO5 — 30X — XX | KEY,/SUNK 1 * * 511A0530




50

FIG.

L

4

OlL SYSTEM

1
4
5211-004
] TYPE OF MODEL[ | [ C | G
KEY PART CODE DESCRIPTION OTY [Foieic [ FE1ei6 | T | O |R REMARKS
7X 8X c|L|P
T |5110-092— 175 - XX | GASKET 3l * * 110092175
2 | 5161 - 152 — 091 — XX | CAP/OIL FILLER ol ¢ i 161152091
3 | 5920 - 552 — 064 ~ XX | O-RING 2l ¢ * 920552064
4 | 5920 - 662 — 203 — XX | PLUG 3l * * 920662203




F

IG. 5

COOLING SYSTEM (1)

51

5211-005A
TYPE OF MODEL] 1 | C |G
KEY PART CODE DESCRIPTION oTY Feres TRee T | O | R REMARKS
7X 8X ClL|P
1 | 5131 - 832 ~ 401 ~ XX | PLATE i 131832401
2 | 5490 - 892 - 316 ~ 9H | SHROUD,/ENGINE - T 4908923169H
"3 | 5490 - 892 - 357 ~ 9X | SHROUD,/ENGINE T I 4908923579X
4 | 5590 — 412 - 066 — XX | FAN I R 590412066
5 | 5590 — 662 — 614 ~ XJ | HOUSING /FAN 1 590662614XJ
6 | 5920~ 151 — 143 — XX | NUT 1. 920151143
7 | 5130 — B06 — 08X - XX | BOLT/M6XS 17 13080608
| 8 | 5130 - BO8 - 16X — XX | BOLT./Mex16 o ¥ 13080816
9 | 5130 - GO — 10X ~ XX | BOLT 3 13060610
10 | 5411 — BOB — 00X — XX | WASHER/M8 | 411B0800




52

FIG. 6

COOLING SYSTEM (2)

-
TYPE OF MODEL] 1 | C | G
KEY PART CODE DESCRIPTION oTY Mrerers TFeera 1T | O |R REMARKS
7X 8X ClL|P
1 | 5131 -832-401 - XX | PLATE : ¥ 131832401
2 | 5490 - 892 — 347 — 9H | SHROUD/ENGIN al | 4908923479H
3 | 5490 - 892 — 350 ~ 9H | SHROUD,/ENGINE 1 S 4908923509H
4 | 5590 - 412 - 066 - XX | FAN 1 S 590412066
5 | 5590 - 662 - 607 - XJ | HOUSNG/FAN | 1 ’ 590662607XJ
6 | 5130 — BO6 — 08X — XX | BOLT,/MEX8 - 9 * 130B0608
7 |s130-G06- 10X - xx | BOLT 3 * 1| | |13060810

130G0610




FIG. 7

ELECTRICAL SYSTEM

53

20
N
-
TYPE OF MODEL] 1 | C | G '
KEY PART CODE DESCRIPTION OTY ereis Trerec 1 T | © | R REMARKS
X 8X c|L|P
1 | 5110~ 462~ 142 — XX | BRACKET T 110462142
2 | 5211 -192-139 - xX | eNTER )| S | 2rie213e
3 | 5211302 - 066 — XX | CAPSPARK PLUG. ~ 1 U 211302086
4|5172-708-419 - AX | SPRNG TR '3172708419A
5 | 5211 =712~ 174 — XX | COIL ASSY IGNITION Sl 1211712174
6 | 5211 — 942 — 236 — XX | FLYWHEEL comP e 211942236
7|8280-112-112-XX |wRE . I | 260112112
| 8 | 5260 - 112 - 287 — XX | WIRE/LEAD. I | | [280112287
9 | 5920 - 092 - 166 - XX | scR]’”W. | I 920092166
10 | 5144 - 013 — 482 — AX | WASHER 1|F 131440134824
11 | 5158 — 016 — 625 — AX | WASHER |7 3158016625A
12 | 5920 ~ 372 — 165 = XX | CLAMP | ‘920372165
13 | 5920 - 382 - 077 = XX | k¥ i 920382077
14 | 5920~ 592 ~ 156 — XX | TUBE I T | 920592156
15 | 5920 - 701 - 167 - XX | PLUG I 920701167
16 | 5920 — 712 — 125 — XX | GROMMET 11 920712125
17 | 5921 - 702 - 070 - XX o A
18 | 5130 - BOS - 25X ~ XX g e
e e o e R
20 1314G1400
21 260112254
o o e R o P L




54

FIG. 8

CONTROL SYSTEM

—
TYPE OF MODEL| 1 | C | G
KEY PART CODE DESCRIPTION aTY s TFesie 1T | © | R REMARKS
7X 8X c|L|P
1 | 5110 - 482 ~ 023 — XX | BRACKET 1 110482023
2 | 5161 -692— 116 — XX | LINK/CHOKE (L 161692116
3 | 5390 - 032 — 074 - XX | ARM/PIVOT R U I 390032074
""" 4 | 53971 - 292 - 053 — XX | SPRING,/GOVERNOR ‘ L. 1391292053
5 | 5391 — 802 - 787 - XX | PANEL ASSY CONTROL 1| | | 391802787
6 | 5131 - 682 — 349 — XX | LEVER ot 131682349
""""""" 5131 - 832 — 371 — XX | PLATE R || | |131832371
5592 — 262 — 276 — XX | PANEL/CONTROL 1| ¥ 592262276
9 |5144-015-385-AX |NOT O |1 F 13144015385
10 | 5920 - 152 = 120 — XX | NUT- | * 1920152120
11 [ 5144 - 015 - 383 — AX | WASHER i 3144015383A
12 | 5920 - 262 - 304 - XX | sPACR | 1| * 1920262304
13 | 5144015 - 388 - AX | sPRNG TR | 31440153884
14 | 5921 — 442 - 266 = XX | SPRING I L 021442266
15 | 5921 — 442 — 270 — XX | SPRING N T 921442270
16 | 5921 — 502 — 227 — XX | BOLT v{ !
17 | 5214 - BO4 - 08X ~ XX | SCcRew maxs | 1]
____________ e e B It L B
ROD/GOVERNOR 1 F L
20 | 5491 ~ 082 - 134 — XX | ARM/GOVERNOR | | 491032134
21 | 5491 - 102 - 076 — XX | GOVERNOR — ASSY [ 491102076
2 | 5920-022-269-xx |BOLT || * | 0| | |e20022280 00
23 | 5920 - 092 - 308 - XX |scRe8w | of * | | | | [e20092308
24 | 5920 ~161 - 193 - xX |nor a0 | ]| |e20181108
25 | 5144-015-135- AX | wasker | 1] * 3144015135




FIG. 8

CONTROL SYSTEM

55

-
TYPE OF MODEL| 1 | C |G
KEY PART CODE DESCRIPTION OTY Frerers Teee 1T | O |R REMARKS
X 8X c/L|P
26 | 5920 - 712 — 126 — XX | GROMMET 1E 920712126
27 | 5144 - 995 — 232 — AX | SPRING,LINK 1A I 31449952324
28 | 5922 - 002 — 029 — XX | WASHER T 1922002029
29 | 5130 — BO6 — 12X — XX | BOLT/MeX12 . ol * 13080812
30 | 5554 — A0S — 00X — XX | PIN | F L N 554A0600
31 | 5391 - 802 — B4T — XX | PANEL ASSY CONTROL i 391802647
32 | 5181 - 682 — 330 — XX | LEVER ] N 131682330
33 | 5214 - BO4 — 14X — XX | SCREW | R ST 21480414




56

FIG. 9

CARBURETOR SYSTEM

211 08
TYPE OF MODEL] 1 [ C |G
KEY PART CODE DESCRIPTION aty FETGTG | FEIBIG T|o|R REMARKS
1 | 5110 -602—- 051 — XX | GASKET,/CARBURETOR 3 i 110602051
2 | 5150 — 032 ~ 339 - XX | CARBURETOR ASSY gl | 150032339
3 [5110-092-919 - XX | GAskeT o T L 110092919
4| 5161-832-001 - XX | FLOAT “AssY | U 161832001
5 | 5161842 - 002~ XX | CHAMBER FLOAT Assy | 1| * | * | | | | 161842002
6 | 5230 ~ 132 — 063 — XX | SCREW ASSY o : 230132053
7 | 5161852010 - XX | VALVE ASSY THROTTLE S U 161852010
8 [51681-862-010 - XX 0 161862010
9 — 132 - 054 - XX U 230132054
10 | 5230 - 132 — 055 - XX L | 230132088
11 | 5491 - 212 — 155 — XX : 491212155
12 | 5920 - 632 - 208 - XX N 920632208
13 | 5920 - 642 - 082 — XX | vETPOT | | ol * | | | lo20e42082
14 | 5921 — 502 - 274 - XX - 921502274
15 | 5160 - 602 - 154 — XX | PIPE/INTAKE gl v | U 160602154
16 | 5160 —~ 732 ~ 147 — XX | INSULATOR ot 160732147
17 | 5920 - 151 - 193 - XX | nOT A ¥ 1920151193
18 | 5172 - GO6 ~ 18X - XX | sTUD Mex18 | 7/ R R A 17260618
19 | 5172 - GO6 — 73X - XX | STUD BOLT o | U 172G0673
20 | 5150 - 032 — 340 - XX | CARBURETOR AssYy B U 150032340
21 | 51671 — 862 — 001 — XX | VALVE ASSY CHOKE i 161862001




FIG. 10

57

AIR FILTER/MUFFLER SYSTEM (1)

5211-009A
TYPE OF WODEL| 1| C | G
KEY PART CODE DESCRIPTION aTY MFeres Tesie | T | © | R REMARKS
X 8x c|L|P
1| 5110102 - 459 — XX | FILTER ASSY AIR 1 110102459
2 [ B110- 112 - 241 — XX | CASE/AR FILTER 1| 110112241
3| 5110 - 122 - 325 — XX | CAPARR FILTER | 110122325
4| 5110~ 132~ 132 — XX | ELEMENT/ARR FILTER | 110132132
5 | 5110 - 132 — 133 — XX | ELEMENT/AIR FILTER 1 R 110132133
6 | 5110 — 602 — 037 — XX | GASKET/MUFFLER il 110602037
7 | 5110 - 602 — 049 — XX | GASKET/AIR FILTER | 110602049
§ | 5131 602446 - YM | PLATE 1| 131692446YM .
9 |5131-832-527 - XX | pLaTE 1 Y A 131832527
10 | 5180 — 492 — 202 — XX | PIPE/EXHAUST | R 180492202
11 | 5180 — 772 — 098 ~ XX | ARRESTER SPARK 1. 180772098
12 | B144- 011 - 341 = AX | PIPE N1 3144011341A
13 | 5490 - 702 — 574 — 9Y | MUFFLER comp ] L Y A 4907025749Y
14 | 5591 - 562 - 089 — YM | PIPE/TAIL Rl 591562089YM
15 | 5920 - 151 - 193 - XX | NUT 7/ 920151193
16 | 5144 — 081 — 455 — AX | SPRING 1 3144061455A
17 | 5921 - 502 - 226 - XX | BOLT 7 I R 921502226
18 | 5921 - 902 — 043 — XX | TuBE | Y A 921802043
19 | 5110 - RO6 — 08X — XX | BOLT Mexe /N R A 110R0608
20 | 5130-808 - 12X - XX | BOLT 1 I 13080812
21 | 5171 - GOB — 16X — XX | STUD ol ¥ 17160616
22 | 5214-B05 - 08X - XX | scR]W | d * | | | | |2140808
23 | 311 - RO6 - 00X - XX | nUT/ME oo * | || | 311R0800
o4 | 5411 - FO5 — 00X — XX | wasser L 411F0500
25 | 5461 - FOB — 00X — XX | wAsserome | of * | [ ] | [4s1F0s00




o8

FIG. 11

AIR FILTER/MUFFLER SYSTEM (2)

5211-0088
TYPE OF MODEL| 1 [ C | G
KEY PART CODE DESCRIPTION O Ferere Teeeie T | O | R REMARKS
7X 8X clL|P

1 [ 5110 - 102 — 459 — XX | FILTER ASSY AR 1 ; 110102459
2 | B110- 112~ 241 — XX | CASE/AR FILTER i * 110112241
3| B110- 122 ~ 325 — XX | CAPAR FILTER 1 N 110122325
45110132~ 132 - XX | ELEMENT/AR FILTER 1 11| 110132132

5 | 5110 - 132 - 133 — XX | ELEMENTARR FILTER i . 110132133

6 | 5110 — 122 — 304 — XX | CAP | 1 * 110122304

7 | 5110 - 602 — 037 — XX | GASKET/MUFFLER g * 110602037
8 | 5110 -602 - 049 — XX | GASKET/AIR FILTER 1 o 110602049
9 | 5131 -832- 527 — XX | PLATE 1 * 131832527
10 | 5180 - 492 — 202 — XX | PIPEXEXHAUST : o 180492202

11 | 5180 = 772 — 096 — XX | ARRESTER/SPARK 1 * 180772096
12 | 5144 - 011 — 341 — AX | PIPE ] L 3144011341A
13 | 5490 - 702 — 572 — XX | MUFFLER coMP : * 490702572
14 | 491 - 062 — 506 — XX | COVER/MUFFLER 1 * 491062506
15 | 5491 - 062 — 509 — XX | COVER/MUFFLER i * 1491062509
|16 | 5591 - 562 — 242 — XX | PIPE/TALL 1 * 591562242
17 | 5920 - 092 - 307 — XX | Screw 7 o 920092307
18 | 5920 - 092 - 322 - XX | SCREW 6 * 1920092322
19 [ 5920 - 151 — 193 — XX | NUT 2 ol 920151193
20 | 5921 - 442 — 297 - XX | SPRING 1 s 921442297

21 | 5921 - 502 - 226 — XX | BOLT 2 * 921502226
22 | 5921 -902 - 043 - XX | Tuee : G I 921902043
23 [ 5130 - BO8 - 18X - XX | BOLT M8X16 | : S ‘13080816
24 | 5171 - GOB - 16X — XX | STUD | U 171G0616
25 | 5311 — ROB — 00X - XX | NUT/M6 | of | * | | | |sttrosoo




59

FIG. 11 AIR FILTER/MUFFLER SYSTEM (2)

5211-0098
TYPE OF MODEL|1 | C | G
KEY PART CODE . DESCRIPTION QTY [FEieic 1 FEl6ic | T | © | R REMARKS
. X 8X C|lL |P
26 | 5411 — FO5 — 00X — XX | WASHER 2 * 411F0500

27 | 3461 — FOB — 00X — XX | WASHER/M6 ([ 2 * 461F0600




60

FIG.

12

FUEL FILTER SYSTEM (1)

5211-010A
TYPE OF MODEL| 1 [ C | G
KEY PART CODE DESCRIPTION aTY Frerse Teeeicl T | © |R REMARKS
X 8X ClL [P
1| 5110~472 - 001~ 9H | BRACKET 11— 1104720019H
2 | 5510-232-131-xx | TAP ASSY EET L 510232131
3| 5136506518~ 02 | GASKET S 313650651802
4 | 5490 - 192 — 095 - XX | FILTER/FUEL T R 490192095
5 | 5510 - 362 ~ 063 ~ XX | POT,ALTER I 510362063
6 | 5136~ 506~ 517 — 00 | SCREW | 313650651700
7 | 5136 - 506 - 522 - 00 | NUTRING | 313650652200
8 | 5136 - 506 -512 - 00 | 0-RNG o 313650651200
'''' 9 | 5136 -506 - 527 - 00 | NUT I . 313650652700
10 | B117-026-812-AX |cop | 7 L 13117026812A
11 | 5921 — 902 — 040 ~ XX | TUBE/4xex1s 1 921902040
12 | 5130 - BOS - 08X - XX | BOLT e 2| ¥ 130B0508
13 | 5410 - B10 — 00X = XX | WASHER/M10 ] 410B1000




FIG.

13

FUEL FILTER SYSTEM (2)

61

24
@—20
®&—18
CT)—EB
g ®
ortoas
TYPE OF MODEL] 1 | C |G
KEY PART CODE DESCRIPTION OTY Meerere Teere 1 T | © | R REMARKS
7% 8X C|L|P
1| 5110472~ 001 — 9H | BRACKET 1 1104720019H
2 | 5205 - 221 — 98X — NX | BRACKET/TANK [ i N 320522198XN
3| 5158016661~ FX | FILTERFUEL 1 * ||| |3isso1ee81F
4| 5510 - 012 - 253 —~ XN | FUEL/TANK . COMP I ol 1510012253xN
5 | 5510232 131 - XX | TAP AssY i R 510232131
6 | 5136 — 506 — 518 — 02 | GASKET ] ; 313650651802
7 | 5490 - 192 - 095 - XX | ALTERAFUEL : S 490192095
8§ | 5510 — 362 - 063 — XX | POTALTER : 510362063
9| 5136-506-517-00 | scrRew i 313650651700
10 | 5136 - 506 - 522 — 00 | NUTRNG 1 L 313650652200
1 | 5136 -506 512~ 00| 0-RING i 313650651200
12 | 5510~ 482 - 055 ~ XX | CAP TANK i L 510482055
13 | 5158 ~ 016 - 643 - BX | GAskeT i 31580166438
14 | 5144 - 016~ 732 — AX | SCREW o | s | 3144016732A
15 | 5158 — 016 — 644 — AX | SPRING - | 31580166444
16 | 5520 — 052 — 072 — XX | GAUGEFUEL ] ; 520052072
17 | 56168~ 016 ~ 577 — AX | screw | 2 S 31580165774
18 | 5136 — 506 - 527 - 00 1313650652700
19 | 5117 - 026 - 812 — AX 3117026812A
20 | 5166 - 776 - 812 — AX | 31667768124
21 | 5920 - 752 — 113 — XX 920752113
22 | 5921~ 702 — 067 — XX | cLAMP T R 921702067
23 | 5921 - 902 - 040 — XX | TuBE 4xexiso | . S 921902040
24 5921 - 902 — 094 - XX | Tusesexioxets | 1 | * | | | |e21%02004
25 | 5130 - BO5 - 08X - XX | BOLT | o | U 13080508




62

FIG.

13

FUEL FILTER SYSTEM (2)

?——27'
\@—,‘20
24
&0
©—18
©— 28
l
g ®
5211-010B
TYPE OF MODEL| 1 [ C |G
KEY PART CODE DESCRIPTION QTY [TFE181G | FEI161G g CL) }5 REMARKS
X 8X
26 | 5130 — BO8 — 18X — XX | BOLT 4 * 13080818
27 | 5187 — JOB — 14X — XX | BOLT 4 ¥ 187J0614
28 WASHER,/M10 1 410B1000




FIG. 14

STARTER SYSTEM

63

——
TYPE OF NODEL| 1 | C | G
KEY PART CODE DESCRIPTION OTY FFersie TFeeie 1 T | O |R REMARKS
X 8X ClL|P
1 | 5490 — 802 — 158 — XX | PULLEY/STARTING i 490802158
2 | 5490 - 882 - 419 — XN | STARTER RECOLL (| - L] 430882419XN
3 | 5130702 - 084 — XX | GUIDE T N N 130702084
4 5131 - 652 - 082 — XX | PAWLRECOIL STA‘RTER 27. s LA R 131652082
5 ------- 5209—922—49)( — NX | CASE,RECOIL STARTER ----------- 1 L O 320992249XN 777777777777777777777
6 | 5136 — 013 — 454 — BX | HANDLE 1 31360134548
7 | 5591 ~ 012 - 086 — XX | REELRECOIL STARTER B T ol |'sg1012088
8 | 5591 — 062 — 119 — XX | ROPE 4X1500 o f 1591062119
9 | 5920 — 092 — 311 — XX | SCREW 1| 920092311
10 | 5920 - 332 — 160 — XX | RING,/SNAP I [ 920332160
11 | 5921 — 442 — 177 ~ XX | SPRING,RETURN | 921442177
12 | 5921 - 442 - 272 =XX | s,RNG L1 ] 1|1 921442272
13 | 5130 — BO6 — 08X — XX | BOLT/MEX8 R R R I 13080608




64

FIG. 15

LABEL

2
MAX o2
MIN A ]
5211-012
TYPE OF MODEL| I | C |G
KEY PART CODE DESCRIPTICN QTY Feis16 1 FE1g6 | T | O | R REMARKS
X 8X C|L|P
1 5560 — 302 - 423 — XX | LABEL 1 i 560302423
2 | B560 — 312 — 458 — XX | LABEL/MANUAL 1 560312458




FIG. 16

TOOL

65

5211-013
TYPE OF MODEL| 1 | C |G
KEY PART CODE DESCRIPTION QTY [Fe1e16 | rei6ig | 1| O |R REMARKS
X 8X ciL|P
1| 5921 - 102 - 098 — XX | TOOLWRENCH I 921102098
2 | B151 - 200 - 945 - 00 | BAR 1 * 315120084500
315119 -200-800 - AX | TOOL KIT 1 * 3112200800A
4 |1 5921 =072 - 057 — XX | TOOL DRIVER o 1 * 8921072057
5 | 5144 - 300 - 9371 — AX | WRENCH,SOCKET 1 3144800831 A




CHASSIS




67

FIG. 1

FRAME (FRONT) SYSTEM

1110-1018

KEY | PART CODE DESCRIPTION  |a1¥ TXPE OF MODEL 6|8 REMARKS
SA360 | SA3T0 | SA560 | SAST0 | SA580 clL|P

1 |1110-101-230-00 | FRAME/FRONT ~ cOMP | 1|/ * * '

2 | v201-261-010-00 | BOLT/M10X100 1) ol I

3 | v201-261-005-50 | BOLT/M10X55 )| ol *

4 |V363-260-010-00 | NUT/MI0 2 * ol N

5 | v201-260-805-50 | BOLT/M 8X55 1 R I Y L

6 | V363-260-008-00 | NUT, LOCK/MS | * f

7 | #201-260-803-00 | BOLT v S

8 |Vv304-260-008-00 | NUT/M 8 2l * * A




68

FIG. 2 FRAME (FRONT) SYSTEM (SA5B80 TYPE)
1110- 101C
KEY| PART CODE DESCRIPTION  |aTY TYEENGFE MODEL T 6 8| REMARKS
SA360 | SA370 | SAS60 | SAS70 | SAS80 cll P
1 [1110-101-240-00 | FRAME/FRONT  COMP | 1
2 |v201-261-010-00 | BOLT/MIOXIO0 Y e A R R
3 |v201-261-005-50 | soLToMioxss | | b | | | |
""" 4 |vae3-260-010-00 | NUTIO | 24| | |
5 |v201-260-805-50 | BOLTM 855 | || | | | ¢
6 | V363-260-008-00 | NUT, LOCK/M i
RN N N AR N 1 Y
8 | V304-260-008-00 | NUT/M 8 2




69

FIG. 3 STAND SYSTEM

A
O W.F'%

~. TR e AN 11
N
"w\\\\/@//h -~ I i ol

R N ,-7

N

4

1110-108A

KEY | PART CODE DESCRIPTION  |aTY LYFE OF MODEL 1161”1 RemaRKs
SA360 | SA370 | SA560 | SAS70 | SA580 clcl|p

1| 1110-106-210-00 | STAND/E cowp | 1| * i

© 2 | 1404-120-008-00 | SPRING, CLUTCH N G

3 | V411-260-010-00 | WASHER/M10 NI S

4 | V500-163-002-00 | PIN,SPLIT/3 X20 /| - I N G A

5 | 2144-106-005-00 | PIN/10XS3 | I * £ GO




70

4 (SA560)

Except SA580

1118-121C

FIG. 4

9 (SA570)

&—3-8-18-21

1-6-16-19

-2-7-17-20

ENGINE SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

ary

SA360 | SA370

SA560

SA5T0

SA580

o-—

—oO

T

REMARKS

—_—

1396-121-001-00

PLATE

*

V201-460-804-00

BOLT/M 8X40

£

V363-260-008-00

NUT, LOCK/M8

1109-121-220-00

PSR SR

£

V411-260-006-00

WASHER / M6

] O AW N

1396-121-001-00

PLATE

V201-460-804-00

BOLT/M 8X40

V363-260-008-00

NUT, LOCK/M8

S A

1110-121-220-00

COVER/MUFFLER/5_ COMP

—

V411-260-006-00

WASHER / MB

1396-121-001-00

V201-460-804-00

BOLT/M, 8X40

V363-260-008-00

NUT, LOCK/M8

A oS e | s

1110-121-001-00

COVER/MUFFLER/77

V411-260-006-00

WASHER / M6

1396-121-001-00

PLATE

V201-460-804-00

BOLT/M 8X40

V363-260-008-00

NUT, LOCK/M8

V201-460-804-00

BOLT/M 8X40

V363-260-008-00

NUT, LOCK/M8




FIG. b

HITCH (REAR) SYSTEM

71

1110-1308

KEY| PART CODE DESCRIPTION  |aTY TYRE OF MODEL TI6 Rl REMARKS
SA360 | SA370 | SAS60 | SAS70 | SA580 cll|p

1 [ 1396-930-200-10 | HITCH, REAR T * i

2 | V201-261-212-00 | BOLT/M12X120 1) * ; R

3 | V401-160-012-00 | WASHER, SPM12 | - A

4 (V304-260-012-00 | NUTMIZ | il o s rr

5 |v201-460-870-00 | BOLT q L

6 | V363-260-008-00 | NUT, LOCK/MS 1

7 |v211-360-802-00 | BOLT(SP) MBX20 | 2 S L




T2

SAB60 - 570

FIG. 6

PULLEY SYSTEM

SA360 « 370

-
KEY | PART CODE DESCRIPTION |y TYPENOF MODEL 716 |R|  REMARKS
SA360 | SA370 | SAS60 | SA570 | SA580 cll|p

1 |1110-201-001-00 | PULLEY/VBOT3 1 *

2 |1110-201-200-00 | PULLEY/VBTEY  comp | 1| <! 0 1t
3 |1324-205-002-00 | WASHER, FOLLOWER I S N L I
""" 4 |v211-260-802-00 | BOLT, SEMS (5) | 1|

5 |1110-201-002-00 | BELTAVBOZ8 | | | LA

6 | 1110-201-003-00 | PULLEY/V28073 B

7 |1170-201-210-00 | PULLEYV2BTBS cowe | 1 | | | | A R A
8 |1324-205-002-00 | WASHER, FOLLOWER | 1| | L I

9 |Vv211-260-802-00 | BOLT, SEMS (S) ~ | I LN R
10 | 1170-201-002-00 | BELT/VBO38 I R S
11 | 1110-201-006-00 | PULLEY/V2B073/095 W
12 | 1110-201-230-00 | PULLEY/V2B168/148 I
13 | 1324-205-002-00 WASHERFOLLOWER """"""""""" 1 ! 11!y
14 """ VZH*ZGO*SOZ*OO BOLTSEMS(S) ] ''''''' O R N
15 |1397-201-002-00 | BELTABOZE | 1 * | | | | . ([ 1|
16 | 1110-201-007-00 | PULLEY/V2B073/095 :
17 | 1110-201-230-00 | PULLEY/V28169/148 | 1| <t 0 0 ! (-
18 | 1324-205-002-00 | WASHER, FOLLOWER 1 < 0 0 1
19 |v211-260-802-00 | BOLT, SEMS (§) | | S
20 | 1110-201-002-00 | BELT/VBO38 g S
21 | 1109-201-001-00 | PULLEY/VB073 1
22 [1110-201-200-00 | PULLEYWBTBG  cowe | 1| | | | | | || ||
23 |1324-205-002-00 | WASHER, FOLLOWER | 1 | | * [ | | || ||
24 |V211-260-802-00 | BOLT, SEMS (8 | - I L
25 | 1397-201-002-00 | BELT/VBO38 R A




73

FIG. 7 TENSION (55F) SYSTEM (SAb560,570 TYPE)

0202
KEY| PART CODE DESCRIPTION  [aTY RYFE OF MODEL 7168 REMARKS
SA360 | SA370 | SAS60 | SAS70 | SA580 cli|p
1 [1110-202-200-10 | ARM/TENSION  COMP | 1 * *
2 [3737-313-005-00 | PULLEY, TENSION/45AS | 1 | | * | * | | |
3 | v704-140-015-00 | RING, SNAP/15 C A <
4 | V411-260-012-00 | WASHER /M2 (R A e
5 | V704-140-012-00 | RING, SKAP/12 C | 11 R S e
6 | 1104-202-004-00 | SPRING/HT024 1 ; ¥




T4

FIG. 8 TENSION (77F) SYSTEM (SA360,370,580 TYPE)

1110-20Z4
KEY | PART CODE DESCRIPTION  |aTY TYEE OF MODEL T16|8  REMARKS
SA360 | SA370 | SABB0 | SA570 | SA580 cll|p
1| 1110-202-210-40 | ARM/TENSION cowp | 1| F
2 [1398-202-001-00 | PULLEY/47X50 I e
""" 3 | v600-150-620-20 | BEARING, RB/62025S | 1|
4 | V704-140-015-00 | RING, SNAP/15 C of L | U Y
5 | V705-140-035-00 | RING, CIRCLIP I I L e
6 |V411-260-012-00 | WASHER /M12 o | . i
7 | V704-140-012-00 | RING, SNAP/12 C R A

8 | 1104-202-004-00 | SPRING/HT024 ‘ i




SA560 - 570

FIG. 9

A,

STOPPER SYSTEM

5 /7>

.

..

W~
Y

Ve

1

)

ﬁ'\m—ss
V9,

75

SA360 - 370

Q. c%
|
= ﬁ\%
:‘3 SA580
1110-203
KEY | PART CODE DESCRIPTION |01y TYRE OF MODEL 716 |8 REMARKS
SA360 | SA370 | SA560 | SA570 | SA580 clC|p
1| 1110-203-210-00 | STOPPER/BELT/UPPER 1 ¥
2 |V211-360-801-60 | BOLT, SEMS  (SP) o e M I R
3 | 1110-203-220-00 | STOPPER/BELT/LOWER 1
4 [1110-203-230-00 | STOPPER/BELT/UPPER S e A i R
5 | v211-360-801-60 | BOLT, SEMS (SP) | 2 e e e [
6 | 1110-203-240-00 | STOPPER/BELT/UPPER e
7 |v211-350-801-60 | BOLT. SEMS  (SP) | 1 L S SN NS S NS




76

FIG. 10 CASE (MISSION) SYSTEM (SA360,370 TYPE)

1398-716A
KEY | PART CODE DESCRIPTION |ty TYEENOF MODEL ]r 5| & REMARKS
SA360 | SA370 | SA560 | SA570 | SA580 c P
1 [1398-216-005-00 | CAP, SEAL/25X7 il F *
2 | 1110-216-005-00 | CASE/TRANSMISSIONALH | 1| * | * |
3 | 1110-216-006-00 | CASE/TRANSMISSION/RH | 1| A
4 |1396-216-200-00 | COVER, CASE | 2 O
5 | 1364-216-003-10 | CAP, SHAFT/24X50 o *
6 | V210-360-601-00 | BOLT, SEMS/M6X10 i :
7 |1105-216-005-00 | BOLT 2 U I N
8 |vr20-101-900-80 | O-RING/P 8 | 2 ¢ *
9 | 7954-205-101-00 | CAP, OIL/30 il < 0 1t
10 | V201-260-814-00 | BOLT/M 8X140 T L Y e
11 | v201-260-803-00 | BOLT/M 8X30 viI i

12 | v201-260-804-50 | BOLT/M 8X45 o

13 |v201-260-810-00 | BOLTM 8x100 | 1| f | F
14 | VA1-260-008-00 | WASHER,PL/M 8 g * A
15 """ \-/-é-(-)4—266:66‘8-00 NUT/M 8 8 PO e
16 | 1373-121-001-00 | WASHER/9X22X2 | *
st aot-ooaso | sou v : .
18 |v3os-2e0-0t0-00 |NOT |2 | | | | | (||
19 [v201-260-804-00 | BOLT/M 8X40 | 2 * | L
20 |vs01-160-008-00 |WASHER.SPM S | o * | | | | | || |
21 | V401-160-010-00 | WASHER, SP/M10 2 ¥




FIG

.11

11

CASE (MISSION) SYSTEM (F TYPE)

.
TYPE OF MODEL 1Jc oG
KEY| PART CODE DESCRIPTION  [01Y [ e T T/G || REMARKS
1 |1110-216-001-00 | CASE/TRANSMISSION/LH | 1| (* * ¥
2 | 1110-216-002-00 | CASE/TRANSMISSION/RH | 1] * S (N
3 | 1396-216-200-00 | COVER, CASE 7/ N ¢ A R R
4 [1364-216-003-10 | CAP, SHAFT/24X50 /| i g o L
5 | V210-360-601-00 | BOLT, SENS/MEX10 T L . N N U N
6 (1105-216-005-00 | BOLT vI I '
7 |vr20-101-900-80 | O-RING/P 8 . | o| ¥ o o
8 | 7954-205-101-00 | CAP, 01L/30 /I L
9 |V201-260-814-00 | BOLT/M 8X140. | 1| o L
10 | V201-260-803-00 | BOLT/M 8X30 Y A S
11| V201-260-804-50 | BOLT/M 8X45 2 *
12 |v201-260-810-00 | BOLT/M 8X100 | A L
13 | V411-260-008-00 | WASHER, PLM 8 g * N
14 [V304-260-008-00 | NUTM 8 g <00 e
15 [1373-121-001-00 | WASHER/9X22X2 I Ot L
16 | V201-261-004-50 | BOLT/M10X45 2
17 |v304-260-010-00 | NUT Y e LA I A
18 |V201-260-804-00 | BOLT/M 8X40 2 L . L
19 | v401-160-008-00 | WASHER, SPAM 8 | d | U o U
20 |vA01-160-010-00 | WASHER, SPI0 | 2 * | * |+ [ < | ¢+ |||




78

FIG. 12

SHAFT (MAIN) SYSTEM (SA580 TYPE)

ot
KEY | PART CODE DESCRIPTION  |aTY TYEEOF MODEL 716 |R| REMARKS
SA360 | SA370 | SAS60 | SAS70 | SA580 clL|p
1 [1110-217-007-00 | SHAFT/MAIN 1 ¥
2 | 1170-217-002-00 | GEAR/SPUR/14-18 | 1 SO I Y Y
3 |1365-224-002-00 | WASHER | ) L I e
4 | 1110-217-003-00 | GEAR/SPUR/IDLE I S G
5 | V704-140-020-00 | RING, SNAP/20C T N
6 | V654-420-254-00 | BEARING =
7 | v600-110-630-30 | BEARING, RB/6303 | R *
8 |V740-117-350-70 | SEAL, 0IL/SC17367 || 1 L
9 | vB00-110-620-40 | BEARING, RB/6204 /R *
10 | 1352-217-004-00 | BUSH, SEAL AT o
11| V740-125-400-80 | SEAL, 01L/SC25408 1 ;




FIG. 13

79

SHAFT (MAINJ) SYSTEM (SA560,570 TYPE)

8
s
! J%

1116-2174
KEY| PART CODE DESCRIPTION  |ary ~XPE OF MODEL 716 |8 REMARKS
SA360 | SA370 | SASG0 | SAS70 | SA580 clC|p

1 [1110-217-004-10 | SHAFT/MAIN 1

2 | 1110-217-005-10 | GEAR/SPUR/33-22 o ol A N

3 [1365-224-002-00 | WASHER 2 L
4 | V654-420-261-70 | BEARING, NR/KT202617 /| 2| o L R

5 | 1110-217-006-20 | GEAR/SPUR/33-21 —1 N L N N

6 |1396-217-013-00 | WASHER/20X28X01 - ! ¢

7 | v704-140-020-00 | RING, SNAP/20C I . <t Tt
" 8 | V654-420-252-50 | BEARING R . L

o (1110-217-011-00 | GEAR/SPUR/S | 1 | | * | = L
10 | V600-110-630-30 | BEARING, RB/6303 | - ! o S
11| V740-117-350-70 | SEAL, O1L/SC17357 1

12| V600-110-620-40 | BEARING, RB/6204 BT A
13 | 1352-217-004-00 | BUSH; SEAL | S0
14 |V740-125-400-80 | SEAL, 0IL/SC25408 | I S S




80

FIG. 14 SHAFT (MAIN) SYSTEM (SA360,370 SYSTEM)

-
KEY| PART CODE DESCRIPTION  [ary TYEESOF MODEL 116 18] RemARks
SA360 | SA370 | SAS60 | SA570 | SAS80 cli|p

1 [1110-217-001-00 | SHAFT/MAIN 1 ¥

2 [1110-217-007-00 | GEAR/SPUR/31-23 i L

3 | 1365-224-002-00 | WASHER 2 e

4 | 1110-217-008-00 | GEAR/SPUR/31-14 Tl L

5 | 1110-217-009-00 | TUBE/OT5 Sl
6 | V654-420~254-00 | BEARING - *

7 | V600-110-630-30 | BEARING, RB/6303 | 1| * L

8 | V740-117-350-70 | SEAL, 01L/SC17357 | Rl

9 | V600-110-620-40 | BEARING, RB/6204 . | 1| * L Y e e R

10 |1352-217-004-00 | BUSH, SEAL | 1 ) R Y

11| V740-125-400-80 | SEAL, 01L/5C25408 - *




81

]
5
L
:d%% 5
S
% .
S RS
o ()
SA560 + 570
7
6
24
B f
£ @8
SA360 - 370
SAB80 -
1110-218
KEY | PART CODE DESCRIPTION 6%
O R
SA360 | SA370 | SASBO | SAS70 | SAS80 C|D | REMARKS
1 |1110-218-200-00 | SHAFT/COUNTER ~ COMP | 1
2 | V600-110-620-20 | BEARING, RB/6202 2
3 | 1110-218-001-10 | SHAFT/COUNTER 1
4 | 1110-218-002-10 | GEAR/SPUR/33-27 ! '
5 |V600-110-620-20 | BEARING, RB/6202 2 s 0y
6 |1110-218-210-00 | SHAFT/COUNTER / CoMP | 1| *
7 BEARING, RB/6202 2l




82

FIG

. 16

SHAFT (SHIFT,REDUCTION) SYSTEM

@’g = -
2
i X
| @
SAB80 4
@
|7§ .
W
7
SA560 - 570 8
SA360 - 370
w0-a1s
KEY| PART CODE DESCRIPTION  |aTY TYEEOF MODEL 716 |R|  REMARKS
SA360 | SA370 | SA560 | SAS70 | SA580 clL|P
1 [1110-219-001-00 | SHAFT/SHIFT 1
2 | 1396-219-002-10 | GEAR, CHANGE/37 | 1
3 | 1110-219-002-00 | GEAR/SPUR/13-18 | | S O
4 | V600-110-620-30 | BEARING, RB/6203 | o LR R
5 | 1110-219-001-00 | SHAFT/SHIFT B L
6 [1110-219-005-00 | GEAR/SPUR/21 B *
7 | 1396-219-007-00 | GEAR/SPUR 32 R ¢
8 | v600-110-620-30 | BEARING, RB/6203 7 y *
9 | 1110-219-001-00 | SHAFT/SHIFT B A
10 |1110-219-003-00 | GEAR/SPUR/23 ¢ L R
11| 1110-219-004-00 | GEAR/SPUR/31 . *
BEARING, RB/6203 ol ¢ e
- - B - -
1| F * * ; L N
15 | V600-110-620-30 | BEARING, RB/6203 I £ s ¢
16 CHAIN/ROLLERS25SHCP2 | 1| * i *

1110-221-001-00




FIG. 17

AN ‘f\*-\ fe]
%{’\/Kﬂﬂfﬂ\
12 (Except SA360F - 370F),-_ 3
13(Excrept, SA}%?VOF . 379F)

%
g

SHAFT (WHEEL) SYSTEM

4

10-3

(0

83

13(Except SA360F - 370F)

'

12 (Except SA360F - 370F)

9
I \ ,
@aT@ |

—
KEY | PART CODE DESCRIPTION  |0TY TYPE OF MODEL 116 8| ReEmaRKs
SA360 | SA370 | $A560 | SAS70 | SA580 clC|p
1 | 1110-224-006-00 | SHAFT/WHEEL/E 2 F
2 (1384-225-006-00 | PIN, WHEEL SHAFT | L I
3 |1110-224-002-00 | SPROCKET/18 IR * L I e
4 |1110-224-003-00 | METAL/SIDECLUTCH /| 7 I .
5 | 1110-224-004-00 | SPRING/HCO34 T N
6 [V680-200-001-00 | BALL, STEEL/5/16 - 12l * * ¥
7 | VB00-110-600-60 | BEARING, R3 6006 B N * L
8 | 1341-735-001-00 | SEAL ' o| B N L Y
9 |V707-140-055-00 | RING/SNAP 2 7 o : N G Y
10 [1110-224-210-00 | SHAFT/WREEL  cow | 1| * | * [ | | | || ||
11 {V6D0-110-600-60 | BEARING, RB 006 2 !
12 |1341-735-001-00 | SEAL 2 N
13 | V707-140-055-00 | RING/SNAP 2| ¢ s 0 1 1 (tr!rr




34

FIG. 18

S

SHIFTER (MAIN) SYSTEM

ieas
KEY| PART CODE DESCRIPTION  [a1Y TYEESOF MODEL 116 |8 REMARKS
SA360 | SA370 | SAB60 | SASTO | SAS80 c|C|P

1 | 1110-229-200-00 | STAY/SHIFTER/L CoMP | 1] * t ! * *

2 | 1110-229-210-00 | STAY/SHIFTER/H cowp | 1| ¢ | * :
3 | V680-200-001-00 | BALL, STEEL/5/16 4 * ; ¥ :

4 | 1302-225-003-00 | SPRING, SHIFTER | o ¥ ' * R

5 |1396-229-001-00 | SEAL,OIL | . of I
6 |1396-229-002-10 | BOLT/M10X26 B ¥

7 | V411-260-010-00 | WASHER/MI0 I Sl . :

8 | 1364-403-004-00 | BOSS, CHANGE 9 A U A
""" 9 | V580-140-402-00 | PIN, SPRING/4 X20 W | 2| * L
0| - - - wee 2 ¥ * s 0




85

FIG. 19 SHIFTER (SIDE CLUTCH) SYSTEM (F TYPE)

1110-230

KEY| PART CODE DESCRIPTION  |aTY LYFE OF MODEL 716 R|  REMARKS
SA360 | SA370 | $AS60 | SA570 | $A580 cl P

1 | 1110-230-001-00 | SHIFTER/SIDECLUTCH 2

2 | 1396-230-200-00 | PIN, SHIFTER ot ¢ ¢ L e

3 [1110-230-210-00 | PIN/SHIFTER  COMP | 1 ; SR

4 | V200-260-601-00 | BOLT/M 6X10 [ I Y L )

5 | 1110-230-200-10 | ARM/SIDECLUTCH COMP | — 2 L L L N

6 |V740-114-250-70 | SEAL OIL/SC14257 2 ¥ * ¥ * *

""" 7 | 1358-403-003-00 | PIN/6X26 N ¥ *

e PIN,SPLIT/2 X0 | 2 S L S Y

V500-162-001-00




86

FIG. 20 SHIFTER (SUB) SYSTEM (SA580 TYPE)

1110-235

KEY | PART CODE DESCRIPTION |07 TYPEQE MODEL 1168 ReEmARKS

SA360 | SA370 | SAS80 | SA570 | SAS80 c|C|P

1 [ 1110-235-001-00 | STAY/SUBSHIFT ] *
2 | 1396-235-002-10 | SHIFTER/SUB ! L
3 | V680-200-001-00 | BALL, STEEL/5/16 | P U

4 |1302-225-003-00 | SPRING, SHIFTER 1 S *
5 | 1110-235-002-00 | TUBE/042 ! *

6 | 1110-235-200-00 | ARM/SUBSHIFT  COMP | /1 *

7 | 3600-720-002-00 | WASHER 1
8 | V704-140-014-00 | RING, SNAP/14 C 1 N
9| V740-114-250-70 | SEAL OIL/SC14257 i




87

FIG. 21 SHIFTER (SUB,”J) SYSTEM (SA560,570 TYPE)
47
2 |
&
P
/\N
1110-2354
KEY| PART CODE DESCRIPTION  |ary TYPE OF MODEL T 6 |R|  REMARKS
$A360 | SA370 | SAS60 | SAS70 | SAS80 clC|p
1 [1110-235-003-00 | STAY/SUBSHIFT 1 '
2 | 1396-235-002-10 | SHIFTER/SUB (N ¥
3 | V680-200-001-00 | BALL, STEEL/5/16 1 ! s T
4 |1302-225-003-00 | SPRING, SHIFTER 1l I
5 | 1110-235-200-00 | ARM/SUBSHIFT  cowp | 1| | | ° T A
6 | 3600-720-002-00 | WASHER :
7 | V704-140-014-00 | RING, SNAP/14 C i A
§ | V740-114-250-70 | SEAL OIL/SC14257 | I L




88

FIG. 22 BOSS(FREE WHEEL)SYSTEM(SA360, 370 TYPE) (OPTION)

SA360 - 370

1116-2418
KEY| PART CODE DESCRIPTION a1y TYEENOF MODEL 116 |8] REmMARKS
SA360 | SA370 | SAS60 | SAS70 | SA580 clc|p
1 | 1110-241-250-00 | BOSS/FREE WHEEL/4P 2 T t
2 | 1365-241-002-00 | PIN, WHEEL BOSS 7/ (S N R
3 | 1337-721-002-00 | WASHER/11X24X3 g T o
'''' 4 | 1305-241-001-00 | PIN, HAIR R I T
5 | 1110-241-260-00 | BOSS/FREE WHEEL/3P R e N R
6 |1365-241-002-00 | PIN, WHEEL BOSS T T
7 [ 1337-721-002-00 | WASHER/11X24X3 g T D
8 | 1305-241-001-00 | PIN, HAIR g 1T T




FIG. 23

WHEEL PIPE SYSTEM

89

PIPE, WHEEL/ 2

PIPE, WHEEL /43

-
KEY | PART CODE DESCRIPTION  |aTY LYPE OF MODEL 116 |R|  REMARKS
SA360 | SA370 | SAS60 | SAST0 | SA580 ciL|p
1 | 1310-241-003-00 | PIN, HEADED A 4 ' ¥
2 |1305-247-001-00 | PIN.HAIR VI * L U I
3 |1364-241-100-00 | PIPE,WHEEL | 2| ] T T T L
4 | 1329-241-400-00 | PIPE, WHEEL/4 q T L L
5 | 1331-253-300-00 | PIPE, WHEEL/430 T T T T LA A
6 |V201-261-205-00 | BOLT/M12X50 2 1! T ! I T
7 | VA01-160-012-00 | WASHER, SP/M12 o T T T o




90

FIG. 24 BRACKET (HANDLE) SYSTEM (SA560,570 TYPE)

1110-301C

KEY | PART CODE DESCRIPTION |1y TYEESOF MODEL 116 ]8| REMARKS

SA360 | SA370 | SABE0 | SA570 | SAS80 cll|p

1 [1110-301-270-00 | BRACKET/HANDLE COMP | 1 ¥ '
2 | v201-261-015-00 | BOLT s * *

3 | V411-260-010-00 | WASHER/M10 3 o o

4 | v363-260-010-00 | NUT/MIO 2 S L

5 | 1366-301-005-00 | GROWMET/B 1 S

6 |V401-160-010-00 | WASHER, SP/M10 1 * *
""" 7 [1110-301-260-00 | FRAME/HANDLE  COMP | 1 *
8 | V706-140-045-00 | RING/SNAP )k : L
9 | V760-150-000-00 | NIPPLE, GRFASE i IR
10 | 1105-403-004-00 | BOLT I * *

11| V305-260-008-00 | NUT/M 8 1 * *

12 | 1110-301-001-10 | HOOD/FRAME/HANDLE i * S

13 | V120-366-001-60 | SCREW 4 * N




91

FIG. 25 BRACKET (HANDLE) SYSTEM (SA580 TYPE)

1110-301D
KEY| PART CODE DESCRIPTION  |aTY TYPE OF MODEL 716 |R|  REMARKS
SA360 | SA370 | SAS60 | SA570 | SA580 clC|p
1 [1110-301-290-00 | BRACKET/HANDLE COMP | 1 ;
""" 2 [V201-261-015-00 | BOLT 3
3 |Vv411-260-010-00 | WASHERM1O T I S
4 | V363-260-010-00 | NUTAIO | 2 | S R
5 | 1366-301-005-00 | GROMMET/B | I S
6 [V401-160-010-00 | WASHER, SP/M1G :
7 [1110-301-260-00 | FRAME/HANDLE - cowe | 1| | | | | (R
8 | v706-140-045-00 | RING/SNAP 1 e N R U
9 | V760-150-000-00 | NIPPLE, GREASE R I L
10 | 1105-403-004-00 | BOLT | Y N
11 | v305-260-008-00 | NUT/M 8 i
12 [ 1110-301-001-10_| HOOD/FRAME/HANDLE | I N N L
13 |v120-366-001-60'| SCREW | 4 L I e A




92

FIG. 26 BRACKET (HANDLE) SYSTEM (SA360,370 TYPE)

1110-3C1E

KEY | PART CODE DESCRIPTION ary REMARKS

O——
—o0
2vs)

SA360 | SA370 | SAS60 | SAS70 | SA580

1 [1110-301-310-00 | BRACKET/HANDLE COMP | 1
2 |v201-261-015-00 | BOLT B L (G Y

3 [ V411-260-010-00 | WASHER/M10 g e S
4 |V363-260-010-00 | NUT/MIO 20 0 L

5 | V401-160-010-00 | WASHER, SP/M10 1 L

6 | 1110-301-320-00 | FRAME/HANDLE  COWP |/ 1] * ¢
7 |v327-261-220-00 | NUT/M20XT.5 1o G

8 |V500-164-003-50 | PIN,SPLIT/4 X35 | - 1

9 | 7982-601-002-00 | WASHER/21X42X5 | F L

; ;

10 | 1110-301-003-00 | WASHER/22X62X02 2




FIG.

27

93

HANDLE SYSTEM (SA560,570 TYPE)

1110-311C
KEY | PART CODE DESCRIPTION  |aTY TYFE OF MODEL 1168 ReEmARKs
SA360 | SA370 | SAS60 | SAS70 | SAS80 cli|p

1 [1110-311-250-00 | HANDLE/LH COMP | 1 * *
2 | 1110-311-270-00 | HANDLE/RH covp | 1| * LA Y
3 |V201-461-015-00 | BOLT  MIOXI55 | | L

4 | VAD1-160-010-00 | WASHER, SP/MIO | - 1 ¢ L I
5 | VA11-260-010-00 | WASHER/M10 B ¢ L
6 | 1110-311-280-00 | NUT/SCREW/MIO ~ COMP | 1 * ¥

7 |1395-311-240-00 | TUBE, CONNECTING 1 N

8 |V211-360-802-00 | BOLT(SP) M8X20 2 * <0ty
9 |v363-260-008-00 | NUT, LOCK/ME | ) ¥ A

10 | 2100-401-001-00 | GRIP, HANDLE I y L




94

FIG. 28

HANDLE SYSTEM (SA580 TYPE)

-
KEY | PART CODE DESCRIPTION oty TYPESOF MODEL 71618 REMARKS
SA360 | SA370 | SAB60 | SASTO | SAS80 clC|P

1 | 1110-311-250-00 | HANDLE/LH COMP | 1 *

2 | 1110-311-270-00 | HANDLE/RH coWP | 1 L I
3 |v201-461-015-00 | BOLT ~ MIOX155 i I

4 |V401-160-010-00 | WASHER, SPMTO | 1 S R
"5 | 1376-121-001-00 | HASHER/11X22X3 i N

6 | 1110-311-280-00 | NUT/SCREW/MIO  COMP | 1
7 [1432-117-001-00 | KNOB, LEVER 4 e
8 | 1396-311-240-00 | TUBE, CONNECTING 1 L

9 | Vv211-360-802-00 | BOLT (SP) MBX20 7 I N e
10 | V363-260-008-00 | NUT, LOCK/M8 o 1 | S
T GRIP, HANDLE ? ;

2100-401-001-00




FIG.

29

HANDLE

95

SYSTEM (SA360,370 TYPE)

Hioan
KEY| PART CODE DESCRIPTION  laty LYFE OF MODEL 116 18] Remarks
SA360 | SA370 | SAS60 | SAS70 | SA580 clL|P
1 | 1110-311-290-00 | HANDLE/LH cowe | 1|
2 | 1110-311-310-00 | HANDLE/RH cowe | |t | s 1 ¢ !
3 |1108-311-230-00 | BOLT/LOCK cowp | U N R
""" 4 | 1432-117-001-00 | KNOB, LEVER EE | I R -
5 |1110-311-340-00 | PLATE/LOCK  CoMP | 1| * A
6 | 1108-311-004-10 | BOLT/MIOXT0 1|
7 |vs00-162-502-00 | PIN SPLIT/25%x20 | | F L | | | || ||
8 |Vv211-360-802-00 | BOLT(SP) H8X20 REET I A
9 [v328-262-110-00 | NUT I U
10 [1108-311-003-10 | COVER/HANDLE TR A
11 | V120-366-001-60 | SCREW l
12 2100_40]_001_00 GR[P, HANDLE 2 """" 2 2 e O
13 |1103-312-001-00 | TUBE | | LA
14 | V211-360-802-00 | BOLT(SP) M8X20 o *
15 | v363-260-008-00 | NUT,LOCKME | 2 * | * | | |




96

FIG. 30

HANDLE

SYSTEM (SA360F,370F TYPE)

-
TYPE OF MODEL I1c |G
KEY | PART CODE DESCRIPTION [0 e e o e T TG |R| REMARKS
1 {1110-311-320-00 | HANDLE/LH cowp | 1| * *
2 |1110-311-330-00 | HANDLE/RH ewe | 1 < | | || |
3 |1108-311-230-00 | BOLT/LOCK cowp | 1] ¥ 0 1
"4 [ 1432-117-001-00 | KNOB, LEVER )| L
5 | 1110-311-340-00 | PLATE/LOCK cowe | 1l A 2
6 |1108-311-004-10 | BOLT/M10X70 it '
7 | V500-162-502-00 | PIN, SPLIT/2. 5X20 {1 <0
|8 | v211-360-802-00 | BOLT(SP) MBX20 T L
9| v328-262-110-00 | NUT 1 L
10 | 1108-311-003-10 | COVER/HANDLE 1 S
11 | V120-366-001-60 | SCREW | * '
12 | 2To0-a01 00100 ['mie. Hatoi AR e B
13 | 1103-312-001-00 | TUBE I <0 ! r (0 !rr
14| V211-360-802-00 | BOLT(SP) HBX20 o
15 | V363-260-008-00 | NUT, LOCK/M8 ol ¢ S




FIG. 31

LEVER (CLUTCH) SYSTEM

97

osors
TYFE OF MODEL cle
KEY| PART CODE DESCRIPTION  |0TY (e e e T zL G |R| REMARKS
1 | 1110-401-014-00 | LEVER/CLUTCH | * ¥ * *
2 | 3560-302-002-00 | PIN, NARROW STOPPER il * ¥ * S I
3 | V411-260-008-00 | WASHER, PL/M 8 o * ' * U
4 [1305-241-001-00 | PIN, HAIR 1 * * * * U
"""" 5 | 1364-407-002-00 | SPRING, BRAKE A * ¢ *
6 |1110-401-012-00 | CABLE/CLUTCH/E - [ ; ! * i
7 |1359-403-003-00 | PIN/BX26 ] * * L N I
8 | V411-260-006-00 | WASHER / M6 | L * L
""" 9 | 2130-601-018-00 | PIN, SNAP/6 1 I : *
10 | 1376-402-003-00 | BAND, WIRE/140 4 F ] * * * A N




98

FIG. 32

2
/5/
, ﬁ X
29-2 ’/ 29-13
@w / /

o
e Z
a2

ACCELERATOR (E) SYSTEM

1110-402B
KEY | PART CODE DESCRIPTION | Q1Y TYPESOf MODEL 716 R REMARKS
SA360 | SA370 | SASB0 | SAS70 | SA580 clC|p
1 | 1105-422-210-00 | LEVER/ACCEL/GE25ASSY | 1| * * * * *
2 | 1105-402-211-00 | BAND/ACCELERATOR )| ’ ¢ L A
3 [ 1105-422-212-00 | BOLTMEX23 o * * ; ¢ S
4 | 1103-405-200-00 | CABLE/THROTTLR ASSY | 1| ~* # ¢ L
5 | 1409-117-006-00 | CLiP, ¥ TYPE IR * * (A




99

FIG. 33 SHIFT (MAIN) SYSTEM (SA580 TYPE)

1110-403B

TYPE OF MODEL
SA360/| SA370 | SAS60 | SAST0 | SA580

x

REMARKS

O-—
oo
TIO

KEY | PART CODE DESCRIPTION aTyY

1 | 1110-403-200-00 | LEVER/SHIFT ComP 1

2 [ 1110-403-001-00 | YORK/SHIFT G *

|3 | 1110-403-230-00 | LEVER/SELECT  COMP | 1 S
4 | 1364-403-005-10 | SPRING, PRESSURE 32 i S N
5 | V411-260-010-00 | WASHER/M10 Bl *
6 | V500-162-502-00 | PIN, SPLIT/2. 6X20 1 ;
7| 1432-117-001-00 | KNOB, LEVER 1 U
8 | 1381-403-001-00 | BOLT ) i .
9 | V411-260-010-00 | WASHER/M10 i T




100

10-3

FIG. 34

SHIFT (MAIN) SYSTEM

7
1116-403C
: TYPE OF MODEL [clc

KEY| PART CODE DESCRIPTION |1 e o T T T/S /5| REMARKS

1 [ 1110-403-220-00 | LEVER/SHIFT/E  comp | 1| * ' *
2 | 1110-403-001-00 | YORK/SHIFT | £ L
3 [1110-403-230-00 | LEVER/SELECT ~ COMP | 1| ° £ *
4 | 1364-403-005-10 | SPRING, PRESSURE 32 | 1| °* * ¥ L
5 | V411-260-010-00 | HASHER/M10 1 St

6 | V500-162-502-00 | PIN, SPLIT/2. 5X20 Sy f f *

7 |1432-117-001-00 | KNOB,LEVER )| * ol <0 {tr!rr

8 |1381-403-001-00 | BOLT o ¥ o U
""" 9 | V411-260-010-00 | WASHER/MIO | ¥ el




FIG.

35

101

ADJUST (HANDLE) SYSTEM (SA560, 570, 580 TYPE)

.
KEY | PART CODE DESCRIPTION  |aTY LYFE OF MODEL 1|68  ReEMARKS
SA360 | SA370 | SAS60 | SAS70 | SA580 clC|p

1 | 1396-404-001-00 | PIN, LOCK 1 i ¥ *

2 | 1396-404-006-20 | SPRING/HCO54 1| ; : L I
3| 1110-404-007-10 | PLATE/1/42X32 ] ¥ * A I
4 | V210-360-601-60 | BOLT(SP) /M6X16 ? ¢ * ¢

5 | 1110-404-009-00 | CABLE/HANDLESHIFT | 1 . £ e

6 |3218-402-114-00 | WASHER 1 * * *

7 | V302-260-006-00 | NUTM 6 1 ¢ ol .

8 | 1364-404-001-00 | LEVER, LOCK. i L S
9 |1364-404-005-00 | PIN/BXTS 1 ¢ L I

10 |1326-401-007-00 | PIN, MAIN CLUTCH cAM | 1 | * ¢ S

11 | V600-162-001-00 | PIN, SPLIT/2 X10 2 ' ¥ *




102

FIG. 36  ADJUST(HANDLE)SYSTEM(SA360, 370 TYPE)
1110-404C
KEY | PART CODE DESCRIPTION |1y TYPENOF MODEL 116 (8] Remarks
SA360 | SA370 | SA560 | SAS70 | SA580 clL|P
1 [ 1110-404-230-00 | HOOD/FRAME cowp | 1| * !
2 | V120-365-001-60 | SCREW ol < ! ! rrrrr
3 |1110-404-011-00 | PIN/LOCK/C | O
4 | 1407-117-003-10 | KNOB, LEVER/31 NG *
5 | 2502-554-007-00 | SPRING/HCO57 | *
6 | VA11-260-012-00 | WASHER /M12 . *
7| V580-140-502-00 | PIN, SPRING/5 X20 | 1| ¢




103

FIG. 37 SHIFT(SIDE CLUTCH/E)SYSTEM(SA3T0F, 560, 570, 580 TYPE)

1110-4064

KEY | PART CODE DESCRIPTION |ty LYFE OF MODEL 716 |8 REMARKS
SA360 | SA370 | SA560 | SA570 | SA580 clL|p

1 |3526-303-240-10 | LEVER/CLUTCH  COMP | 2 * ¥ *

2 | 1305-241-001-00 | PIN,HAIR 2 * L I

3 13768-155-010-00 | PIN 2 * ¢ * S

4 | 1560-116-008-30 | PIN/6X16 4 | ' S I

5 | 1110-406-004-10 | CABLE/SIDECLUTCH 2 * N

6 | V500-162-001-50 | PIN, SPLIT/2 X15 4 * * * !

7 | 1110-406-002-00 | ARM/S|DECLUTCH 2 * ¥ G

8 | V363-260-008-00 | KUT, LOCK/MS Y ’ * s S Y

9 | 1110-406-003-00 | PLATE/CABLE 2 * *

10 | V210-360-601-20 | BOLT, SEMS ' T ¥ ¥




104

FIG. 38

SHIFT(SIDE CLUTCH)SYSTEM(SA360F, 370F TYPE)

1110-4068
TYPE OF MODEL [[cla

KEY| PART CODE DESCRIPTION |7 [ e e e TS || REMARKS

1 | 3526-303-240-10 | LEVER/CLUTCH  COMP | 2[ ° '

""" 2 | 1305-241-001-00 | PIN, HAIR 7 A N A

3 | 3768-155-010-00 | PIN v <t 0 ! 't ’rrr
4 | 1560-116-008-30 | PIN/6X16 P L A )
5 | 1110-406-004-10 | CABLE/SIDECLUTCH | 7/ ) I
6 | v500-162-001-50 | PIN, SPLIT/2 XI5 o ¥

7 | 1110-406-002-00 | ARM/SIDECLUTCH | 7/ A L R
8 |V363-260-008-00 | NUT, LOCK/M8 . | 2

9 | 1110-406-003-00 | PLATE/CABLE o ¢ U

10 | v210-360-601-20 | BOLT, SEMS - o U

11 | 3737-171-006-00 | CLUMPER, LEAD 1




FIG. 39

GUIDE

Except SA580

(SHIFT) SYSTEM

105

1110-408
KEY| PART CODE DESCRIPTION  [aty “XEE OF MODEL 716 |8| REMARKS
SA360 | SA370 | $A560 | SA570 [ SAS80 cll|p

1 11110-408-200-10 | GUIDE/SHIFT  COMP | 1 ;

2 | V211-260-801-60 | BOLT, SEMS (S) M8X16 | 2|~ G I
3| 1110-408-001-00 | GROMMET i ;

4 | 1110-408-210-00 | PLATE/KENSEI  COMP, | 1 -
5 | 2704-301-027-00 | WASHER/NYLON 1 S I
6 | V371-160-006-00 | NUT,WING/M 6 1 *

7 | 1110-408-220-10 | GUIDE/SHIFT/E COMP | 1| * ! * U

8 |Vv211-260-801-60 | BOLT, SEMS (S) Mex16 | 2| * * ¢ L
9 | 1110-408-001-00 | GROMMET | F * ¢ L I R




106

FIG. 40

SHIFT (SUB),HOOD SYSTEM

6
110410
KEY | PART CODE DESCRIPTION  |QTY TYPESOF MODEL 116 |8 REMARKS
SA360 | SA370 | SA560 | SA570 | SA580 clL|P

1 |1110-410-001-00 | PLATE/SUBSHIFT 1 i *

2 | 1352-404-007-00 | KNOB, LEVER/24 ! ¢ ¥

3 |V411-260-008-00 | WASHER, PL/M 8 1 * ' *

4 | VAD1-160-008-00 | WASHER, SP/M 8 1 * !

5 |V304-260-008-00 | NUT/M 8 1 : * L

6 | 1110-601-003-00 | HOOD/REAR 1 !

7 [1102-611-006-00 | KNOB, SET/M6X15 w *




107

FIG. 41 FUEL TANK SYSTEM (SA560 TYPE)
1109-606
KEY | PART CODE DESCRIPTION  |arY LYFE OF MODEL 7168  REMARKS
SA360 | SA370 | SAS60 | SAS70 | SAS80 cli|p

1 | 1108-606-200-10 | TANK/FUEL/30  COMP | 1 ’

2 | 1105-608-250-00 | CAP/TANK AssY | 1l o

3 | 1105-608-252-00 | GASKET/TANK CAP | 1 U

4 | 1105-608-253-00 | PLATE/TANK CAP 1
>>>> 5 |1105-608-254-00 | BREATHER/TANK CAP | 1 *

6 | 1105-608-004-00 | FILTER ‘ 1

7 | 3759-164-005-00 | CLIP, HOSE/D=11 T U e e
8 | 1103-606-200-00 | SUPPDORT/TANK/44 ]

9 | v211-360-801-60 | BOLT, SEMS  (SP) 4 L Y

10 | V210-360-601-60 | BOLT(SP)/MEX16 3 S e

11 | 1108-606-230-10 | GAUGE/FUEL ASSY | 1 *




108

FIG. 42

FUEL TANK (55) SYSTEM (SA570 TYPE)

o-o0n
KEY | PART CODE DESCRIPTION [Ty TYPESOF MODEL 116 18] RemaRKs
SA360 | SA370 | SAS60 | SA570 | SAS80 cl|l P
1 [1110-606-200-10 | TANK/FUEL/A  COMP | 1
2 | 1105-608-250-00 | CAP/TANK pssy |1 < 0 1!t
3 | 1105-608-252-00 | GASKET/TANK CAP : *
4 | 1105-608-253-00 | PLATE/TANK CAP 1 L
5 | 1105-608-254-00 | BREATHER/TANK CAP ] s
6 | 1104-606-230-10 | GAUGE/FUEL  ASSY | 1
7 | 1105-608-004-00 | FILTER I <0 1t
8 |1352-601-003-00 | SUPPORT 2 S I A Y
9 | 1110-606-004-00 | SUPPORT/FRONT/55 ] LA A Y
10 |v211-360-801-60 | BOLT, SEMS (SPY . | 7 I L
11 [ v210-360-602-00 | BOLT/SP 2 *
12 | 2704-301-027-00 | WASHER/NYLON d | .
13 | v411-260-006-00 | WASHER / M6 . U
14 | V301-260-006-00 | NUT/M 6 4 | | L
e T et B e A N I
16 |v211-360-801-60 | BOLT, SEMS (SP)
7 ' RUBBER, LOCK
PLATE/LING CONP | 1 L
19 [1110-606-270-00 | PLATE/IR/20x58 cowp | 1| | | | s
20 | v304-260-008-00 | NUT/M 8 ] R Y N L
21 | v210-360-602-50 | BOLT/SP 1
22 | 2704-301-027-00 | WASHER/NYLON | . L Y
23 |v301-260-006-00 | NUT/M B o8 | | | A Y A
24 | 1399-606-001-00 | HOSE/FUEL | [ Y A e
25 |3759-164-005-00 | CLIP,HOSE/D=11 | 2| | | | A




109

FIG. 43 FUEL TANK (77) SYSTEM (SA580 TYPE)

1110-E06A

KEY| PART CODE DESCRIPTION  [aTY NXfE OF MODEL 11618 RemARKS

SA360 | SA370 | $A560 | $AS70 | SA580 cll|p

1 [1110-606-230-10 | TANK/FUEL/B COMP | 1 '
2 | 1105-608-250-00 | CAP/TANK assy |1

3 | 1105-608-252-00 | GASKET/TANK CAP IS S
4 | 1105-608-253-00 | PLATE/TANK CAP /| /I o
"5 [1105-608-254-00 | BREATHER/TANK CAP- | 1| | | |71 N

6 | 1104-606-230-10 | GAUGE/FUEL  / ASSY | 1

7 | 1105-608-004-00 | FILTER ot

8 | 1352-601-003-00 | SUPPORT 2 N S
"9 |1110-606-001-00 | SUPPORT/FRONT/77 T L I
10 | v211-360-801-50 | BOLT, SEMS  (SP) d ] S I
11 | v210-360-602-00 | BOLT/SP 2 *
12 | 2704-301-027-00 | WASHER/NYLON | 7 I N S
13 |VA11-260-006-00 | WASHER / M6 | 7 N . I
14 |v301-260-006-00 | MUTM 6 | 4 L

15 | 1110-606-280-00 | SUPPORT/REAR/TT COMP | 1 | | | | = S N
16 | v211-360-802-50 | BOLT, SEMS 2

17 | 3614-321-001-00 | RUBBER, LOCK o | A
18 |vs04-260-012-00 | NUTAMIZ | o | | L
19 |1110-606-260-00 | PLATE/LING  cowp | 1| | | | A
20 |1110-606-270-00 | PLATE/IR/20X58 COMP | 1] | N

21 | V304-260-008-00 | NUT/M 8 1
e L s s e
027-00 | WASHER/N 3

24 |v301-260-006-00 |NUTM S | 8 | |
25 | 1110-606-003-00 | HOSE/FUELR | 1] | | | R e N




110

FIG. 43 FUEL TANK (77) SYSTEM (SA580 TYPE)
1110-606A
KEY| PART CODE DESCRIPTION  |aTY TYPESQL MODEL 118 18| REMARKS
SA360 | SA370| SABBO | SA570 | SA580 cl|i |p
26 | 3759-164-005-00 | CLIP, HOSE/D=11 2 ¢
27 | 1110-606-005-00 | SPRING/6UIDE 1




FIG. 44

COVER

SA560 - 570

(BELT) SYSTEM

SA360 - 370

111

s
- I |1 C |G
KEY | PART CODE DESCRIPTION  |01Y [ T TS E| REMARKS
1 [ 1110-611-001-00 | COVER/BELT/A/55 :
2 | V210-360-601-60 | BOLT (SP) /MGX16 I (e N GO
3 |1110-611-210-10 | COVER/BELT/B/55 COMP | 1, S
4 | 1102-611-210-00 | STAY, COVER(A), CONP /| 1| St
5 | v211-360-801-60 | BOLT, SEMS (SP) |- 5 * U D
6 | 1110-611-003-00 | COVER/BELT/A/TT |
7 | v210-360-601-60 | BOLT (SP) /M6X16 K
8 |1110-611-230-10 | COVER/BELT/B/77 CovP | 1| | | |
9 | 1102-611-210-00 | STAY, COVER(A), COMP |
10 | 1110-611-002-00 | PLATE/SPACER A I R . S N N
11 | v211-360-801-60 | BOLT, SEMS (SP) 3
12 | V211-360-802-50 | BOLT, SEMS B/ L
13 |1110-611-003-00 | COVER/BELT/A/TT ¥ S A e I R Y
14 | 1102-611-006-00 | KNOB, SET/MBX15 B U
15 |1110-611-210-10 | COVER/BELT/B/S5 cowp | 1, ¢ | * | | | | ||
16 | 1102-611-210-00 | STAY, COVER(A), COMP i
| 17 |Vv211-360-801-60 | BOLT, SEMS (SP) | 5§ ° < Tt




112

FIG. 45

FENDER,ELECTRICAL SYSTEM

1110-616

KEY | PART CODE DESCRIPTION |1y TYEENOF MODEL 116 |2 ReEmARKs
SA360 | SA370 | SAS60 | $A570 | SA580 clLl|p

1 [1110-616-200-10 | FENDER/LH cowp | 1| * *

2 | 1110-616-210-10 | FENDER/RH | cove | 1| F L *

3 | v211-360-801-60 | BOLT, SEMS  (SP) g f * o U

4 |v201-261-010-50 | BOLT/MIOX105 )| | * Ll S

5 |v411-260-010-00 | WASHERMIO 1 *

6 |V363-260-010-00 | NUT/M10 . ' ! * *

7 |1396-621-200-00 | SWITCH,STOP A a) HE N A




113

FIG. 46 LABEL (MODEL) SYSTEM

ISEK

2:5:8-11-14-17-20

/N
(© =iV
12-9-6+3

i
3-6-9-12-15-18-21 21-18-15

T

1-4-7-10-13-16-19

[— @80 (@80 [—— 8870
N

7 10
- _
KEY | PART CODE DESCRIPTION  [aTY TYPE OF MODEL 7168 REMARKS
5360 | $A370 | sA560 | sA570 | SA580 clC|P
1 [ 1110-901-013-00 | ORNAMENT/SA360 1NE
2 [ 1107-902-001-10 | ORNAMENT/ISEK| 1 S Y N B
3 | 1107-902-002-10 | ORNAMENT/OHV I e e
4 | 1110-901-015-00 | ORNAMENT/SAB60 Tl '
5 | 1107-902-001-10 | ORNAMENT/ISEK| = s
6 | 1107-902-002-10 | ORNAVENT/OHV - : ;
7 | 1170-901-017-00 | ORNAMENT/5A570 1 L
8 |1107-902-001-10 | ORNAMENT/ISEKI ] U I ) A
9 | 1107-902-002-10 | ORNAMENT /OHV I L
10 | 1110-901-019-00 | ORNAMENT/SA580 1 ¥
11 | 1107-902-001-10 | ORNAMENT/ISEK! ]
121 1107-902-002-10 | ORNAMENT/OHV 1 N £
13 | 1110-901-013-00 | ORNAMENT/5A360 N Y Y R
14 | 1107-902-001-10 | ORNAMENT/I SEK| 1 e
RS M e o e e
16 | 1110-901-023-00 | ORNAMENT/SA370 : ?
17 | 1107-902-001-10 | ORNAMENT/ISEK| | A I I I I
18 |1107-902-002-10 | ORNAMENT/OHV | 1| | U
19 | 1110-901-023-00 | ORNAMENT/SA370 ] ol
20 |1107-902-001-10 | ORNAMENT/ISEKI | R S
21 | 1107-902-002-10 | ORNAMENT/OHV : ¢




114

SYSTEM

FIG. 47 LABEL

NS LUBLE

ABEHHEAR. .
UNELBALAL E
[LYELAMABLE.

LeBan0Ba4E
ey

(2 auces)

SER10

A PEL L
mfﬁxﬂ

6-13-21

AWARNING
A_AVIS
AAHARNUNG
¥ S
] f 3.10 MOPGELET 8-15-23
Zy
1163-882-013
| &
A
1=
‘ owag 1 7
ANHABNING
S_sYIS .
AUABNUNG:
A AWISO
ausnl5.10.00
T N
!Ibé*;ﬂ%i
1110-50zC
KEY | PART CODE DESCRIPTION  |QTY TYFENOF MODEL T 8 S REMARKS
SA360 | SA370 | SA560 | SA570 | SA580 clC|p
1 | 1396-902-034-00 | LABEL/CHANGE SUB 1 ¥ *
2 |1110-902-016-00 | LABEL/SHIFT/A 1 * *
3 | 1110-902-017-00 | LABEL/SHIFT/B 1 ¥
4 |1108-902-011-00 | LABEL/CAUTION 1 * i
5 |1108-902-012-00 | LABEL/W/ROTER 1 ¥ ¥
6 |1108-902-014-00 | LABEL/D/TANK 1 ¥ *
7 | 1373-941-004-00 | MARK, SWITCH/EXPORT —| 1 * ¥
8 |1108-902-013-00 | LABEL/W/MUFFLER 1 * ¥
9 | 1110-902-016-00 | LABEL/SHIFT/A 1 *
10 | 1110-902-017-00 | LABEL/SHIFT/B 11 F
11 [ 1108-902-011-00 | LABEL/CAUTION 1 * *
12 | 1108-902-012-00 | LABEL/W/ROTER 11 *
13 | 1108-902-014-00 | LABEL/D/TANK 1 * *
14 | 1373-941-004-00 | MARK, SWITCH/EXPORT 1 f ¥
15 | 1108-902-013-00 | LABEL/W/MUFFLER o ¥
16 | 1396-902-034-00 | LABEL/CHANGE SUB 1
17 | 1110-902-001-00 | LABEL/SHIFT 1
18 | 1110-902-002-00 | LABEL/SHIFT ] ¥
19 | 1108-802-011-00 | LABEL/CAUTION 1
20 | 1108-902-012-00 | LABEL/%/ROTER 1
21 | 1108-902-014-00 | LABEL/D/TANK 1
22 | 1373-941-004-00 | MARK, SWITCH/EXPORT 1
23 | 1108-902-013-00 | LABEL/W/MUFFLER 1 '




115

FIG. 48 TOOL,MANUAL SYSTEM
’ 7
l
4
¢ ==
) JE’Z/
1110-9C6
KEY | PART CODE DESCRIPTION  |aTY TCPE OF MODEL 116 |8 Remarks
SA360 | SA370 | SAS60 | SAS70 | SAS80 cli|p
1 [1329-906-001-10 | TOOL, TOOL BAG | * * * ¥
2 | V920-551-001-20 | SPANNER/10X12 |t o £ A N
3 | 1105-906-003-00 | SPANNER 1NN o
4 | 2130-931-210-00 | SCREWDRIVER ASSY (. U * N
5 | 1110-990-003-00 | MANUAL/OPERAT ION S o SO e




116

ex-hwa $39-08S5 | ¥ 8 [ [X-X0£-909-0¢£1¢
¢ PY-919-299-0RCC | 0 8 L K¥-Xez-0sd-0¢rse
Z XX-74 o-qm -069¢ | 0z L 2T XX-481-%0d-0¢1¢
¢z [1 .l
¢ £z 01 -X00-9 ¢ [KX-N9I-808-0€T1¢
v/ [ 8 L l‘,wuw 00 KX-¥71-808-0819
s 17 L KX-X71-909-081¢
R L 4 g 71
A ,ﬁmmm 51 L g 3
ol -mcdwjﬂc 0nes ot 5 [ 4 g
% 3 iree g 5 XX-VG0-Z8 Y ¢l
o u;:,<aymmo P-0TCE 19 B MX-840-281 k3 ) A
O i ol 00 [{4-x80-c04d g g X{-%90-276-071¢
¢ 2LXX-£90-290-01¢8 bee &;-A,,[wom g £ NX-5S0-791-071¢
§ £l — i X-X80-v04-Viz8 g € IXX-290-7280-0Z1¢
7 o1 [e1-782-0168/ /9 ) xxlwwNimwa-ﬂﬁmm z £ NX-480-2S0-0Z1¢
1 cl 767-710-015¢ /¢ X-991-714-115¢ [ o NY-960-270-021¢
IT 8 [XX-L81-71Z-%BRC vl ‘_umumb-w@muHﬁJw‘ i .81 KY-006-007-6118
9 [ [95-202-16%¢ |2 s SIS T R A A §1
8 ¢ KX-TT1-98T-T8VS | 0T /& /[Y-090-281-11208 7t K¥Y-218-820-L116
b ¢ NYX-8L0-9%1-16%¢ | ¢ V1 ~XEY=776-6075 ¢ [ WY-167-209-0T1¢
17 g NX-8L0-201-T6kC |2 gl ~¥60°227-8074 ! 6  NX-T150-209-011¢
el T ¥X-60C-290-16¥8 Z gl ) ! 9 Tl
Pl -,,ﬁr\‘xwumb%:bmb.w:wm:,,rr‘(,;r‘i wﬁ‘ﬁmr%m:w\-. §-99¢-g¢gie L | 01 _X¥-670~-209-0T1¢
0z 8 N¥-¥21-7€0-18F¢ | 91 £ NX-XSZ-90f-g% B 3 T XX-7%0-209-0T171¢
7 ¢ H6-£9€-268-06F¢ | TI 01 [NX- m@o Lph 9 -L16-906-821¢ 14 I
i ¢ HB-79£-26%9-06F¢ | 11 1 X¥-980-7.LL §%! g 00 [XX-LE£0-709-0T1¢
Z 9 :mlﬁmmlmmm-omwm 0r [ 9/ ¢ g [ 9 XX-€20-28V-0T1¢
[ 9 |H6-L¥€-268-08V¢ | 0T 01 WX-02Z-567-091% [ ¢ ¢ il 51
vw=;x“@w;l.:~vwr(>w gw,‘.‘@c-,A< -61%-904-7.%8 |8 . S ) sl T XX-SL0-247-011S
1 I [NX-€91-309-06¥¢ | 12 5 AK XEL-909-2L12 | § 3 2 -7P1-29%-011¢
8 ¢ NX-080-29L-06V¢ 4 B NY¥-X81-009-741¢ | % T -G90-222-011¢8
el LT XY-69¢-70L-067¢ | ¥ i1 5 01
51 01 [AB6-6L2-30L-06VS | 12 01 -X91-905-1215 | 7 ¥ -CeT-281-011¢
1 ] X-860-79¥~06¥%¢ 7 el Aq-ﬂﬂwlw\\(@@ﬁm L ? -
I 2 O uw‘,\\%w.[xkuwhp;mmw.ﬂo s 0t . ({-781-281-0118
v 70 [KX-980-281-08F¢ Z 5T NY-TT0-798-T975 1 8
L I XX-071-861-08V¢ | ¢ 5 x&-woo,smo- oo an ‘ - -G7¢-221-011¢
g1 [ MY-C01-9¢1-06F78 | ¢ 6§ X¥-700- Lyg-Tar2 ’ i ~p08-221-011§
Lz 11 b 5 &A 100-288-1918 | & ¢
a7 0f -X00-904~19%2 | 2 g X-9IT7-269-197¢ | ¢ -Iy2-211-011¢
A S S A o wxnmmpwmmMUMMFm., 5 o -0815 i N
01 R GIEENE RS S X b 8 [¥-991-76L-09T% | ¢ A/6Sr-701-011¢
L3 ol ¢y 6 xx\ouhlmow,ow_m ¥ 5 ~61642800118
¢t 21 KY-%00-012-010C | ¢ 1 KA-129-9108-8G72 | ¢ bt -GLI=TEH~0TTS
gl [ K&-{00-90% g 1 ¢l §r KV-YP9-910-8G14 13 -760-280~-011¢
¢ g NX-25L-209 ¢ | et g1 Md-£p9-919-83619 | i ~CTI-7h0-011¢
s g KX-BLL-T0F g It L K¥-629-910-8¢1 | 61 {-X90-9064-0T1¢
ON AT 1000 LUvd 0N a3y 34003 LUV oy ot Yoy 7400 LdYd
rod FITLOTES EET I 14 -607¢ L¥0dd




117

8 [NX-0LZ-2¥%-178%
8§ NX-897-719p-128¢S
PlONY-LLT-2¥F~126%
e ¢ KY¥-8V0-70p-126%
YY-960-7200-1768
L S P81 IX¥-480-740-126G
[ R N gt XX-SST-21L-026¢
9z {X-9721-721L-0768
/ et L IX¥-L91-10L-078¢
L \ g vy MN-802-299-076%
| Bl 5 MY¥-780-7¥%-026¢
D R N S I L 6 __[XX-££7-729-076C
I BN S e R i L XX-9¢1-76S-076¢
- (= b OXX-¥90-265-026¢
, ¢ KX-0€T1-78¥-076¢
. & KX-221-7¢v-0269
- : I [KX-££0-1€¥-0768
<) )| R o 7 XX-£60-798-076S5
............. D BN R Sl Lo KX-LL0-78E-026¢8
27 L K¥-TLI-2LS-076¢
- A Lo KX-$91-7LE-076¢
P 11 7 XX-XE0-09€-0Z69
) 0t pT XX-091-2€€-076¢
NN R e A 8 __XX-¥0§-782-076S8
FE A 91 ¢ XX-100-222-026¢S
. 61 §  X-£47-791-0269
AN bl ¢ KX-00Z2-291-028¢
31 3 A 01 9 XX-02[-2S1-0Z8%
! Q o 51 1
R s s $ &) L 1 S
e <L P 98 A 5
RO (SN A g
¢z 2l g §  XX-€6T1-191-076S
71 21 g0 i1 [XX-722£-260-026¢
77 el G Pl XX-11¢-250-078¢
........ 77 Il 2 s
............. A 31 01 r XX-80S-260-076%
7 el Ll XX-40€-260-028G
L1 L 8 XY-991-760-07268
T A g
&l 5 ¢
IO S R A S 22 8 P
............. 5 S 12 11 L1 Vo
LT o1 Iy-az7- 5 19 g
LT g - 32 91 11
A 7 - g Pl 01
02 I1 - 50009 Al
7l i - 52 14 7l
oN o oaay 000 L4vd 0N ¢ 43y 90407 Luyd : R ©oaay 2000 1uvd
7 AR ek YIONT 0 IV2 00-001-180-807¢ Ly0ddg




118

¢ NH-930-267-026C |9 7 WX-LBO-CIG-08Y2 | 2T L E ¢ [NX-930-70L-0g1g
T -18y-026¢ | 4 ¢ [Kx-150- Nﬁv 5685 |0 q g ! 7 NX-710-927-081¢
[ [$7-076% | 7 71 NY-6C9-71¢-095S | ¢ L 2oy 7 X-p$0-718-081¢
z 788-0268 | 1 71 KX-8§V-71¢-098¢ | 2 3 ¢ |3 ¢ NX-i11-782-0€T¢
9 796-076¢ | 11 5 |{X-£22-71€-094S |7 9 ¢ 1 T MX-160-252-0€1¢
3 7L6-008G | ST L XX-X00-90V-7SSS | L9 81y 7 NX-§50-290-0€1¢
7 BE Z G B L1 N B T g Tl ¢ WXCLLo-zzo-vers
7 -026% ¢ 0T WY-980-798-0T¢8 | ¢ it e 7 XX-8Z1-Z10-0€T§
¢ ¥ Dt xxlwﬂﬁ-mmw-oﬂnm e 8 77 [ {X-XSp-801-0€T18
b7 7 z 3 Y-0L1-212-16V8 | 9 T 17 [ [X-X0p-809-0€1¢
¢z ¢ 1 [ KA £22-207-169S | 7 g 97 & lX-XG7-809-0€1¢
977 NX-SL1-083-038E | 1T ¢ PK¥-p01-781-169¢ | LD 8 $Z. 6 KX-X91-800-0%1G
: 3 L S A IR G T B AR 11 -2 T-805-081¢
77 T NA-pLT-2SE40T8S |9 Lo WX-530-2017-16b5 | L1 e 2 |91 I
0z ¢ - 91, 6 [X6-014-790-T6vS |5 8 R 01
[ I Mx-e.0-282-026% /9 ))& Me-4ec-z68-06¥8 | 8 g 315 |60 L
77 g ¢ ¢ le-vee-268-06%S | 9 9 R 9
00 & K¥-z.1-282-026¢ | p (. /€ //|H6-84C-768-06¥8 1S 8 @ Lyl e NX-XZI-90D-081¢
17 g ¢ g :ml\nm-pmmxoo g7 L § e g xx'xoﬁ-mow;omﬁm
51 7 RA-(L1-E57-038¢ | cI T/X5A651-209-0675 | 1 L 3 | et 9 WX-XSZ-S09-081¢
bFS ¢ 01 e KXAL90-289L-06v5 | L ;i ) ¢ |zt 0T [00-218-90%~-L71¢
91 7 XX-0L1-2€2-026¢ | €1 6 XX4627-769-06bC | % v 5L ¢ |9 ¢ [(X-090-22€-021¢
Bl c 01 6 XX-GCH-7P9-06ES | 9T 8 $-0¢ SR ¢ [X-090-29T-071¢
FARIS 6 .6 __[1X-PS0-T¥9-08yC | B € KX-iL 918 | .8 lx-980-211-071¢
9T 6 g 0T IY-460-76T-06%9 |9 5 z SCENE ¢ T K¥-990-260-071¢
9t A 2-028¢ | 6 1 ~9TT-981-06%¢ /| ¥I z 'y ere | g ¢ N$-180-250-071¢
It 11 [XX-802-222-026S | 82 Z g . g crg |1 € [MX-£60-270-021¢8
5 9 [KX-C07-222-02BE | L T KH-GLO-2ZO-10¥C | §T 3 cers | 1T ¢ |00-96$-£60-ST1¢
at S 1-026¢ ! 97 6 X¥-¥00-30J-T9¥¢ | 01— /9 ere g 07T KX-S90-2.%-0T19
8§ XN-DBA-7CT-0288 |4 T XX-980-724-09pS |7 . 2V on-218 teig [§ T [Kx-700-922-011¢ _|
77 5 L 6 [{X-690-789¢-0¢¥S | ¢ CE S O R 07 MX-9T€-221-011¢
ot g L [XX-080-29€-02¥S | OT T eLypes g vt 6 M6-91§-2Z1-0Ti¢
51 NN-SO0-131-026¢ | 22 L KX-%00-908-11¥S | ¢ 9 b9 ¢ g 6 J6-SET-ZZT-0TIC
91 g1 07 KX-X00-0TG-0TPC | I 11 P} g | 6 H6-9CP-20T-0TT¢
5 (X-128-280-026S | 1T 6 7 9 7-T ey 8 NX-926-2860-011¢
9 I R L WX-X00-909-01VS |y wu-,a um‘ T 8 XX-426-260-011¢
ba T WX-Yne-fs0-0¢sE | ¥ LT K-9Lh-ze0-068¢ | ST o1 ge-T8I 50 6 {X-978-260-011¢
It I [xx-£80-2p0-028S | ¢ I &-nmﬁ-mcoxcwm> L ol 76-808-9¥71¢ | ¥ 1 WHX-PZ6-260-01T¢
¢t L [x-e9z-zz0-026¢ | ez 6 X00-808-418¢ | 6 a1 7e-902-981¢ | ¢ L) KX-€26-260-011¢
61 0l [X0O-00T-70¥-80L5 | 7 9 ->oo-myu-vﬁwn g 01 16-508-9¢18 | v /78// [xX-B16-260-011%
L2 5 [0-001-20¥-80L8 | 0T L xx-xoo-mom-ﬁﬁnm 8 a1 re e 1y 8/ XX-689-280-011¢
2016 XY-890-288-688S 1§ 00 KX-£20-2v9-018¢ |01 o0 le-gis- s L0 6 NX-19y-280-0118
L1 5 AB-082-29¢-166¢ L 9 AX-082-211-092¢ [ 4 4 XX-SLT=280-0119
7 I1 lNY-pSE-297-1688 | (1 9 Nx-g¢0-zei-ngze |1 g T XX-980-780-011¢
§ T1XX-660-700-16¢¢ | 01 8 XX-b20-z€I-0gZe |9 I 1 x-901%2%0 0118
Q Ul KX-690-210-1628 | o 8 Xx[mqo-wcﬁ-ommm 5 11 5
3 ¢ |eX-119-299-0685 | LT 01 XX-X0T-204-¥53¢ | 9 g 5 [MX-X80-30¥-01tg
5 . lx-cvg-zas-0acs | 07 9 KX-X80-y0d-vzzS | 21 z . XX-¥Z7-C0R-0T1¢
SED! §000 LYY oN 434 2000 Lyvd NN CoAmy ©gay 2000 LUyd
FTLOTEE sk XHONT I¥OTUENAYN CB6-001-460-0T L7049




119

x«loo -200-726¢
XX-620-200-7269
XX-860-706-17¢69
XX-690-206-126S
XX-L10-20L-126¢
KX-VL2-206-126¢9
-961-70¢-126¢
KX-LBT-206-126¢
XY-CPT-30C-1786
XX-€28-2VP-126G
X{-5L7-TVFP-1269
XX-£92-27V-17268
XX-~2972-T¥¥-176¢
XX-212-2vb-126¢
{X-661-2vv-128¢
L XX-E81-2Vv-1268
[ XX-S50-7%V-126%
XX-§00-2ph-126S
T [XX-860-701-126¢
AX~-€L0-02L-0068
XX-9€1-21L-076¢
x&znwﬁlwﬁ~10mmn
21T1-21L-026¢
xx:pmﬁqﬂcbuoo.
N{-£00-299-026¢
~<-mmouwvwrcmmm
NX-602-2€9-026¢
XXA7L0-085-076¢8
“¥90-2SC-028¢
:»annuﬂnnroo@u
XA-L0T~ 7168-0768
xxnmoﬁnw;wnowmm
XX-LG0-76F70768
XX-891-789-0766

v

C=RET I CIE I
e UL D WO WD

W

= Oy &
i R i S ]
O 0 [
—

—

2~

o~ S 3
—

Nelio)
=<
d<

<r

o

=
4 e e
<

o~

3

R el
e i B

B RE 2003 LyVd 0N ° A3 3000 Ly¥vd

-G01-480-012¢8 L7444




120

7 ;-598-0628 | 47 I S T 6 g (-X01-300-0¢
9 8 0T [Y-¥00- z 5 ERRECE: £l ~X9T-80E-0C G
-990~719-06¢5 | 9 Lo y-18T- 2 2 lez I1
-gep-71e-08¢8 | 12 L [N-psZ- g 91 ¢ o0y ¢ KY-A9T-80E-0ETC
-0Zh-708-0928 | L A 91 ni (X-XZT-800-0€1¢
~X00- et 1 VI i CEN-X71-908-081G
“IL0-T 0T B Xy-geo- ¢ 8
sfog-cov-lge | g 8 ¥-pe0-gel 8 Q
29v-01se |9 §  ly-gen- T g ) 8 IXY-¥80-908-0¢T
3 77 01 [X-¥80- PR 31 L HX-XGZ-S09-0€T¢
: 9g-5Tec leo g XXy~ I el
s AL 8 X-X80- |l L _EL_XX-¥80-908-081G _
B SoT-ger ~00dy T g L H-8Ez 75117 ¢ T NXP90- 7780218
y ~$57-7 100758 48 L WX-PLU-3TL-1788 j ¢ NX-650-291-021¢
i —eeT~Z 116k € L -990-20¢-112¢ . ¢ JX-790-780-071¢
g -ey2-102-160S (2 )L KX-8E1-2B1-1T%¢ Z € [X-6L0-250-0Z1¢
g 7 MY-0Z1-96T-1698 101/ /¢ o [XX~5.0-281-1129 ! £ NY-160-270-071(§
s . HX-030-991-16VS | 87~/ pl/ BN-Y8F-226-6025 £ 9L KXY-006-002-B11S
17T T T z00-t8vs 17 e NNSYR6-122-9078 | 01 o 50777 ¢
¢ T0ONY-80$-290-T6p8 | L2 /81 /N i 70 bo-zz 01 2t [Wy-719-970-L1T¢
v [T X-90¢-290-16%¢ | 91 T [X7Xp19900-4818 | 9 o1 ° I KX-162-209-01T1¢
078 KX-VEI1-780-16¥S | §I £ K¥-Y875204-881¢ | ¢ 7t -9l y T [XX-080-209-0T1§
¢ ¢ NB-LS£-768-06F§ | 11 0T NX-960-FLL-09TS |8 e I 6 NX-150-209-0TT¢
5.9 HB-96C-269-05¥C | TL ] K xmbpbw:ughmx A DA RE A S
7 9 ME-L¥E-763-06p¢ | 01 i 1\ <1 [ 0T K¥<6v0-209-017¢
7 ¢ HA-91$-769-06Y¢ | 0T 0T [XX-207-265-081¢( |9 71 loo-7n L I
7 ¥ BTy lmw-omqo y L X¥-BTV-80L-2L1S [ B Aﬂ,ﬁaﬁ 3 00 MX-LEO-209-0T18
I pI |KX-8GT-208-06%5 |61 5 [kx-xeL-909-zL18 | ol % ! ~€20-287-0118
2 Kx,@mc-qm\-o Pe | 91 6 [(X-X1-909-7.L15 |3 B 1
0T _A6-VLe-70L-08Y8 |z ol 8 _ont AN X ~100-247-0T18 _
[ K(-zus-z0L-06vs |12 0T X-YIT-gus-ToTd [ 9 T IVT-28v-011g
{X-960-297-06%2 | 02 8T MY-219-94.-9916 |1 ¢ c -290-222-011¢
: et 8 6  [XX-0T0-298-1915 | g c
y 20 HWX-¢B0-781-06V¢ | 1% 6 [X-100-299-1915 | § 0t g ~€81-781-011¢
; I X-¢T1-9ST1-06FC | & 6  KX-0T0-24%-181¢ |3 y
B1 1 MX-TIT-951-08%¢ 1¢ B XX-700-7p8-19T¢ ) )3 (X-281-28T-0118
iz It ¥ 6 JX-100-783-191¢ °
ST 01 X{-X00-804-19PS | 7 8 x& mﬂﬂ §9-1915 g -878-271-0118
97 [ 7 v OID [-191% 5 ~p08-221-0T16
pZ 0T NX-X00-C04-1T1%¢ | 91 § xx,va-Nmplooﬂm 9 b z 7).
01 ¢ KY-%00-308-TTPS | GT 6 [X-PS1-209-091¢ |¢ 7 z “T¥T-211-0118
A I £ 87 N4-199-910-8515 |7 _ 7 T 1L %
2T 21 KX-X00-9T9-01pe | ST €T [(¥-rv9-9To-gsTe g g 1 13
g 8 [NN-19L-708-16ES | €I g1 [X4-£¥9-910-8918 |7 7 2 5 -51606070115
1C 8 WX-LV9-703-108S | 1T L [{Y-929-910-3215 | T Z 1 y ~SLTZ60~-0T1¢
v 3 KY-£20-387-1682 | Ly §1 [y-Lz¢-919-gere | g1 I : L [X-L00-280-011¢
2 X-yL0-780-0688 | 1T i Ny-zzi-cro-gsie | oyl [ I U [Y-Z11-2%0-011¢
. (-X00-¥I0-FI8C | 7 91 |po-gp6-0uz-rere | i 9 BT 01 X-X90-804-0TIS
gy 4002 Luvd ov * 47y 9009 LY : oN ¢ 43w 7000 L¥vd
Lo FUULOTEE wxe X 1y o DO-00T-260-1128  L¥0dd




121

W [l Vi |XX-LLT-2%7-1259
gr € [X-BV0-727P-1259
I 91 NX-860-201-128§
v 81 KX-150-2L0-176¢
¢T  [X-CT1-7¢4-0286
o S I R D B 8 KX-921-71L-0288%
L [XN-SZT1-21L-0269
G Lo KX~L9T-T0L-0288
. ¥ ? IX¥-€07-799-0726¢
L \ gl 6 [NA-2%0-2p9-0769
. bl 6  |NX-802-789-076¢
NN U S S B A S Lo__XX-881-768-026% _
e b XX-¥90-255-026¢
- < ol [ IXX-861-26V-0769
71 ¢ NA-0E1-28%-026%
| 8 £ NX-221-28%-0268
: . ot T X¥-897-1¢y-026¢
L 4 N D I T N L XX-480-TEV-078S
[ L
i 7 NA-LL0-79¢-075¢
- 77 L NWX-TLI-TLE-076S
— 71 L KX-$91-2.8-076¢
’ 0l vl XX-091-28€-0069
o __olar 3 XY-P0£-797-0288
31 ¢ KX-100-22¢-026¢
- S € [KX-£62-261-0789
PN vl S {-0vZ-261-0288
01 g [KX-0Z1-361-026G
51 It
................. 87 /R st o_oo0v
........................... I v (61 LT 6
73 1l 4 8 PNX-E61-161-0Z6%
91 0l 9 ¢ [KX-E¥1-151-0Z5§
¢z el 81 [L |XX-22€-260-0268
1 71 ) PT |XX-11€-260-0266
I T e AN L YA 9 |[XX-80£-780-026S _
,,,,,,,,,, oo T z g1 MX-190 L1 TT [X{-L10€-760-026¢
pi 5 Ry-vin 5 L KX-981-260-0288
o1 i X-085 ez 8 [KX-697-720-0Z6S
g1 3 LT 81 /4 [XX-X50-£9Y-T09¢
1z 11 LE7 /U X4-X50-29V-1098
R . L1 DL KX-87I-70C-15BY 19 8 +840-292-268S
............................................. LT ¢ KX-88 2 -Zy2-799-16¢8
L Z ¢ WA-6%0-288-165¢
02 1 ® XX~6L1-730-166¢
71 1 - L PT o KX-980-2/10116¢5
a1 3 : g ¢ IPX-¥19-799/0656
Al 3 5 9  Irx-.09-799-0648
N e 7000 Lu¥d oN 43y 3000 Luyd oN * 0N 434 3000 14vd
7 d FITL07€8 wxw o YAONT YD THANA 00-001-260-112¢ L¥0dd




122

¢ 17 € ¥Z L 97 00-~02Z-1972-L7¢A 11 147
g 02 L 81 Tt A It % 00-209-09€E-012A
€ 81 € € 00-0T0-092-TTFA Tt ¥Z 100-800-097-G0¢€A L /A4
9 LT [00-T00-007-089A € V54 81 15474 A /44
¥ g1 |0L-T82-02v~-¥G9A € 1€ ¥ g 00-210-092-90¢€A 01 184

R 1 7S . S ler xvo b Vav xvo b 9% 109-109-098-0124
9 21/ 00~¥S7-02V-7S3A Al 01 100-800-09Z2-TT1%A 81 0T [00-010-092~-%0¢€EA 01 8¢ |
8 81/ 106-2S7-02%-¥SG3A el 15474 12 197 01 Le 07-1T09-09€-01ZA
€ 8 07-029~0S1-008A eI 144 02 144 g 11
L VI ) 8 1¢ g (134 g 0T J00-109-09€-0T174A
01 €1 . ST 4 vI Tt £ 87

L. 21 _[0E€-089-0T1-0094 or v ST 0T | 8. L% _00-ST0-19%-10Z24
¥i 9T |02-0€9-0T1~0094A g 4 00-300-092-TI¥A 8 Z q g 00-018-08%-T0ZA
& ¥ L €7 8 T 00-800-092-V0€A 02 ¥
Z1 eI £ g 00-210-091-T0FA L G€ 100-900-08Z2-20¢€A LT 4
6 71 |0¥-079-011-0084A 4 87 v 1554 21 ¥
G 91 ¥ LT Al 57 L ¥

RSN SN N B IS 2 C= 80 gv | % V. [00-$08-09%-107A
8 91 g G2 A 27 00~900-09Z2-10€EA A g 00~212-192~T02A
¥ 91 [0€-029-01T1T-008A 9 ¥e . 1 44 9 €2 [00-50Z2-1972-T02A
L qT 07 11 91 €V 06-208-09€-TT1ZA Z 97
§ S1 12 0T [00-0T0-091-T0FA 4 0¢ A ¥4
A ST 0¢-029-011-00%4A 4 1134 8 0¢ Z ¥Z |00-ST0-T92-102A
11 LI 61 11 | : AT ¥ Sy 0S-0T0~192-T0ZA
L LT 09-009-0TT-003A 02 0L [00-800-091-T0¥%A 8 62 A A
L 9¢€ 100-209-0%1-08%4A g 6€ [00-900-091~TLEA 6 87 Z 1 00-0T0-182-T074A
6 8T 00-20¥-0%1-08SG4A 9 Sy g [XA £ A
8 97 09-€00-%31-00GA |4 87 L g 00-208-09€-T1ZA € T 05-500-T9Z2-T102A
¥ £ 00-200-€31-00G4A 4 SZ ¢ Sy 91 1T

|9 ] 49 ) 4 e | ] LT Wl S U LI 0L 0G-900-192-10Z2A
9 £e 4 4 11 14 ) 6 17
L 0¢ ¥ 1 00-0T0-08Z-£39¢€A g 144 01 0T [00-¥T18-09Z-102A
L 67 [00-206-231-00SA 8 8¢ 01 £y 71 11
9 3¢ 8 LE g1 v —L €1 0T 100-078-09Z-T0ZA
g LE 069-T00-291-00SA a1 0¢g 01 (474 . g A

oose | o lST o eT | I L 2 I S T 109-808-092-T0ZA
8 6T [00-100-29T1~-00GA 01 87 L ] 11 1T
9 9¢ 6 LT g 6 [ 01 ) J0S-F08-092-T0Z2A
9 8 9 S [A 6 03-T08-09€-TIZA 81 11
¥ L 00-210-09Z-1T1F%A 12 |4 1A 9 61 07 _100~-708-09Z-1024A
g 44 81 ¥ 61 g 01 11

| 6 Ve e v 2 s 11 01 100-£08-092-T07A
S ¥e 8 ¥ 6 9 4 61 00-T109-092-007A
] £e £ ¥ 4 9 00-208-092-112A A g¢
g £e 9 14 8 6¢ T1 0¢
g L7 9 T 00-800-097-E9¢€A 4 6€ [09-708-09Z-11¢ZA 11 67
£ 92 B 0¢ 144 1474 eI A
£ G2 100-0T0-09Z2~-TT¥%A 6 62 100-011-7297-8Z2¢€A 12 2% 106-2089-09€-017ZA g1 7 109~T00-99€-071A
ON * A8Y 4400 L¥vd ON * JA3Y J400 1y¥yd ON * JA43Y 1003 1¥v¥d ON ° A3 4000 1¥Vd

T °d T€°80°¢6 KKK XAANI  TYILHINNN * kK V0-001-L60-0TT1 Lv0dd




123

T 1¢ [00-P10-TO0P-01T1 ! 91 [00-T100~-812-0T1T g Ly (00-¥10-206-8011 g 2¢ |00-212-22%-S0171
9 T [00-2T0-T0V-0TTT g ST [00-012-812-01T1 £7 LY T 28 |00-0TZ2-22Z¥v~S0T11
g 0¢ 1 6T [00-00Z-81Z-0T1I1 ST Ly 01 q2
g 62 |00~0¥E€~-TTE-0TTT 4 ST 101-700-812-0T1711 8 Ly 00-€T0-206-8011 01 ¥Z2 00-700-80%-5011
Z 08 00-0€€-TTE-0TTT € ST OI-T00-81Z2-0111 02 LY A 2¢ [00-T1Z2-20%-S0T1
I ...08 00-0Z€-1I£-0ITL |6 €T l00-TT0-L12-0T1T |2l Ly | T A 0 N
1A 62 0-0T€-T1€-01T1 g 1 |00-800-LTZ2-01171 g Ly [00-2T0-206-80T1 L 0T 100-600-912~-G011T
T 62, [00-062-T1¢-01TT 4 P1 00-800-L12-0111 61 Ly 9 a4
9 [ 8% A PT 00-L00-L12-0TT1 11 Ly 9 v 07-0€2-909-%011
9 LT/ 00082 -TIE~0TTT g €T J02-900-L12-0T11 ¥ LY [00-T10-206-8011 8 g
A 87 - A €1 [0T-G00-LT1Z-0T11 11 Iy 0T-0€72-309-8011 9 L 00-%00-202-%0T11
| 2 LT 00Z0LZ51IE-0ITL |1 €1 W1-p00-412-01TT |1 Tv 01-002-909-80TT | ¥ 2¢ 100-002-807-8011
1 82 i i% 21 [00-€00-LT1Z2-01T1 £ 0¢ €1 0g
T L? 00-067-T1€-0TI1T A 21 100-200-L1Z-0T1T € 62 00-0€2-T1€-801T R 62 [00-T100-21€-€017
9 97 00-0Z€-T0¢~0TTT I VI 9 0€ 91 4’4
1 97 00-0TE-TOE-0TTIT T 21 00-100-L1Z-0TTT 9 672 [0T-$00-11€-80771 B %44
T §2 00-062-T0€-0TJIT € 01 00-900-91Z2-01T1 IS 0g ¥ ¥y [00-01Z2-TT19-20T11
| L %2 _[00-0L2-108-01TT/ |2 | ‘0T 100-€00-91Z-0TLT | 0L 62 |01-£00-11€-80TT | ¥I %% | e
L S? A T/ [00-200-912~0111 17 9y L 0v Jo0-900-T19-2011
L ¥Z [00-09Z-T10€-0TT1T I 1/ 00-100-912-0T111 81 9y L Z
0T 97 [00-€00-10€-0T11 9 6 00-0V2-802-01T1 ST 97 L 1 00-£08-09Z2-T0Z4
[ §7 ¥ 6 00-0€C=C02-01T1 71 Sy A 8% [02-100-TG5-0764A
71 ¥Z2 [0T-T00-T0€-0TTI g 6 0002258020111 6 4 6 YA
S22 0-097-1¥2-0TI1 T 6 00-01g-€0z=0T1T 9 8y | | 6. 72 [00-000-081-09LA
1 27 00-062-1¥2-0111 1 8 0V~-012-202-0117 g 9y 0T-700-206-L01T 1T 28
g 17 ) T L 01-00Z2-202-0117 0z 9y A £
9 07 00-002-9€2-01TT L1 9 LT 9y IT 21 |08-00%-GZ1~0F%LA
T TZ |00-€00~9E€Z2~-0T11 71 9 00-0€2-T02-0T1T A 9% 8 AN
G 02 00~7200-G€2-0111 L 9 00-012~-10Z2-01T11 1T 9% 11 £l
L 07 _00-100-8€2-01T1 2z & | | 8 Loyl ]8 21 0L-098-LT1-0VLA
£ 61 [00-01Z2-0€2-0111 Z 9 00-00Z2-102-0111 g 17 8 12
< 6T 0I-002-0€2-0111 91 9 00-L00-T0Z2-0T11 4 9% 0TI-<T00-706-L0T1 6 02
I 6T [00~T00-0€Z2-0T1T11 11 9 00-900-102-01T1T € 8V W00-€00-906-G0711 9 6T [0L-082-%TT-0VLA
Z 81 [00-01Z2-622-0111 9 9 00-€00-102-0TTT g 197 L 1T
T 8T (00-00Z2-622-0111 02 9 g (44 8 0T [08-006-T0T-0ZLA
0T 4T fo0-0lz-¥2z-0ITl [0 8 | | § 1y 00-v$2-809-80TL |1 .1 |
T LT [00-900-¥22-0TT11T g 9 00-200-T0Z-0T1T ¥ £y - 6 LT 00-9S0-0%T1-L0LA
g LT [00-%00-%22-01TT 1 9 00-T00-T0Z2-0T1T 4 4% ( 8 14
4 L1 [00-€00-%22-0TT11 6 ¥ 00-027~T21-011T1 ¥ Ty 00-€8Z2-809-G0T1 8 ¥Z 100-8%0-0F1-90LA
€ L1 00-200-%2Z2-0T1T11 Al 4 00-T00-TZ1-0TTT £ 5574 g 8 00-G€0-0VT-G0LA
g1 91 [00-002-122-0111 I € 00-01Z-901-0T17% € (44 L €7
91 _..9L [00-100-122=01TL | T 7 100-0v2-T0I-0I1L | € T¥ 100-252-809-30T1 | ¢ 2T 100-0Z0-0v71-70LA _
9 91 00~-800-612-011T1 1 1 00-0€Z2-101T-0TT1 A 154 4 8
11 91 [00-%00-6T2-01711 8 Iy [00-002-509-601T1 A 44 g L 00-910-00T-V0LA
01 91 [00-€00-6TZ2~-0T1T1 12 g 00-T00-T0Z2-6011 Z 1y |00-082-808-90T1 L 12
£ 91 [00~200-6T1Z2-0T1TT ¥ 4 00-022-T21-60171 L £y 9 02 00-¥10-0%T-V0LA
6 91 12 LY L v L 8
§ 91 100-T00-6172-0T11 £1 Ly 100-%10-706-80711 9 I 00-700-809-6011 g L 00-210-0FT-V0LA
ON * J3¥ 4000 Lyvd ON ~ J3¥ 4000 Lyvd ON ° JdY 40300 Ldyd ON ° 484 4000 LYyd

7 °d 1€°80°¢6 kkk  XHANT  TVOTHIHAON Kk ¥0-00T-L60-0T1T Lv0dd



124

4 € 00-800-0Z21-%0FT 8 G 00-T00-%0F-¥9¢CT L 9% 00-LI0-T06-0TT17Y
¥Z v [00-T00-909-66¢€1 4 ¥e 4 9% [PO-STI0-1086-0TTT1
T 0T [00-S00-917-868T1 7 €8 [0T-900-€0P-¥9E1 g1 9y
g 8 00-100-207-86¢€1 8 81 [00-¥00-€0F-V9€T 1 9% 00-€T0-106-0T11
¥4 g € €2 00-001-1%¥Z2-79¢T1 4 6% 0T1-01Z2-9T719-0T711
| Lo R K L9 00-200-102-L681 |¥ 11 LSy 01-002-919-0T11
T S 01-00Z-0€6-96¢€1 g 0T [01-€00-91Z2-%9¢€7 8 PP OT-082-T19-071T
) 91 Ly L Ie 5T by
6 9%/ /100-200-108-786L 1 Ly [00-¥E0-7206-96€1 L 61 00-€00-€0P-BGET € ¥ 01-01Z2-T19-0111
8 11 i L Sy 00-0607-129-96¢€1 g £y et A4
[ 0T 00+I0T-S02-%S6L A G PZ-300-F¥0¥7-96€T 8 iv 00-€00-109-2G¢€T 9 ¥r 00-800-TT9-0TTT
le 8 | o | T8¢ 00-100-70¥-9681 |2 07 00-L00-v0¥-2S€T | 0T ¥ 100-700-TT9-0TI1 _
€ LE 00-0T0-GGT~89L¢ 8 82 0T AN T ¥¥r 00-T00-TI18-~-0111
97 1544 { L LT [00-0vZ2-T1E-96€1 €1 €1 S1 v 100-062-909-0T711
Y4 v 79 12 01 21 00-¥00-L12-28¢€1 81 £F [00-08Z2-909-01TT
L ¥ 00-9500-%9T1-6GL¢E (A 0Z 01-200-S€Z-96¢T1 (A L1 0% 997
A A 00-G00~ETE-LELE A BT [00-002-0€Z-96¢€1 8 LT 00-T00-SCL~TPET 6T 2 100-0L72-809-0111
|11 8% 00-900-14T-L6L8 19 /8T 'bI-200-622-96¢L |t 2z |~ |1 ey |
LT |44 q 81 N00-T100-82Z2-96€1 € 2% J00-200-1Z2L-LEET 81 v 00-092-309-01T171
L1 v 00-T00-128-%18¢ L 91/ /000-L00=-612-96€1T g €4 |00-00€-€G672-T€CT T gV 01-0€7-908-0111
9 12 4 91 [01~200-612-96¢€1 1 8% 01-100-906-6Z2¢€1 T v 01-002-309-0TT171
L 0% |00-200~02L-0089¢ 9 €1 100-€10~-412-96¢€1 ¥ €2 00-00%-1vZ2-62¢€1 L2 € 100-900-909-01T1T
A T€ 100-200-20€-095¢ £ 1T 01 G¢ [00-L00-T0¥-9Z¢T 6 2 p0-¥00-909-0111
Looo8e |\ ] | b_._0L _[00-002-91z-96¢1) |2 9 | e | 8T8 100-£00-909-0111
1 LE 01-0V2-€0€-9726¢ 61 ¥ 81 9 ] €y [00-T00-309-01TT
9 SE [00-¥PTT-20V-81Z¢ 91 4 98 g 9 0F 00-€00-T09-0TTT
€2 154 11 74 8 9 T 0y [00-T00-01F~0TTT
21 197 9 74 € g 00-200~502-%Z2¢€1 L 6 [|01-022-80%-0T111
44 (44 T ¥ 00-100-T21-96¢€1 1 /€% /100-€00-T¥Z2-01¢€1 4 6E [00-0TZ-80V-0TTT
AT 20 ¢ LL_100-900-Sez-v8el |z ®e | 188 01-002-80¥-0TT1
g 68 [00-L20-10€-%0L2 8 44 4 LE ) 6 6¢
S 9¢ [00-L00-FSG6-20G7 8 €€ 100-T00-€0¥-18€T ¥ 1€ g 68 [00-T00-80%-0T1TT
q € 00-900-90T1T-¥V12 01 1€ 00-€00-20%7-9L¢ET 4 ¥4 g 8¢
¥ 8V [00-0TZ2-1€6-0€12 g 82 00-100-1Z21-9LET 8 22 1§ LE OI-¥00-90¥%-0111
6 T€ |00-8T0-T09-0€12 22 Ly 4 27 |00-T00-T¥Z-G0%T 6 8¢
AT 3 B vy SO ¢ A I B LB 00-800-90V-011T
21 62 L Ly |00-¥00-T¥6-€LET 14 0z L 8¢
11 83 ST 11 4 81 |00-€800-92Z2-20¢1 L L€ 100-200-90%-011T1
01 LT 00-T00-10%-0012 91 0T 00-T100-TZT1-€LET g 8% 00-£00-066-0111 1 9%/ 00-082-Y0¥-0111
¥ g€ g Sz 0t LY € 9¢/ 0O-TT0-P0V-0111
4 LS [0€-800-91T1-095T q ¥Z 100-S00-T0€-99¢ET € Ly |00-LT0-206-0TTT g 98 00-800-F0V-0T11T
L e | s AR I Ly s 58 WI-L00-707-0111
L £e z 27 [00-200-1¥Z-G9¢1 A Ly |00-9T0-206-01T1 g i'AY
4 0¢ g A 81 Ly 100-200~206-01171 € €€ [00-0€2-5¢0v~01T1T
4 62 € g1 LY Ly |00-T00-206-01TT T ¥e 00-02Z-E0¥+0TT11T
L 87 [00-TO00-LTT-2¢€%1 g ZT 00-700-922-99¢1 61 9y T €€ 100-00Z2-C0F-0TTT
S 7€ [00~-900-LTT-60%1 g I8 [00-200-L07-¥9¢€T 91 9% 00-€20-106-0TT1 A 49
4 98 OT-800-LT1T-LOVI 6 G€ 00-S00-¥0F-¥9¢€1 07 37 00-610-106-0T11 4 €€ 00-T00-€0%-0T1T
ON ° Jd3d 000 Lyvd ON ° 434 4000 LY¥Vd ON ° 49Y 3000 L¥vyd ON * J83¥ 000 Lyyd
€ °d 1€°80°¢6 koK XdaNI  TYOTHIKNN * Kk YO0-00T~460-0TTT Lv0dd




125

¢ el L et 9 61 @ 1
] A 9 71 1 1 3 01 Y1114 ¥IV4dVD
9T Ir g b INLY-0 | T B e v 41114 110/dV0
LT T At ¢ HHg LN | 9 i1 A B3 ANVL 4V
77 0l 01 1 i 9 1 d¥o
ee 8 R A e I B g __dwos LAVHSKYD.
¥4 3 47 1 > 8 7 Tssy LAVHSKYD
6 . ¢z 01 9R/L0 | ¢ Tl 9 I HENNAERE!
p vl ‘ AT42S | 9T et z 5 7 g1 ANYL/LANOV YA
3 v L neniky adod | 6 T 1 ¥ [ el
L ¢ HS2d/004 | 61 i b 1 { 71
AL 8 o dexwAa0nsaoy [ ST ¢ I T A 1 L8
‘ 7 oNOTIaNNDD WSSy oW | LT 5 9 L i [ 1a¥oved
[ 1 dVAS/ONTY 92 8 7 5 L z @04 9NILIENNOD 1704
: 7 NOLSI4/0NTH 10T 8 ¢ el 81 g SZXSH/L104
[ i dVNS 9NIY.| 6 g L £l €2 i
NOLSI4 9NTN [0Z /1~ ¥ 7] 6 g 91¥8H/1104
o avrviaw o< /8 o |1oarn A2 O
IS IR TREY | ¢ ¢ N [T 0t 9" 9 CooToTTTTr
v INTLYYLS/ATTINd | 1T 8 NIVN/3TZ700 | ¢ 9 9 ¢ $X9H/1709
o1 el I1 ‘ g e RN 1 0EXSH/17T104
71 YALIT400d | €1 01 duoa NN | S Tl 67 9 ZIX9K/L704
I L z g FYOHD/MNIT | ¥ i1 61 01 3X9H 1104
I 2 ond lze 8 |\ |e ot e __ev | oo
B B g 3 EEERR 0T 4 MY /INENAT | 6 ¢l
6 01 4 51 TANYHATIANT ) 01 g 405STNdN00Ha | 72 e1
8 01 I g1 TIANY e 1 1 71
L H] g1 L L i 12 11
4 12 3LV1d | 61 ¢ gt i 07 01
S i ¢°g=1 NOLSIG Lol oz | AmL| et (o P ol .
i z NOISId [ €T 3 ToTTd/rar [ v S50 71 5
91 i1 71 5 NIVH/LAC | 0% e 77 8
i 01 TIVL/3dId | 91 6 YOLYTINSNT | 61 er 91 3
e1 6 TUVINI /4T | ¢ L [ASSY  TI0D NOILINDT | 0T A 61 L
01 I Z L YALINDI | 12 gl 91 L
oL 0L o N SO S A DA 6 I
i T < NYA/ONISNOH | ¢% 8 c ¢
71 e T N0 HIANITA2/A¥3H | 73 L it g
31 1 V1 70N | LT L al i
Z 7 1 71 L et/ 1
0% 9 ¢ 14109 | g 5 85/, 1 1108
R U e 0 L A 8 s 2 ey A 7979/94ONIYYAE
11 ¢ L EERIE 1 7 gy 4vd
DT [ . 3 ASSY-HONYZAGD | 7 I I 1T NAVAS/¥aLSTauy
v PU | NALAYLIS TI00TNSIAYL | 6 7 TVOITHN/8YAD | 2 01 I 01 7 Buvds 431S3YYY
e 3 at g1 1a04°990YD | 23 6 b g 7/ 4gN204/RYY
e g IRSSY  I0UINGZ/TENYA | ¢ [ ASYO YFAD0UCLIYSYD | E 5 B 8 LOATd/HYY
§ 3 10Y L : 11 431440K/1845%0 | ¢ L 9 NONYIAQD/HYY
oN " 43y NOTLdIN0STa oN * 43y NOT1dIHOSHET 0y 43y ON a3y NOILdI¥0S3q
T d pLtL0¢s X3ONT i 00-001-460-6028 87044




126

3 5 |ASSY AXOHD/FATVA
4 $ FTLLOYHL ASSV HATVA
7 002X0TX9/3dNL
c7
7 091X94y 340l
N ¥ 40l
[ HONZYA ‘1001
I S UUT e UUU TN U SR S SRR U S LIX 1001
v HAATHA 1001
| g 13ddVL
- ¢
- Z ASSY dyil
0 9TX9H anls
,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, I S N L T N NSO U & o _____Jl704 gais
- T
e f anls
’ 7 71003 YIIUYLS
N I NMLHY‘DNIHdS
L ANI T DNIYdS
D D S NV S S v o8 L HONY3AQD/DNI¥AS
T N [ AATYA ANIONH-DNIY¥AS
71 v1
St g1
g 91 02 1
17 L a1 0t
T Y e § L A o B S S
L i A §
L3 Tt 2l g
§7 01 4 4
ST I gl ¢ HNIUdS
L7 &1 71 g 440¥dS
.......... U S P U1 ST 4 S SRS 8 V4. &L ¢ 1 ¥0ONYHAQDFAZATS
7 11 z g
124 01 . i 9
87 3 T/ 8
4 3 1.7/ ANIONZ/AN0YHS
11 3 (1 1 TI0°1V3S
R D S B S S T A § /A BXPR NHAUIS
N 07 L 01 [} )
L 4 8 6 LA
91 g g 6 JASSY LERRN]
[ g 5 Al
4 p LI ST
£7 6 1ASSY vl £l nINIS
ON * 43y NOTLAINDSIq ON * 43y NOILAINDSH O C 44y ¥ N *day NOTLdT¥OSAT
70d yI"L0"EH xxx XFANI TWOILIEYHATY 00-001-25(-602% 67049




127

0l L [ 3 NOLSIJ LIS Vi 9 01 9 dW¥TD
5 L 4 5 81 9 g 9 JASSY  I1V0Td HRAWVHD
1 3 INIYdS | ¢ C ONIHASTATY Y 31 3 4 17 ONIYdS aSYD
43 7 HAFAS | P 11 SANTYLHY | T 9 ¢ { YANDOTASYD
3 L AA¥3TS | 8 11 RRENEE g 3 [T | 441Y¥L1S 110034/9SY0D
R R B 7] I ASSY  MALMVLS 1710034 |2 I S 9 Jssv HOLANNGHYD
y ¢ S Ti ONELUVLIS/ATTING | L ¢ 40 | 4 01 AVl 13and/4vo
e ¢ g TT | MILYYLS 7102983704 | 5 9 A¥ 3 e e 8 YALTId HIV/dVD
9 g = Al 9 Pl 0t ¢ 3 [ASSY dvo

¥ N\ 12 ¥ 90T | Bl 4 [ 01l
Z S 9 A B
T T s I SRS B S S 20 SN dvd
4 g7 l=l WIHS/| 9 [ Il 5 1L ¢ [dHOD LAVHSHYO
i ) T 4 ANIONTNOLSTd | 9 I Z 01 1ayovyug
7 £V I=L WIHS 2 z §°0="1 NOLSId | 8 4 (1 L Q3a0NY 14417049
C LT 8 11VL/4dId | 6 7 A 4 *ANOO ‘1104
z 9o =L WIHS [T 01 [dHOD did | 1 6 97 6
e e o NOIsEdENIA | €T nn ST 8X9W 17104
4 ge T=L WIHS | €2 L I g A 11
¢ [ s [ [ 91 11
7 92 7T=1 HINS | ¥ I ) % [ 130 LANSYD 46T 11
¢ [ I N NId | 7 9 D°LANSYS | 91 0t
H €7 T=L NIHS | L Lo dNOD  JT0MINOD/TENYd | 7 6 ¥ LANSYD | 67 5
L ____lf 3 8 | i IO NVd S 00
7 T [=J KIHS | 0T 01 |2 6
g 3 i S j4 ?
Z ST 1=l WIHS | L2 4 X P
7 14¥HS | 81 I INTE~0 (9 93
6 ¢ ONTUAS LVES | o1 ¢ HHG'LAN 1S 9

8L LS . 6 1 01 AN
A [ TL0°1¥4HS | ¢2 8 SN/LON | 0T 5 ¢
97 [ 110 1¥3S | 07 ) SK/LAN | 8 6 o HMTYAUILNIS T g
A A TEYSN/ATUIS | T 01 9 01 BREREFETER NI TN IA g
it ] 22 [ L g ava | 9z g

[ 3 12z g Z1 o 40SSANAR0040A | L7 £
8 . A3¥os o1 ¢ L T 9 4. A | SO S

0l g1 ¢ 01 I 17 [

ol er z AN | 6 ! 07, 1
8 z 9 NIVESITZZ0N | 91 6 [1 1 1108
9 g1 6  ASSY HERRERIN 1 /) 1 TIvE oNIUYEE
¢ T . HYLHDSHNIT | ¥ ¢ 781 dvd
...... (S . 1 1. 1010 N A A DS L. § St 10 U5 S A e aNve
11 3doY | 2 z1 v g 9 1 9144¥4
¢ HSAd a0y | 1 At z 9 e 5 MUY dS/URLSARYY
7 11 6 TYONYH/T3GY T ST 01 ¥ L <) LOATd WdY
L z aoy | 71 g ZT or ¢ i HEND0T WYY
97 Z dYNSONIY | 87 £ 31 9 e L JASS¥ ™~ Way
@ S o= LS LA/ONTIY | 01 z AIM | T 9 g 5 IAssy MALTTd HIY

08 Juy 0IL4T¥2S3q 0N * 434 NOTLJIN0S3a AR =R *oa8d NOILdI¥O2S3d

<=
<
1
=
<
—
1
[

60-0T2¢ 570d4




128

e L 9 ava1 adIn
: 17 4 LHDTAM
97 6 9K/dS HAHSY A
I 5
........................... s . : ; - e
— (7 L IN/YTHSY A
. 9L [ OTH/HEHSY
N 14 It
; gl L
A L
........................................... L PR et . 5
T S
it g YAHSY A
{ g FAVINT “9ATVA
- 7 3 LSNYHYT“IATYA
............ T S S D .l B _8 __|ASSY ___ HMOHO/HATVA
, g g |ASSY ATV A
4 1 FATYA
61 01 ¢0z=1/01v4d 340l
i L7 6 ¥a4g4nyd/34nl
. <~ ST 01
............................................................ e LA s
et 9 aqnl
. 1 g1 HONFUA“T00L
9 79 13ddVlL
L 9 11704 anis
AN ants
............................... sy 110034 DNTHAS
01 ¢ | /AATVA/ INIDNTONIUdS
Bl L “
el 11
61 8 .
9l L
5l L SNIH¥dS
oN T 43y NOTI4INISda 0N * 43y NOILdIu0sad 0% Ady 0N *4EY NOILdI¥DS3a
nod F1°L072B x XAONT 10T IAGVHAT < 00-001-280~012¢ 5¥0d4




129

3 o gl i 1 11
3 7l 71 T § 01 MILTI4 HIVdYO
N L ¥ ONIH-0 | 8 18 v 43114 110/dY0
LI Tl ¢ WNSSLAN | L 01 el YNYL dVO
77 0l (3 gl el 8 dyd
N S N [ SN SRR - 1 5 - N 3 S A I B £ __JdN0D LAVHSHYO
27 b ¥/ 11 ¢ 71 | HARLYAYE
5 4 YIS | g7 01 9N/ Li g 8 el CAWARE RS
2 pr L O0STIXY A0y | gt ¢t [ v el
L 3 7/ HSAd4/004 | 8 FA y [ A
51 9 NONHHAQD/00Y | 61 [ ; et 9
8 ___& __|BNLLOE 4ov.>Mvu‘be R S 1 S T U PR N 110 1o IO e UK 0N 1 N U Lol 13YovHg
! b AVNS ONTW | 2T 6 ¥ 5 z 0¥ ONTLOINNQO 1104
B p1 d¥HS/9NTY [T 8 ¢ o 1 Se¥gu/110d
1 7 {0870 NOLSLd L3S ONTY 10T 8 A el 1 g S7X8H/1104
o z NOLSTd L3S DNIU\ B 8 i A TN/ HTLTI | g2 1
g ¢ ONIMdSIATYA-YINIVIAY (02 /L~ 1 1L ; g 9TX8H/110d
Lo FDUNBINVAS TI00MNN3AM | 8 L8 N | T ot 1t AALTA s v | B
{ A ONILYVLIS/ATTI0Nd | &1 4 LN [ b 9 g | Tt
8 el 11 i NIVR/ITZZON | F g L g 8XSK/1T08
g 71 41714104 | €1 1 ] g 11 87 9 Z1X9K/1704
e L ¢l 0T |dh00 AT | Y 11 61 01 9X9H 1104
i 4 931d | 7 8 THOHO/ZUNTT | § o1 L7 g1
L O R 8 ¢ g e A A 897 N
5 01 g g YANA T 0T ¢ ¢Z g1
g 01 4 a1 TEMNVIATGY T ] 12 o1 uumzqﬂ 21 71
4 9 I g1 HELE S B N iz 11
1 y 51 ¢ NNAS/ZAaN (|(8 { 07 01
I ¢ AL¥7d | €1 L NG T I A 01
T ONA/NOLSTId V0L 2 oAmlwyro (O AT s
z Z A4 NOLSId | €1 ToId/s0ar [ 1 77 g
31 1L 71 8 NIYW/LAC | & = 91 3
Pl 01 TI¥L/3d1d | 91 6 HOLYINSNI | ¢ A 61 L
el 8 AWYINI/AdId | 2 L YALINDT | 07 21 g1 L
ol 11 g 9 61 gl 4 9
oL 0T | lsAavuxa/adid e« N NYAZONTSAQH [ 0T 28 | .\ A1 |8 ¢ I B
A 11 z T YIANTTA0 dW00 dvad | 2z o1 : R A 3
71 0f 1dId | 9 b1 FIANGH | 22 L 5 [
z z NOLSTd/NId | € vl Ll L 1
0% 8 9 g JALAD | 71 L P 1104
z ¢ 97 9 4 § Ik 7 q0eg/ay‘oNIYYad
T A I 5 A . Lo 2T TEA05HTASY) | A0 L I C0Z9/8Y ONIYYAE
01 [ 12 g ASSY-HONYTA09 | ¢ 1 Y088y [ 7 qr 4vd
8 I 6 7 TYOLTEH/NYAD | 7 I i Tt MUY dS/HILSaYYY
i vi 91 21 TAN4490AYD | ¢ I e 0l /HYvds 4aLsaddy
3 g e [ 3SY0 YAUO0MLINSYO 1 07 6 v g 7/ ¢aN00d/ Ry
s y L It z §  lAssy ¢ ] LOAId/HYY
g g TORLNGD ASSY Tduv¥d | 9 Nt Y3 144N/ LANSYD | ¢ L 0 9 JONYHA0D/ KUY
RER NOILdI¥2S3d oN 43 NOTILATHOSTU LR AR ] NOILdI¥0S4Ad
T d PT1TL0°¢6 {AONT 0 00-00T-L60~-1128 5%0d4




130

5 47LL04HL ASSY TATVA
o)
6 GY0H3 ASSY FATVA
el §17X01X9/3001
g1
.......... S A1 p o 081X8Xp/3d0l
e L i S B &
L g1 0l
- 71 L q4n1
N [ 91 HONTHA 1001
¢ 91 LIY 1001
- —~ . R e b 91 1 ¥3ATYA 1001
............. TTToTTTrTTTT Ty g 3 1344yl
( g el
. Z 4 71 [xssy dyl
< ) 8l 6 949X anls
61 5 1708 @nls
o . B A S O N ~
S AP s e el S il e 1z ol anis
. z 2 TIQ084 ¥ALIYVIS
) 't yi NUALIYONTIYUS
. L7 g WNITONIUdS
; H g HONUAAOD/ONTYdS
- I I T AATVA ANIONA-DNIUAS |
U USRS SR U B S - - - A o
gy ¢l
07 TT
91 01
/ ¢t 9
e 9 RS R
........................... e E R A & 2] , [ g
3 4 p L
1 L et g ONINAS
01 g At g 490¥dS
L7 11 21 g dONUGA0D“FATRTS
ez _ov . N -
|||||||||||||||||||||||||||||||||||||||||||| R S S S 4 9
¢l 71 { g 8
97 11 2 8 ANIDNI/Q0YHS
Ve 01 A T
87 2 11 1 TI0°1Y8S
T T N IV SN I A . __8XPH MEHOS
................................... I A i 9 ‘ 0T 5 .
i : 8 6
01 L g 5 JASSY #340S
g1 ¢ @ yi
1 ¢ Ll [
z g Fl Sl 143498
oN T daY NOIL4THO53q oN * 43Y NOTLdIu2$TU ON * 4TY ON 43y NOILdI¥OSEHA
P FI°L0°CE EEES 3aNI  vor = 00-001-260-11Z¢ 8b0dd




131

€ 91 81-£1/4NdS/UYED | T rA% 9 €7 0SXZTR/1T08 | 01 A
4 A A701/7490dS/8V3D | 2 1y JASSY ANVL/dYD | 2 g 0Z2TXZIR/L109 | 2 1A
L 97 28 4NdS/¥vdb | ¥ Z¢ JASSY MTLLO¥HI/AT9YD | 9 0g 07 &4
9 £y g 8¢€ 9 67 0LX0TW/1T09 | 72 ¥Z
9 (A g Le HOLNT0HGIS/319Y0 | € 4 9 11
111y [Kssy. 1304/890¥9 | & e | ISTHSETONYW/ZIEYOle T | SSXOTR/LT08 | L. o1 | .
€ 5874 9 1€ 4/H01072/74749Y3 | 91 11 g S
€ A4 01 Al LT 01 SHPXOTH/LT09 | L Z
€ 187 /d¥D/BNYL/1ANSYD | €1 €1 9 81 97X0TH/L709 | L T 1104
9 g7 - 01 21 T¥IS‘HSNG | ¥ Sy SOTXOTW/1104d | SZ 9
L G2 - g £Y A Z 02 9
Lo ¥T_|4W0D  ATANYH/ERVM4 \S gy | | A S 00TXOIR/LTO8 [ ST 8 |\
1 4 g 1y d¥2 ANVI/YHHLIVAYY | § A 01 9
T 1 IKdHOD LNOHA/3RYYL { T 927 g T GGX8 K/LT049 | § 9 8£04A/17349
L 1 47 T 1 L 2
L 1 2 |dWQD FTANVH/LANOVHE | Z1 0T GHX8 W/L708 | 0T €1
] HA4I1I4d |8 8T FONYHO ‘SS04 | 81 11 L 71 €0£9/49Y ‘ONIUVAL
z AW0D_ MM/MAGNEA | T 77 | rdy/TREHA dEM4/SSO8 (6T o1 | A 18 _2089/84 ONTHVEL
dHOD HT/43aNdd | § % d€/1ddHA dd¥4/8S049 | 02 v 6 ¥1
S 11 : LT ¥ o1 €1
ASVI“YHAQD | 9 01 OTX9W/SKAS‘L1049 | 21 ¥ 6 77 p0z9/84 “ONT UYL
LL/YETAANK/HIAQD | 8 6¢ - L ¥ R 97
dHOD G/HATAANK/HHAAQD | 2 6¢ 9TX8K/(S) SWAS‘L10d9 | 2 ¥ 0vX8 K/1L704 | 21 91
dN0D_ /¥AT4A0K/¥HA0D | ¥2 9 Lol 1 I - T
K/1708 | ¥ 91 €079/d4 DNIUVHL
' ATANVH/MIA0D | §1 g 6 11 € 8 SS70Z29/4d4‘ONIdYydd
dNO0D LL/9/1738/43A00 | 6 9 01 07 0pIX8 K/1709 | L ST
4 9 (S) SwWas‘i104d|(z21 1 g ST
dKOD §6/9/1139/43A00 | € Sy £1 07 00TX8 K/1709 | 2 S1 72029/94“‘DNIYYId
] LL ¥y | AN o 0TX9 K/1T08 | TT 41 |
LL/YV/1T88/7493A00 | 11 A7 € e L LT 9009 G4 ‘BNIYVIY
GG/V/11d9/43A00 | § A% € 627 /|dR0D ¥001/1709 | ¥ €1 LT9Z0Z1N/¥N“DNIYYAL
aya1 yadkn1o | o1 £y L I’44 ) 9 At
3dAL K‘dITD | 91 A4 A 44 8 g1
01 (47 01 18 9 1 ONIHVHL
................................... 6 Ty | v S | 9IX9K/(dS)LT08 | 0T IS | O0VI/ZHIA‘QNYE
11=0/4S0H‘dITD | L 6 FI 0¢ - 4 Z¢ 40LVYETII0V/ ANV Y
91 91 [ZdOHSGZSYATIOU/NIVHD | § 6 8 134 ( 4 12
A 11 A 6 (dS) swds‘l1o0d | ¥vI 62 € 02
€ 07 [HY/NOISSINSNVHL/HSYVO | 21T V4% 8 62 £ 81
T 11 91 £y 6 82 g LT 91/G/1849LS“11vd
2. 0T 1/NOISSIWSNVMI/ESYO |01 8¢ | | I 1 R B Sy 2 S
¥ 11 01 LE SWES“LT049 | L S 0ZX8K (dS)yliod |1 (A dH0D NOISNAL/HRYEY
S 0t 0SXPZ/1AVHSdVD | 22 19% € 87 ! 12
T 01 LXGZ/1V9S4dVD | 11 [584 £ L3 GGIXOTH 1704 | 8 0Z |dH0D LTATHSENS/HYY
9 11 12 A% 8 4% G 61 |[dWOD//HOLNTOAAIS/ KUY
6 01 0€/710dVD | T1 A% dS/110€ | 8 £E L 88
4 E¥ JASSY ANVL/dVD | € 7€ €ZX9R/1108 | T 97 17049 | L LE HOLNT33AIS/ KUY
ON " A8y NOLLdI¥0SHA ON * J3¥ NOILdI¥Ddsaa ON ° 434 NOIL1dI¥dSHA ON ° 43Y¥ NOIIdIY2Sdad
T °d T€°80°¢€6 KKk XdANI TYOILA4VHATV *K K YO-00T1-460-0TT1 67044




132

g ge 1 07 LATHSENS/AVIS | 2 9¢
q LT 1 81 |dWOD T/¥FIAIHS/AVIS | 1T 0g
19 9z A 81T |dH0D H/¥ILATHS/AVIS | 11 67
g 14 1 € dK0D d/UNVIS | €1 14
S ¥z € L1 81/1d¥008d4S | €1 &4 AFYDS
.................................................... [ ) ISR B Z ¢ 5 R 17 S 1 20 S
€ € OTN/dHHSYA | ¥ 02 LT v 00T YAadaNy
A 43 - 9 9¢ 4 81 MALATHS‘ONIY¥dS | L €1
A g€e LATHS/HUO0A | 8 8 ¥ ¥e g 71 202/dVNS‘BNTIY
0T 81 CHEIA Y L ZIW/ HHAHSYA | ¥ £e 28 JYNSSHYd ‘ONIUdS | ¥ 8
L [¥4 €1 |95 A € HOLATO“ONIYdS | € L D0 S1/dYNSONIY
T R 21W/ds¥AMsyadel gy | | g I8 | Ayves‘ONINdS |41z | oo
¥ 82 8 T¢ 8 8 8 07 D PI/dVYNS*BNTY
¥ LT |81 ¥ 9 L YCOLH/DNTIYdS | L 8
g 97 (2 V- q gg LSOOJH/DNINAS | § L 0 Z1/dYNS‘ONIY
9 Y4 g 4 9K / HIHSYA | 2 e 7Q00H/BNINdS | § 8 dITOHIO“DNIY
] Ve 9 G¢ G L1 YEOOH/DNIUAS | 8 K4
LA & S R b S M A3 2 N A0T0D/BNIMS |8 be |
1¥4 01 OTK/dS YAHSYH | L 02 i ¢ 8y JIX0T/YANNVIS | €1 LT
¥ 0y £ Al - € 8V YANNYdS | 6 L1 dYNS/BDNIY
6T 11 £ gl YA 17 1A L SYSY/NOISNAL “AdTT0d
07 01 8 W/dS‘HAHSYA | € 71 YAHSYA | 7 4 aNS/ddaLATHS | 7 8 0SXTy/AdT10d
€ [}24 8 82 1 61 HOLNTO08AIS/YALATHS | LT 9
KT T I L Lo L7 | ONILIOENNQDHEAL [T 41 | .. B/733HA/LAVHS |31 9
€1 Tt § 07 Tr0/7440r ot L1 [dKOD TAAHA/LAVHS | L 9 dH0D 691dZA/A4710d
At 0T g W/1dYIHSYA | ¢ ¥I S10/34AL(| 6 91 g1 9
€2 9 [ 0¢ g 97 Tt g G60/€L09ZA/RATINd
81 9 g1 62 H40L | 1 97 JAIHS/LAVHS | 9 9 €L09ZA/ATTINd
g1 9 T 8y oyd T00L°100L | €1 9T /|dW0OD NOILONQA¥/IAVHS | 32 9
89 R T Ty W0 OS/TENA/ZINVL T WL 129 |dKOD _ 63TAA/ARTING.
€ 9 YANOT10d “HHEHSYA | T €¥ [dKOD g/7dNd/4NVL | T €1 ) 17 9
q1 It 1 ¥ |dK0D V/TaN4/79NVL | T 1 NIVH/LIAVHS | T 9 €L09A/RETTINd
91 0T ZXZTX6/HHHSYA | L 874 Y d0IS‘HOLIIAS | 8 ST ¥ 47
01 97 20XZ3XZZ/HHHSYA | 8 187 Pv/ANYL/1¥0ddNS | T ST |dW0D YFINAQD/LAVHS | ¥ (47
4] 92 9XZ¥XT1Z/HaAHSYA | G1 €% |dW0D LL/¥VEAY/1Y0ddAS | € ST HAINAQD/ LAVHS | ¥ 1% dV¥J ¥NVI/H1V1d
9..8L_| __ T0XBZXOZ/MEHSYM| ST 2y |dK0D SS/NVEM/l¥oddNS |TT _ pT | o r ooy | LATHSHNS /ALY Td
L 22 [ 87 LL/INO¥A/1¥0dd0S | ¥1 €1 01 4% HAOVdS/dLY1d
€ 22 CXVZXTT/HHHSYA | 6 A% GG/INO¥A/1¥0ddNS | T1 21 80¥%SZ20S/110°1¥aS | ¢ 0¢
q 82 EXZZXT1/HIHSYA | 8 547 8 ¥l g 67 |dKOD . A20T/81LV1d
€2 £y 8 1A% 1¥0d4dns | 11 €1 61 1572
71 1974 9 5] 8 Z1 LSELTIS/TI01¥ES | 81 oV / /[dR00 ANTIT/31¥1d
28 BV B le 8T | 1I0°TVES |y 68 |dK0D_ - TASNEN/ELYIA
[t (4% 1 5} 43ddN/L149/43dd0LS | 8 17 02 474
S 6¢ NOTAN/HOHSYA | € 6 d4R01/17d9/43dd0LS | 6 03 6T 2y dW0D//89X0Z/41/3LV1d
g 44 91 k'A% 9 61 LSZ7T12S/711I0 1¥dS | € ¢ LeXZy/1/31Y1d
6 A4 6 y 71 L1 6 8¢
S ¥e ¥ A% dK0O“ (V) HHA00AVIS | 8 L 1¥dS | 6 LE 478¥0/41LV1d
6 [ %Y OTK/HAHSYA | T 17 LATHSHNS/AVIS | ¥ 8y ASSY ¥HAIHOAHAMOS | 61 ¥ ALYVTd
ON ° Juy NOILdI¥0SHd ON ° A3¥ NOILdIY¥2Sad ON ° J43Y NOILLdI¥OSHA ON ° d43¥ NOILdI¥ISHd
g °d T€°80°¢€6 Kk X4dNI  TYOTLIHVHJITY * Kk V0-00T-460-0TT11 6v0dd







LABEL NATUPE!

Yvan Béal - 21, av. de I'Agriculture - B.P.16
Z.l. du Brézet - 63014 Clermont-Ferrand Cedex 2
Tél:04 73 9193 51 -Télécopie: 04739023 N
www.yvanbeal.fr - E-mail : info@yvanbeal.ir
R.C.S. Clermont-Fd B 304 973 886 - 5.A.S. ou capitol de 612 000 €



